


------~----~---~=- -
--_ - --------- -- ----

01

I

HOW TO USE THIS PARTS CATALOG

WABCO/CED parts catalogs are controlled by Serial Number of Motor Graders
and Wheel Loader, Serial Suffix of all other WABCO/CED Equipment, Engine
and Transmission Type, Option and Accessory Group Numbers, and Assembly
Numbers of Components carrying their own serial plates such as Electric
Motors, Gear Boxes, Suspensions, Air Compressors, Generators and Torque
Converters.

WHEN ORDERING PARTS A~WAYS GIVE THE COMPLETE SERIAL NUMBER OF THE MACHINE.
ALSO INC_LUDETHE ASSEMBLY NUMBER OF COMPONENTS AND/OR GROUP NUMBERS OF,OP­
TIONS AND ACCESSORIES INVOLVED.

Assembly nUmbers can be taken from the Component Assembly Plate and Group
Numbers from the Machine Option Plate.

Quantities listed with each assembly or group are the total number used
for that as~embly ~r group and not necessarily Yhe total per machine.~ .

The-terms "right hand" and "left hand" refer to the view point from the
rear of the,machtne looking forward.

Use the Parts Catalog Index to locate the component or group desired. If
more than one page is used for similar illustrations, or if there is a
choice of two ore more like items on any page, be sure to use the page and/
or item keyed to your machine serial number or serial suffix. If a serial
number or serial suffix range is not shown at the bottom of a page, the
page app1ies to a11 machi nes covered by the seria1 number or seria1 suffix
range shown on the cover of the catalog.

Some parts illustrated may not appear exactly as the part on your machi ne. -,
In most cases the part and number shown will be your replacement part un- '
less otherwise stated.

Be Sure to Order Parts From the Catalog covering the Serial Number or Ser­
ial Suffix of the Machine for Which the Parts_Are Needed.

'--



ESCRI PTI ON

OAPTOR - HYDRAULIC PUMP ------------ _
IR CLEANER - ENGINE _
LTERNATOR - 588 WATT -------------- _
TERNATOR - 868 WATT ----------------- _

XLE - CARRIER ------------------------------ _
- FRONT --- -- - - -- - - - - - - - -- - - - - - - - - - - - - - - - _
- REAR -- -- -- - --- -- - - -- - -- -- - - - - - - - - - - - -- - - - _

~ BULLDOZER --- - - - - - - - --- -- - -- - - - -- - - - - - - - - - - -- _
1 BRAKE - CLUTCH -----------------------------------------------
• - PARKING ----------------------------------------------

- WHEEL -- - - - --- - - - - - - - - -- - - - - - - - - - - - -- - -- - - - - -- - - - - - - --
- MASTER CYLINDER --------------------------------------

CAB
- DOORS & LOCKS ------------------------------------------
- WI NDSH I ELD -- -- - -- -- - - - - - - ,-- -- - -- - - - - - - - - - -- - - - - - - -- ---
- HEATER - -- -- - - - - - - -- - - - - - - - -- - - -- - -- - - - - -- - - -- - - -- -- - - --

CI RCLE - MOLDBOARD- -- - - - -- - - - - - - - - - - - - - - - - - - - - -- - - -- - - - - -- - - -­
CIRCLE REVERSE - MOLD80ARD -----------------------------------
CLUTCH - HYDRAULIC :------------------------------------------

- MANUAL -- -- --- -- - - - -- - - -- - - - - - - - -- - - - - - - - - - - - - - - - - ---
- 0 I L -- ---------- - - - - - ---- - --- - - -- - - - --- -- - - -- -- - - - - --
- U-JO INT - --- - - - - - -- -- -- -- -- - - - - - - - - - - - -- - - - - - - - - -- ---

CONTROL BOX - -- -- -- -- -- ---- -- - - - - - - -- - - - - - - - - - - -- - - - - - - - - - - - --
CONTROLS - BULLDOZER -----------------------------------------

- FOOT BRAKE ----------------------------------------
- HYDRAULIC CLUTCH ------------------------------ _
- MANUAL 8RAKE --------------------------------------
- MANUAL CLUTCH -------------------------------------
- PARKING 8RAKE ------------------------------------_
- POWER CLUTCH --------------------------------------
- ROTARY, MOLOBOARD ---------------------------------
- SHUT DOWN -----------------------------------------
- STEERI NG -- -- - -- -- -- ----- -- - - - - - - -- --- - - - - - -. - - - ---
- THROTTLE -- -- -- - - - -- - - - - - - - - -- --- -- - -- - - -- - - - -- - - --
- TRANSMISSION SHIFT --------------------------------

CHAIN, DRI VE -- - -- -- - -- -- -- -- - -- - -- - -- - -- -- - --- --- - - -- -- - -- ---
CYLINDER - BULLDOZER ----------------------------------------­

- CLUTCH (eOWER ASSIST) -----------------------------
- HYDRAULIC (SNOW) ----------------------------------
- LEANING WHEEL -------------------------------------
- MASTER, BRAKE -------------------------------------

l-~!~mFm:~--=;~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ ,

- ~~~~~~~E~ LI~~~GE --=========================:::::::::~=:::=:
- TELESCOPE (SNOW) -----------------------------------

- DRIVE SHAFT - CLUTCH -----------------------------------------

ELECTRICAL - ALTERNATOR --------------------------------------
- BACK-UP LIGHTS ----------------------------------
- DOME LIGHT --------------------------------------
- GENERAL (GM) -----------------------------------
- GENERAL (CUMMINS) -------------------------------
- HEAD LIGHTS -------------------------------------
- ROTATING BEACON LIGHT ---------------------------

END BITS - MOLDBOARD -----------------------------------------
ENGINE - AIR CLEANER -----------------------------------------

- EXHAUST --- ------ --- --- - -- --- - --- -- -- - -- -- -- -- -- -- - --
- MOUNTI NG -- - -- - -- -- --- -- - - - - - - - - - - - - - - - - - - - - - - - - - - - --
- MUFFLER -- -- -- --- - -- - -- -- -- - -- - -- - - - - - - - - - - - - -- -- - - --

FINAL DRI VE --- -- - -- -- -- -- - - -- - - - - - --- - - - - - -- - -- - - - - - - - - - - - - -­
FRAME ------ ----- - -- - -- --- -- - - - - - -- - - - - -- - -- - - - -- -- -- - - - - - - - -­
FUEL TANK -- -- -- - - - -- -- -- -- -- -- -- - -- - - -- -- - -- ---- - - -- - - - - -- - --
GOVERNOR - TAILGATE - -- --- -- - - -- - -- -- -- - - - - -- - - - - -- -- - - -- -- - --
GRILL - RADIATOR ---------------------------------------------

~-

HEATER - CAB - --- - -- - - - --- - - -- -- -- - --- - -- -- - --- - - - - - - - - - - - - ---
HEAT EXCHANGER --- - -- -- --- - - - - - - - -- - - - - - - - -- -- -- --- - - - - - - -- ---
HOOD - ENGINE -- - ---- ----- - - - - -- ---- - -- --- -- - -- -- -- - - -- - - - - - --
HYDRAULIC-CLUTCH & 'SHAFT - ------------------------------------­

-LI NES (SNOW) -- -- - - - - - - - - - -- - - -- - -- - - - -- -- -- - - - - - - --
-MOTOR - -- ---- --- -- - - - -- -- - -- - ---- - --- - ----- --- - - - - --
'- PUMP -- - --- -- -- -- -- -- ---- - -- - -- - - - -- -- - -- -- - - - - - -- --
-PUMP ADAPTOR --- - - -- - - - - - - -- - - - - -- - - - - - - - - -- - - -- - ---
- RESERVOI R - -- --- -- - - ----- --- --- - - - - --- -- -- -- - -- - - ---
'RETURN LI NES --- ----- ---- - --- --- - - - - -- - - - - - -- - - - - - --

I
~
'T'

{"LATERAL SHIFT - MOLDBOARD
IhEANWG WHEEL MECHANISM}f-

PAGE NO.

164
172 thru 178

100
100
36
4

38

226 & 228
128
166
32

156 & 170

106 & 108
114 & 116
110 & 112

196 thru 200
8

16
52

194
54
60
66'

228
68

128
170
58
70
56
28
62

188
62 & 64
48 & 50

38
228
194

234 & 242
148 & 150
156 & 170

24 & 26
20 & 22

148 & 150
92

204
6

250
52

100
104
222
96
98

102
220
12

172 thru 178
178 & 180

122
178 & 180

34
2

202
126

182 & 184

196 thru 200
138
192
52 -

232, 240 &252·
158 _

160&162_
164
72
94

18
4

I N 0 E X

DESCRI PTI ON

LIFT - MOLD80ARD --------------------------- _
- RAM (SNOI-I) ----------------------------- _

LINKAGE - ENGINE SHUT DOWN --------------------------------- __
- MANUAL CLUTCH ------------------------------ _
- POWER CLUTCH ---------------------------------------
- STEER I NG - -- - -- - -- - -- -- -- -- -- - - -- - -- -- -- --- - - - -- ----
- THROTTLE - - - - - - - - - - - - - - - - -- -- - - -- - -- -- -- --- -- __ - _

MOLDBOARD
- CIRCLE REVERSE ------------------------------------

CONTROLS -- - - - -- -- - - - - - -- - - - - -- - - - - - - - -- - -- - - - - - - --
- LATERAL SHI FT ---------------------------------- _

LI FT -- - - - - - - - --- - - - -- -- -- - - -- --- - ---- ------ -- - - - --
MANUAL TILT ---------------------------------------
POWER TI LT -- - --- -- - - - - - -- -- -- -- -- ---- --- --- - -- - ---
SNOW WING -- - - - - - - - - - - - - - - -- - - -- - --- -- - - -- -- -- -- ---

MOTOR, HYDRAULIC

ODOMETER

PARKI NG ~RAKE -- - - - -- -- -- - - - - -- -- - - - - - - - - - -- -- --- ---- -- - --- - --
PIPING - CIRCLE REVERSE --------------------------------------

- CLUTCH FI LTER -- --- -- --- -- - - -- - --- --- -- -- ------- -- ---
- CONVERTER FILTER ------------------------------------- FUEL -- --. - - -- - -0-- _

- HYDRAULIC RETURN LINES ------------------------------
- LATERAL SHIFT ---------------------------------------

~~!f:~:~~~~:~~oi~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~
- POWER SHIFT MOLDBOARD ------------------------- _
- RADI ATOR --- -- - -- -- - --- - - ---- ---- --.-. ._._.
- SCARI FIE R -- -- - -- --- --- -- -- -- - -- - --- ------ -- - - -._
- STEERING
- SUPERCHARGER
- TORQUE CONVERTER ----------------------------41""""',.-

POWER BOX
PUMP DRI VE - -- - - -- - - -- - -- -- - - -- -- -- -- - ------.- .. _._. ..... ..,...
PUMP, HYDRAULI C

RADI ATOR -- - ------ -- - • .c__ ~ ••• c.
RAMS - LIFT (SNOW) --------------,~---~-----
RESERVOI R - HYDRAULI C SYSTEM

- TRANSMISSION
ROTOR

SCARI FI ER -- - -- - ---- -- --- -- -- - ------- --- - ---- ---------------" ..,;"" "
SEAT - - - -- -- - -- - -- -- - -- ------- - ------ -- --.-.-- -- -. -- -- - - _"._ •• ,c_ .~. '"
SHAFT, P. T •O. -- ----- ---- ----- -- --------------.------
SNOW PLOW
SNOW WING -- -- - -- ---- -- -- - --- ---'-- ---- - - -- - - -- -- - -- -- - - - -"~--- 244
SPINDLE - FRONT AXLE --------------"'--------------------------
STEERI NG GEAR -------- - - - ------ -- --- -- ------ --------- ----- - ---
SPROCKET - -- - - --- -- -- -- - - - .-- --- - --- - - - ---.- -- -- - - - -- - -- --- ---
SHIFT MECHANISM - TRANSMISSION ---------.----------------------

TANDEM - HOUSI NG -- - - - -- -- - ----- ---- -- ---- -- - -- ---- - ---- - ----.
- SPROCKET & CHAINS -------------------------------.- ••

THROTTLE CONTROLS -- -- - - - -- -- - --------- ---- -- ---- ---- --------
TOOL BOX -- - - -- - - - -- - -- -- -- --- --- - -- - - ------ -- --- --- - -- -- --- --
TORQUE CONVERTER ---- -- -- -- -- -- -- ----------- ---- -- --- --- - ----­
TRANSMI SS I ON -- --- --- - - - -- -- - -- -- - -- -- ---- -- - --- ------- -------

- SHI FT --------------------------------.---------

_-'r,-',
. ~ Cl

""":;.~
}4

'254 & 256
&2 -,.

~~ '~"
188

62 & 64

12
16
8

18
14
8

10
244

158

224

166
82

218
136 & 218

202
94
78
84

38
38

62 & 64
2

124
40 thru 46

48 & 50

UNI VERSAL JO I NT -- -- - - - -- -- --- - -- -- - -- -- ---- ---- ------------ - - 60
UPRIGHT (SNOW) -------------------------------------------- 230,238,246 & 248
VALVES - CLUTCH --------------------"----------------.------- 138 & 140

_ CONTROL -------------------------------------------- 24
_ FLOW DIVIDER --------------------------------------- 152 & 154
_ HEAT EXCHANGER ------------------------------------- 138
- LIFT LIMIT ----------------------------------------- 142
_ MOTOR CONTROL -------------------------------------- 152 & 154
_ RAM CONTROL ---------------------------------------- 144 & 146
_ RELIEF, HYDRAULIC ---------------------------------- 152 & 154
_ TORQUE CONVERTER ----------------------------------- 140

WHEEL - FRONT & REAR -----------------------------------------
- BRAKE -- - -- -- - -- -- -- -- -- -- -- - -- - - - - - - - - -- - -- -- - -- --- --

WINOSHI ELD - - - -- - - - --- - -- -- --- -- --- -- -- - ----- ----- -- --
- WIPER, AUXILIARY --------------------------------------
- WIPER, FRONT (2 SPEED) --------------------------------
- WIPER REAR --------------------------------------------
- WIPER STANDARD ----------------------------------------

FOR ENGINE PARTS SEt MANUFACTURER'S PARTS CATALOG.

30
32 .

110 & 112
212

208 & 210
214
206

"1

-1
.-J.,
.j



.--( • ..



LL -Z

, '

,,9L/s - H3HS'tIM)I::lOl S 96WO::l SN
"l X ::lNSl - ,,9l/s - M3H::lSdV::l S S6Sl::l SN

H3110::l l t>£St>dll SN
::lNLX "t>/l l - X3H 'lnN t> ££Sl::l Zt>

"t>/l l - )I::lOl'H3HSVM t> Zlt>lWIl It>
"t>/£ £ X ::lNL- "t>/l l - dV::l'M3H::lS t> SZ£9HS Ot>

H3Hsnd l 66ZlHil 6£
H3::lVdS l USldll S£

NId l SOSL~II L£
"sis - )I::lOl'H3HSVM t> lS96HS 9£
"sis - 1Vl.:1 'H3HSVM t> OSSl::l S£

lIt X ::lNllX "sis - dV::l'M3H::lS l t>t9l::l t>£
"z/l l X ::lNll - "sis - dV::l'M3H::lS £ Z9LS::l ££

dwnd 'oHvn~ l LSSt>dll Z£
,,9l/s - X3H 'lnN l OZSl::l l£

,,9l/s - 1Vl.:1 'H3HSVM l S£L£3 O£
)l00H'1108 l SLO£dll 6Z

9NIHdS l S6£lOIl SZ
1NOH.:I 'H3110::l l £O£ZHII LZ

"t>/l l X ,,9l/£ - H3110::l 'NId Z Z6lZZ6 9Z
HIOddns l Lt>80HII SZ

39NIH l 9t>80HII t>Z
"l X ,,9l/£ - H3110::l 'NId Z 9SSl::l £Z

NId l lL8ldil ZZ
"Z/l - )I::lOl'H3HSVM t> t>St>lWIl lZ
"Z/l - 1Vl.:1 'H3HSVM t> 6t>Sl::l OZ

"t>/l l X ::IN£l - "Z/l - dV::l'M3H::lS t> £l9l::l 6l
31Vld '39NIH l LZ80HII Sl

,,9l/s - )I::lOl'H3HSVM Zl 8L8ldll Ll
"t>/£ X ::lNSl - ,,9l/s ~ dV::l'M3H::lS Zl Lt>LS::l 9l

HV3H 'H3110::l l ZO£ZHII Sl
"Z/l - )I::lOl'H3HSVM t> t>St>lWIl t>l

(310NVH 'H'l HO.:l) "Z X ::IN£l - dV::l 'M3H::lS Z 9l9l::l
(310NVH 'H'H HO.:l) "Z/l Z X ::IN£l - "z/L - dV::l'M3H::lS Z 8l9l::l £l

8VH9 'H'l '310NVH l 8t>690t>
8VH9 'H'H '310NVH l Lt>690t> Zl

"sl L - )I::lOl'H3HSVM £ 60t>lWIl II
1108 8 98ZZHII Ol

03ddV1 'HV8 t> 99£t>dll 6
31XV 'dV::l Z 69£t>dll 8

"sIL - X3H 'lnN c 6ZSl::l L
"SIL - )I::lOl'H3HSVM £ 60t>lWA 9

'H'H 'd31S l £SOZHA
'H'l 'd31S l t>SOZHIl S

::lNOl - "t>/£ - X3H 'lnN Zl LZSl::l t>
"t>/£ - )I::lOl'H3HSVM Zl SOt>lWIl £

"Z X ::lNOl - "t>/£ - dV::l'M3H::lS Zl t>t>9l::l Z
1001 HV3H 'X08 l L£ llHIl l

uond!,IJsaa 'Alb 'oNPRd 'ON
'JaR

_.

•

..

3 W V H .:I N I V W S l t> t> 3 H n 9 I .:I



.. . • • .,

I­
Zoa::
LL
I
W
_J
x«

o



LL-2

'OL-1717-LL S~3SWnN 3JN3~3~3~ S30n1JNI (£)
'lSLLL-SLLL H1IM 3Al1J3~~3 (2)
'lS999-S999 H1IM 3Al1J3~~3 (L) :310N

3~nS01J '~3HSlfM 2 L69LU 17L
~3HSlfM 2 0608217 £L

8NIHSnS 2 OL6£U U
,,8/£ L X IN,,81£ - M3~JSdlfJ 2L 8L82NA LL (L) 'H'~ '8NI~331S 'W~1f L L0170U 9£

WIHS 17 8L017U OL ON3 311 'OO~ 2 ££6£dA 9£

W~1f 8NI~331S 'A3~ 2 LOL8217 69 ~N,,17/LL - 1nN wlfr 2 176620S 17£

3~nS01J '~3HSlfM 2 2608217 89 ,,17/L L - ~3HSlfM~J01 2 2L17LWA ££

3~nS01J '~3HSlfM 2 £608217 L9 3Slf3~8 '8NI11U L 98L17~ 2£

8NI~lf3S '3NOJ 2 8900J 99 311 'OO~ 2 96U2£ L£

8NI~lf3S 'dnJ 2 9929HS 99 IN,,2IL - 1nN 17 £29LJ O£
Nld ~311OJ L 9817LWA 179 ,,2/L - ~3HSlfM)lJ01 17 179VLWA 62

IN,,17ILL - 1nN 031101S L LL17911 £9 )lJ01 10Ald 'Nld 17 0£82217 82
,,17/L l - ~3HSlfM1lf1~ L 1799LJ 29 Nld 17 9209dA L2

8N11If~SlA 'Nld L 2£80~A L9 ,,2/L L X ,,8/L - Nld ~3110J 2 17L2L1A 92
1lf3S 'Olfd 2 £9L17dA 09 ~N,,17/£ - 1nN 031101S 2 6698217 92
1lf3S 'Olfd L 179L17dA 69 ,,17/£ - ~3HSlfM 2 L282217 172

8NINllf13~ '8NI~ 2 8LL22L 89 (2) 'H'l '8NI~331S 'W~1f L 9LL17dA
3Slf3~8 '8NI11U 2 99£9~ L9 (L) T1 '8NI~331S 'W~1f L 80170U £2

8NIHSnS 2 £LL17dA 99 3Slf3~8 '8NI11U OL 6990d17 22
~3Nllf13~ '8NI~ L OL2L~l \ SS ,,17/£ X IN,,81£ - dlfJ 'M3~JS 2 L09LJ L2
,,81L - ~3HSlfM L 6LL17dA 17S ,,8/£ - ~3HSlfM)lJ01 9L S017LWA 02

,,2£1s - Nld ~3110J L £L86NA £S ~N,,2/L L - 1nN 031101S 2 6260d17 6L
IN,,8IL - lnN 031101S L 62SLAS 2S ,,2/L 2 X ,,8/£ - Nld ~3110J 2 L99LJ 8L

8NIN9I11f ~13S 31SnOO 'lllfS L 82172dA LS 9NIHSnS 17 6608217 LL
8N11~SIA '~lfS L S922~A 09 ,,2/L 2 X ,,9L/s - Nld ~3110J 2 6L86NA 9L

8NIHSnS 2 L17L17U 617 ~N,,17/£ L - 1nN 031101S 2 L17£OdS SL
13AIMS ')lJ01S 2 617L172£ 817 3Slf3~8 '9NI11U 17 SL£OJ 17L
IN,,81£ - 1nN 2 L2S LJ Lv ~3HSlfM lSn~H1 9 LLL17dA £L

,,2 X :)N,,8/£ - M3~JSdlfJ 2 909LJ 917 ,,2/L - ~3HSlfM)lJ01 L 17S17LWA 2L
1111 'Nld 2 £OOO~A S17 "L X IN,,2IL - dlfJ 'M3~JS L 2L9lJ lL

~3M01 )I~O~ '9NIHSnS 17 8608217 1717 ~31S108 'Nld L 6922~A OL
310NldS '8NI~lf3S 2 2£2299 £17 8NIHSnS 2 8LLvdA 6

(2) 310NldS 2 VLLOdA 3dld l 9LL17dA 8
(L) 310NldS 2 OS08217 217 3Slf3~8 '8NI11I~ L L6SLJ L

(£) 310NldS '~~O~ 2 0£82017 Lv IN,,8IL L - X3H 'lnN L 9817LWA 9

,,2/L L X ,,2£/s - Nld ~3110J L 176LO~ 017 ,,81L L - )lJ01 '~3HSlfM L LL17LWA S
~N,,17/£ - 1nN 031101S L 96S9~ 6£ 8NIN9I11f ~13S '8NI~lf38 2 9S017AS 17

,,17/£ - ~3HSlfMllf1~ L LS9L:J 8£ ~OHJNIf 'Nld L 9S6ldA £
~lfS 9Nl1~SIA 'Nld l 2000MA L£ :Jl1nlf~OAH '~30Nl1AJ L SOSLIf~ 2

(2) 'H'~ '8NI~331S 'W~1f L 17LL17dA 1NO~~ '31XIf L 2922~A L

uondpJsaQ 'Alb 'oNPBd 'oN uondpJsaQ 'Alb 'oNpBd 'oN
"ja3: °Ja3:

1 N 0 ~ ~ 3 1 X If L 01717 3 ~ n 8 I ~

•

•

•



..

3CZ>~).iNIl~ ij~gM~ija

GV~V °91.,:j

~
@---@

•
f)

~~~

~
oz



)lJ01 )lNIl 'NId £ L1769217 ££
)lNI11V~31V1 'l~VHS l OL9l~fI 2£
)lNI11~31V1 '38nl l lL9l~fI l£

,,2/l £ X JNll - ,,8/9 - M3~JSdVJ 2 9£9lJ O£
)lNIll~Il '38nl 2 L89l~fI 62 ..

,,17/l £ X JNOl - ,,17/£ - M3~JSdVJ 2l 6179lJ 82
)lNI11~I1 'l~VHS 2 9£92~fI L2

JNll - ,,8/9 - InN 2 929lJ 92
~3HSVM)lJ01 l896~S 92

3SV3~9 '9NIllU 17 9l£OJ 172
JNOl - ,,17/£ - InN 2l L29lJ £2
,,17/£ - ~3HSVM)lJ01 2l 8017lWfI 22

WIHS 9 6989U l2
)lNIl 'dVJ 9 LL89U 02

JN6 - ,,81L - InN)lJ01 Ll 8l817U 6l
,,81L - ~3HSVM)lJ01 17l l8lld17 8l

(2) ,,17X JN6- ,,81L - M3~JSdVJ 2l 1799lJ
(l) ,,17/£ £ X JN6- ,,81L - M3~JSdVJ 2l l2£9~S Ll

WIHS 017 08Lldfl 9l
~V3M '31V1d 17 9LLO~fI 9l

JN8 - "l - InN 8 98L9J 17l
M3~JS13S 8 0617lWfI £l

(2) 31J~ IJ '~3Hsnd 17 0£6£dfl
(l) 31J~IJ '~3Hsnd 17 6£6£dfl 2l

,,2/l l X ,,8/l - ~3110J 'NId £ 17l2l1fl II
onlS £ 2££17dfl

(2) onlS 2 17££17dfl
(l) oms 2 £££17dfl 6

,,2/l 2 X ,,9l/9 - ~3110J 'NId l 8L86NfI 8
~N2l - ,,2/l l - 031101S 'InN l 8£17UO L

l~V~O '11V8 l £908217 9
~V8M~0 'WIHS l 2908217 9
~V8MV~0 'WIHS £ 1908217 17
0311I~0 '1108 17 lL89dfl £
9NIW38 'dVJ l 0908217 2
(2) W8M~0 l 9602~fI •
(l) ~V8MV~0 l 61792~fI l

uOHdpJsao ·Alb ·oNl·18d ·oN
·Jall

3 1 J ~ I J 'g ~ V 8 M V ~ 0 2 179 17 3 ~ n 9 I ~

~
D::JBt:fM

9

·18LLL-8LLL HIIM 3f1IlJ3~~3 (2)
·18999-8999 HlIM 3f1I1J3~n (l) :310N

lL-2

•



.L11.11VnNV~ "i 31J~IJ
LOSv·~I~

..

tz

•

/



WABCD
~ ...........

FIG U R E 4 5 0 7 C I R C L E & MAN U A L TIL T

•

Ref. Part No. Qty. DescriptionNo.

1 662730 2 LOCK, PITCH ADJ.

2 728181 2 BOLT, SHOULDER

3 662803 2 NUT, TILT LOCK

4 VP1960 2 BUSHING

5 VP1961 2 BOLT, DRILLED

6 VM0304 2 NUT - 1 1/2 - 6NC

7 VD5753 2 COTTER, PIN - 3/16" X 2 1/2"

8 VP5047 1 PLATE, WEAR - L.H.

9 C1602 8 CAPSCREW - 3/8" - 16NC X 1"

10 VM1405 8 LOCKWASHER - 3/8"

11 VR2418 1 PLATE, L.H. TILT (3)

VR2097 1 PLATE, L.H. TILT (4)

12 VR2282 1 PLATE, R.H. TILT (3)

VR2096 1 PLATE, R.H. TILT (4)

13 C1597 3 FITTING, GREASE

14 722419 1 LOCKNUT (3)

15 721956 1 SPRING (3)

16 403966 1 PIN, LOCK (3)

17 VP5137 1 PLATE, WEAR - R.H. (3)

VP5046 1 PLATE, WEAR - R.H. (4)

18 726804 1 SHAFT, CONTROL (3)

19 C5747 4 CAPSCREW - 5/16" - 18Ne X 3/4 (3)

20 CD0296 4 LOCKWASHER - 5/16" (3)

21 721964 1 PLATE, COVER (3)

22 820074 1 PIN, ROLL (3)

23 726805 1 CAM, CONTROL (3)

24 VS2430 1 CIRCLE (1)

VS2431 1 CIRCLE (2)

-~NS VR3512 1 KIT, CIRCLE SEGMENT REPAIR (1)

NS VR3513 1 KIT, CIRCLE SEGMENT REPAIR (2)

NOTE: (1) EFFECTIVE WITH 666B & BT.
(2) EFFECTIVE WITH 777B &.BT.
(3) EFFECTIVE WITH MANUAL SHIFT.
(4) EFFECTIVE WITH POWER SHIFT.

•

•

3-71 8



a~fv08alO~-.Lll.L ~3MOd



WABCC
~

FIG U R E 451 2 POW E R TIL T MOL D BOA R D

Ref. Part No. Qty. DescriptionNo.

.. 1 VR2314 1 PIPE

2 VP4194 1 CAPSCREW - 1 1/4" - 7NC X 5"

3 VM1412 2 LOCKWASHER - 1 1/4"

4 C1533 1 NUT, HEX - 1 1/4" - 7NC

5 SR6327 1 CAPSCREW - 1 1/4" - 7NC X 3 1/2"

6 407615 1 CYLINDER, HYD. - R.H. (SEE INDEX)

407616 1 CYLINDER, HYD. - L.H. (SEE INDEX)

7 726863 4 CAP, LINK

8 SR9581 8 LOCKWASHER - 5/8"

9 C1525 8 NUT, HEX - 5/8" - 11NC

10 C1632 8 CAPSCREW - 5/8" - 11NC X 2 1/2"

11 726858 4 SHIM

12 C0315 4 FITTING, GREASE

13 VR20n 1 PLATE, TILT - R.H.

VR2078 1 PLATE, TILT - L.H.

14 VR0583 2 WASHER, TILT

15 729863 2 BOLT, SPECIAL

16 729864 2 SPACER

17 724157 4 SHIM

18 C1534 2 NUT, HEX - 1 )/4" - 12NF

19 VP1960 2 BUSHING

20 VP1961 2 BOLT, DRILLED

21 VM0304 2 NUT, SLOTTED - 1 1/2" - 6NC

22 VD5753 2 COTTER, PIN

23 C1597 2 FITTING, GREASE

24 VP5046 1 PLATE, WEAR - R.H.

VP5047 1 PLATE, WEAR - L.H.

25 C1602 8 CAPSCREW - 3/8" - 16NC X 1"

26 VM1405 8 LOCKWASHER - 3/8"
ii

27 VP4305 2 BALL

2-71 10



m::lV08010~ l.:11H5 \:I3MOd-l..:1IH5 30115

..
v9SC;·~I.:I

•



WASCO
~

FIGURE 5584 SLIDE SHIFT - POWER SHIFT MOLDBOARD

Qty. Description

•

"

Ref.
No. Part No.

EXTENSION, R.H. (OPTION)
EXTENSION, L.H. (OPTION)
BOLT - 3/4" - 10NC X 2 1/2" (OPTION)
BOLT - 3/4" - 10NC X 3 1/2" (OPTION)
BOLT - 3/4" - 10NC X 2 1/4"
WASHER
WASHER, FLAT - 3/4"
~UT - 3/4" - 10NC
BLADE
BOLT - 5/8" - 18NF X 2 1/2"
BOLT - 5/8" - 18NF X 4"
WASHER, FLAT
SPACER
NUT - 5/8" - 18NF
REINFORCER, LOWER
SPACER
WASHER, FLAT
ANGLE, UPPER
BOLT - 3/4" - 10NC X 2 3/4"
SPACER
NUT - 3/4" - 10NC
BOLT - 3/4" - 10NC X 2 3/4"
SPACER
MOLDBOARD (ORDER FROM FACTORY)
PLATE, FORMED (ORDER FROM FACTORY)
BIT, END - R.H.
BIT, END - L.H.
BLADE, "R.H.(2)
BLADE, L.H. (2)
BLADE, R.H. (2)
BLADE, L.H. (2)
BOLT - 5/8" - 18NF X 2 1/4"
BOLT - 5/8" - 18NF X 3 1/4"
BIT, OVERLAID END - R.H. (OPTIONAL)
BIT, OVERLAID END - L.H. (OPTIONAL)
BOLT - 3/4" - lONe X 3"
BALL (3)
NUT - 5/8" - llNC (4)
SCREW, CAP - 5/8" - llNC X 4" (4)
WASHER, LOCK - 5/8" (4)

NOTE: (1) FOR WELDING TO FACE OF MOLDBOARD TO PROVIDE
NEW WORKING SURFACE.

(2) WHEN ORDERING BLADES FOR MOLDBOARDS ORDER:
l-BP652 AND l-BP653 FOR 12FT. MOLD. l-BP752
AND l-BP753 FOR 14FT. MOLD. l-BP652 AND l-BP753
OR l-BP653 AND l-BP752 FOR 13 FT. MOLD.

(3) EFFECTIVE WITH POWER SHIFT MOLDBOARD.

(4) EFFECTIVE WITH SLIDE SHIFT MOLDBOARD.

1 727552 1
727558 1

2 921319 10
921321 2
VM1472 14

3 720585 12
923106 4

4 VM1499 36
5 350801 2
6 721772 2
7 721949 14
8 923105 16
9 727553 6

10 721780 18
11 405208 2
12 EP0180 4

429600 20
13 350796 2
14 921392 4
15 725554 2
16 921560 6
17 921045 2
18 424484 2
19 1
20 1
21 727479 1

727480 1
22 BP0652 1

BP0653 1
BP0752 1
BP0753 1

23 721773 AR
24 721775 AR
25 727744 1

727745 1
26 921320 8
27 726791 1
28 C1525 2
29 C1638 2
30 SR9581 4

3-71 12



•

9NIsnOH 'B S~'v'39-1.:l1l a~\f08alOV'J

ssss ·91.::1

I

~\-"..,,-
.-~

Ft

\ ,
, I



WASCD
~

FIGURE 5585 MOLDBOARD LIFT GEARS AND HOUSING

Ref. Part No. QtNo. y. Description Ref. Part No. Qty.No. Description

•
1

2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17

18

19
20

21
22
23
24
25
26

27

28

29

30

31
32
33
34

35
36

NOTE: (1) EFFECTIVE WITH 666B.
(2) EFFECTIVE WITH 777B.
(3) EFFECTIVE WITH 666B SERIAL NUMBER 15396 ANtATER EXCEPT 15408,

15411 AND 15414; 666BT SERIAL NUMBER 6658. LATER; 777B SERIAL
NUMBER 3983 AND LATER EXCEPT 3986; 777BT SIAL NUMBER 6914 AND
LATER.

(4) EFFECTIVE PRIOR TO REFERENCE (3).
(6) EFFECTIVE 666B SERIAL NUMBER 15324 AND LATER, EXCEPT 15339,15357,

15375, 15378 AND 15381. ALSO USED ON 15303. 666BT SERIAL NUMBER
6642 AND LATER. 777B SERIAL NUMBER 3919 AND LATER. 777BT SERIAL
NUMBER 6890 AND LATER.

(7) EFFECTIVE PRIOR TO REFERENCE (6).

728671 2 ARM, LIFT (1)
728720 2 ARM, LIFT (2)
KP0731 4 BOLT, HEAT TREATED
VM1409 4 LOCKWASHER - 7/8"
C1529 4 NUT - 7/8" - 9NC

5P17~ 4 PIN, DOWEL
C5771 4 PLUG, PIPE

728432 2 "0" RING
6628 7 2 CAP, WORM
7284 8 STUD
C152'2 8 NUT - 3/8" - 24NF

VM1405;~ 32 LOCKWASHER - 3/8"
VP1249 2 GEAR, SPIRAL ~
662818 2 BEARING, THRUST
662451 2 WORM '-
4~2 4 KEY" WOODRUFF

~P69j~ j ~6~~~RB~1~ING (3)\.>fA~'ILI"~
DI>1551'~~t~NE, BEARING ( .
VP6980 2" CUP, BEARING (3-) j, !.r' sr, (. , L
DP1552 2 CUP,.,BEARING(4')-
429963 2 "0" RING
VP6981 2 CARRIER, BEARING (3)
VP0977 2 RETAINER, BEARING (4)
DP1605 2 SCREW, SET
C5785 2 NUT, JAM - 1" - 8NC

401047 2 CAP, BEARING
C1629 8 CAPSCREW - 5/8"-l1NC X 1 3/4"

SR9581 8 LOCKWASHER - 5/8"
VP4513 2 BEARING, SPHERICAL (1)
VP4512 2 BEARING, SPHERICAL (2)
VP3905 2 SHAFT;"GEAR (1)
VP3904 2 SHAFT, GEAR (2)
428806 2 SEAL, O~ (1)
VP5620 2 SEAL, O~ (2)
728486 2 BUSHING, LIFT (1)
728458 2 BUSHING, LIFT (2)
728666 2 GEAR, LIFT (1)
429678 2 GEAR, LIFT (2)
728485 2 GASKET
723985 2 PLUG. VENT PIPE
727356 2 BUSHING
VP6104 2 SCREW, SET - 3/4" (6)
350808 2 SCREW, SET - 3/4" (7)
E2222 2 NUT, JAM - 3/4" - 10NC

VP6096 2 CAP, BEARING (6)
2401 2 CAP, BEARING (7)

37 C1602
C1603

38 VR6095
VP4218

39 TF3232
40 VP4220
41 VP4221
42 VP42l9
43 R6366
44 VP6094

VP4216
45 VP1241
46 VP0803
47 C1614
48 VM1454
49 C1523
50 VP6102

VP3109
VP6098
VP3907

51 VP4217
52 VP4235
53 C1615
54 VM1477
55 727733
56 VP0804
57 VR3865

VP1242
58 < -zr268tZ
59 VP1644
60 VP0366
61 VP6103

VP3910
VP6099
VP3908

62 VP4236
63 VR3297

VR0902
64 VM1413
65 R6493
66 VP2730
67 C1635
68 SR9581
69 VP1881
70 4P1578
NS VP7475

f ..r
.' ","," ..

8
8

2
2
2
4
4
2
2
2
2
2
2
4

32
4
1
1
1
1
2
1
4

24
2
2
2
2
2
2
2
1
1
1
1
1
2
2
2
2
2
4
4
2
1
2

SCREW, CAP-3/8"-16NC X 1" (6)
SCREW, CAP-3/8"-16NC X 1 1/4"
(7)

RETAINER (6)
RETAINER (7)
"0" RING
CUP, BEARING
CONE, BEARING Sbbtfi
GASKET
FITTING, GREASE
SHAFT, WORM (6)-­
SHAFT, WORM (7)
COUPLING
MOTOR, HYDRAULIC (SEE INDEX)
SCREW, CAP - 1/2"-13NC X 1 1/2"
WASHER, LOCK - 1/2"
NUT - 1/2" - 13NC
HOUSING - R.H. LIFT (1)/(6)
HOUSING - R.H. LIFT (1)/(2)
HOUSING - R.H. LIFT (2)/(6)
HOUSING - R.H. LIFT (2)/(7)
ADAPTOR, MOTOR
COVER, R.H. LIFT
SCREW, CAP -1/2"-13NC X 1 3/4"
SCREW, CAP-l/2"-13NC X 1 3/8"
SCREW, CAP - 1/2" SPECIAL
GASKET
SHAFT, WORM (W/RING)~(3)'
SHAFT, WORM (4)
PIN, DOWEL
PIN, DOWEL
EXTENSION, LUBE
HOUSING, L.H. LIFT (1)/(6)
HOUSING, L.H. LIFT (1)/(7)
HOUSING, L.H. LIFT (2)/(6)
HOUSING, L.H. LIFT (2)/(7)
COVER, L.H. LIFT
BOLT (6)
BOLT (7)
WASHER, LOCK - 1 1/2"
NUT, JAM - 1 1/2"
CAP, BEARING
SCREW, CAP-5/8"-11NC X 3 1/4"
WASHER, LOCK - 5/8"
SPACER (7) ,
PIN, DOWEL (3)
RING, RETAINING (USED W/VR3865)

3-71 14



'3S~3/\"3~ '31:)~I:)

99SS '~I='



WABCD
~

FIG U R E 5 586 C I R C L E REVERSE

Ref.
No. Part No. Qty. Description

•

•

•

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

VR0802 1
C1612 11

VM1454 26
VP0799 1
VR0592 1
350771 1
VP0822 1
672451 1
DP1282 '2
429830 1
429845 1
429963 2
4P1578 1
661396 1
C1629 4

SR9581 4
VP0802 1
429040 2
DP1605 1
C5785 1
VR0104 1
728087 4
724047 4
VP0803 1
VM1477 15
VP0804 1
VP0806 1
VR2932 1
VM1454 13
VP1627 2
C0315 1

5P1708 2
DP1330 1
VR2668 1
428762 1
428673 1
VP5619 1
VR2093 1
C5771 5

721918 2
VP5558 1
F4037 1

VP3903 1
VP5946 1
122226 1
R4288 1

COVER, REDUCTION HOUSING
SCREW, CAP - 1/2" - 13NC Xl"
WASHER, LOCK - 1/2"
GASKET, REDUCTION HOUSING
GEAR
GASKET, GEAR HOUSING
SPACER, TUBE
WORM
KEY, WOODRUFF
BRACKET, WORM THRUST
BUSHING
"0" RING
PIN, DOWEL
CAP, BEARING (INCLUDES REF. M)
SCREW, CAP - 5/8" - 11NC X 1 3/4"
WASHER, LOCK - 5/8"
SHAFT, SPLINED WORM
BUSHING, BRONZE
SCREW, SET - 1" X 2 1/4"
NUT, JAM - 1" - 8NC
HOUSING, REDUCTION (INCL. REF. #7 & 18)
STUD
NUT
MOTOR, HYDRAULIC (SEE INDEX)
SCREW, CAP - 1/2" - 13NC X 1 3/8"
GASKET
PINION
COVER (2)
WASHER, LOCK - 1/2"
RING, RETAINING
FITTING, GREASE
PIN, DOWEL
GASKET, WORM GEAR HOUSING
HOUSING, CIRCLE REVERSE (INCL. REF. #36)
GEAR, WORM
BUSHING, BRONZE
SEAL, OIL
SHAFT, WITH PINION
PLUG, PIPE
FITTING, RELIEF
BUSHING, BRONZE
ELBOW
PILOT
SPACER (1)
RING, RETAINING (1)
PLUG..,PIPE

NOTE: (1) EFFECTIVE WITH 777BT. SERIAL NO, 6851 AND LATER
EXCEPT 6854, 777B, SERIAL NO. 3829 AND LATER
EXCEPT 3841 -3844-3847-3850-3853 AND 3856.
666BT, SERIAL NO. 6627 AND LATER. 666BT SERIAL
NO. 15171 AND LATER EXCEPT 15174-15180-15186-
15189 AND 15192.

(2) INCLUDES REFERENCE NOS. 31-40 AND 41.

2-71 16



o 0

·~·IIII



8L

,

,,8/s - >I::J01'~3HSIjM 9L L896~S 17£
9NINllj13~ '9NI~ Z LZ9Ldfl L9 "Z/L L X ::JNLL-,,8/s- dlj::J'M3~::JS Z 6ZLLH ££

9NIHsns L v8S0dS 99 1IIj~ L SvZvdfl Z£
.:l3Il3~ '9NIllI.:l L 8L6LU S9 "OLO' - WIHS 9 0660dfl L£

9NI~1j3S '3NO::J L L9SLdO 179 "ZUL - WIHS Z 6860dfl O£
03H::Jl0N " OLO' - WIHS ZL 668Zdfl £9 ,,9L/L - WIHS L 8860dfl 6Z

03H::Jl0N - "Z£/L - WIHS 17 OS8Zdfl Z9 ldN"z/L - 3dld '9n1d S LLLS::J 8Z
03HJlON ,,9L/L - WIHS Z 009Zdfl L9 NOINld L 9080dfl LZ

310H ,,8/L £ - WIHS ZL 868Zdfl 09 ~010W '13>1SV'9 L v080dfl 9Z
310H,,8/L E - "ZUL - WIHS 17 L68Zdfl 6S (X30NI 33S) ::Jl1nlj~OAH '~010W L £080dfl 9Z
310H,,8/l £ - ,,9L/l - WIHS Z 968Zdfl 8S ~3NlIj13~ l LL60dfl VZ

9n1d L £S£vdfl L9 . dn::J L Z99LdO £Z
>I::J01'~3HSIjM LL 80vLWfI 9S ~3::JljdS l £L60dfl ZZ

"v/l £ X ::JNOL-"v/£- dlj::J'M3~::JS lL 6v9l::J S9 3ZNO~S '9NIHSnS Z OV06ZV LZ
>I::JIj~'l~OddnS L £O£vdfl VS W~OM 03Nl1dS 'l.:lIjHS L U60dfl OZ

"Z/l l X ::JNll- ,,8/s- dlj::J'M3~::JS 17 Z9LS::J £S . W39 l £LLO~fI 6l
~3HSIjM Z 90ZLdfl ZS ::JN8- "L - wljr 'inN L ZlS9dfl 8L

11ljS 'onlS l ZS£vdfl LS M3~::JS13S L S09ldO LL
>I::JIj~ l ZO£vdfl OS ,,0[0' - WIHS 9 6960dfl 9l

ldN,,8/l - 3S1j3~9 '9NIllI.:l L SL£O::J 617 "Z£/L - WIHS Z 8960dfl SL
13f13S 'lS 'NOINld l £660dfl 817 ,,9L/L - ~IHS L L960dfl vL

9NIHsns L OL8SU Lv 9NI~ "0,, Z £966ZV £L
11j3S L ZZ9Sdfl 917 .:l.:ln~OOOM'A3>1 Z Z9ZldO ZL

9NIHsns l £lZLdfl SV ~1j39 W~OM L lSvU9 lL
9NI~ "0,, L Z966ZV 1717 ~3::JljdS'3snl l 60ZLdfl Ol

W~OM '~1j39 L 9860dfl £17 9NIsnOH ~1j39 NOll::Jn03~ '13>1Slj9 L lLLOS£ 6
crus 9 v9£vdfl ZV .:lN8L - .s/s - inN 17 LvOvU 8

l.:lIHS 11j~311j1 '9NIsnOH L L860dfl Lv onlS 17 SvOvU L
9NIHsns l 99£LZL 017 ~1j39 NOll::Jn03~ '9NIsnOH l OL60dfl 9

9NI~ "0,, l L6£LZL 6£ ~3f10::J'13>1S1j9 L 9960dfl S
"v/l L X ::IN£L-"Z/l- dlj::J'M3~::JS 8 £l9l::J 8£ "Z/L - >I::J01'~3HSIjM 6l vSvlWfI 17

9NIsnOH l.:lIHS 11j~311jl '~3f10::J l Sv9Ldfl L£ "L X ::IN£L - "Z/L - dlj::J'M3~::JS LL Zl9L::J c
17/£ Z X JNl L - ,,8/S - dljJ 'M3~JS OL ££9lJ 9£ 9NIsnOH ~1j39 NOll::Jn03~ '~3AOJ l £080~fI Z

::JNLL - ,,8/S - inN 9l SZSLJ S£ 13MOO 'Nld Z 8LSLdv l

uond!.IJsOla ··(lb 'ON PRJ 'ON uondpJsOla 'Alb 'ON PRJ 'ON
'JOla 'JOla

9 N I S n 0 H ~ S ~ Ij 3 9 1 .:lI H S 1 Ij ~ 3 1 Ij 1 L 8 S S 3 ~ n 9 I .:l



tI Otl\fOeOlO.:fS0131HS .~~~.:fl HS tl3MOdI1A:) :)lln\f~OAH

E'vL2 .~l.:f



WABca
~

FIGURE 2743 HYDRAULIC CYLINDER, SHIELD FOR POWER SHIFT MOLDBOARD

Ref. Part 1\'0. Qty. DescriptionNo.

1 407981 1 CYLINDER, HYDRAULIC (3)
2 475541 1 SCREW
3 475542 1 WASHER
4 475540 1 SLUG, LEAD

" 5 475539 1 SETSCREW
6 406122 1 ROD, PISTON
7 475424 2 "0" RING
8 475445 1 WIPER
9 475442 1 GLAND, PACKING

10 475436 1 PACKING (SET)
11 475434 1 BUSHING
12 475439 1 BOX, STUFFING
13 475432 1 "0" RING
14 475418 2 PISTON, HALF
15 475422 1 PISTON, PACKAGE
16 475538 1 NUT, PISTON ROD
17 VROO16 1 TUBE, CYLINDER
18 726859 2 SHIM
19 726871 1 CAP, LINK
20 C1649 4 SCREW, CAP - 3/4" - 10NC X 3 1/4"
21 VM1408 8 WASHER, LOCK - 3/4"
22 C1527 4 NUT - 3/4" - 10NC
23 726873 1 BEARING, LINK
24 C1597 2 FITTING, GREASE
25 VR0597 1 SHIELD (1)

VR1738 1 SHIELD (2)
26 C1612 4 SCREW, CAP
27 VM1454 4 WASHER, LOCK
28 C1549 4 WASHER - 1/2"
29 VR1590 1 SHIELD
31 VM1405 4 WASHER, LOCK
32 C1521 4 NUT

NOTE: (1) EFFECTIVE WITH POWER TILT MOLDBOARD.
(2) EFFECTIVE WITH MANUAL TILT MOLDBOARD.
(3) 407981 CYLINDER IS REPLACED BY FA2197 CYLINDER. IF

REPLACEMENT HAS BEEN MADE PRIOR TO FOLLOWING SERIAL
NUMBERS, ORDER PARTS FROM PAGE 22.
EFFECTIVE WITH 666B, SERIAL NO. 15240 AND LATER
EXCEPT 15246, 15264, 15267, 15270, 15273, 15276 AND
15279. 666BT SERIAL NO. 6600,6627,6636 AND LATER.
777B, SERIAL NO. 3898 AND LATER. 777BT, SERIAL NO.
6881 AND LATER.

2-71 20



FIG. 5588

2

HYDRAULIC CYLINDER POWER-SLIDE SHIFT MOLDBOARD



WABCD
~

FIGURE 5588 HYDRAULIC CYLINDER FOR POWER SHIFT MOLDBOARD

Ref. Part No. Qty. DescriptionNo.

FA2197 1 CYLINDER, HYDRAULIC

2 VZ3693 1 HOUSING

3 VN4088 1 NUT, LOCK - 1 3/8" X 12NC

4 VZ3919 1 RING, PISTON BEARING

5 TA4960 1 PISTON

6 VZ3920 1 RING, PISTON SEAL

7 VH4924 1 "0" RING

8 WA0109 1 "0" RING

9 WA1346 1 RING, BACK UP

10 TA4955 1 GLAND, CYLINDER

11 VZ3178 1 SEAL, ROD

12 VZ3177 1 WIPER, ROD

13 VZ3695 1 ROD

14 TD0820 1 "0" RING

15 VP6260 1 SPACER

NS RK1612 AR REPAIR KIT

NOTE: EFFECTIVE WITH 666B, SERIAL NO. 15240 AND LATER EXCEPT

15246, 15264, 15267, 15270, 15273, 15276 AND 15279.

666BT, SERIAL NO. 6636 AND LATER. ALSO 6600 AND 6627.

777B, SERIAL NO. 3898 AND LATER. 777BT, SERIAL NO.

6881 AND LATER.

2-71 22



o o o

FIG.4552 A

VALVE. CONTROL

FIG.4552 B

CYLINDER. POWER TILT



WASCD
~

FIG U R E 4 5 5 2 VAL V E, CON T R 0 L

Ref. Part No. Qty. DescriptionNo.

1 VP2201 1 VALVE, INLET (SEE INDEX)
2 VP3929 2 SPACER
3 VP2200 4 VALVE (SEE INDEX)
4 VM0317 1 PLUG
5 VP2202 1 VALVE, OUTLET (SEE INDEX)
6 723738 4 LOCKNUT
7 C1676 4 CAPSCREW - 7/16" - 20NF X 1 1/2"
8 VP2207 7 PLATE, SEPARATOR
9 VP2203 6 ROD, TIE

10 C1523 12 NUTS - 1/2" - 13NC
11 VM1454 12 LOCKWASHER - 1/2"
12 VP2206 7 WASHER
13 VP2204 7 RETAINER, GASKET
14 VP2205 7 WASHER

EFFECTIVE WITH SERIAL NUMBERS 666B PRIOR TO SERIAL NUMBER 15288.
666BT PRIOR TO SERIAL NUMBER 6636. 777B PRIOR TO SERIAL NUMBER
3904, ALSO 3907 AND 3910. 777BT PRIOR TO SERIAL NUMBER 6884.

FIG U R E 4 5 5 2 B C Y LIN D E R , POW E R TIL T

"

1 407615 1 RAM, R.H. (1)
407616 1 RAM, L.H. (1)

2 475430 1 PIN, COTTER
3 475520 1 NUT
4 475425 2 "0" RING
5 475519 1 PACKING, PISTON
6 475518 2 PISTON, HALF
7 409038 1 TUBE, R.H.

409040 1 TUBE, L.H.
8 475521 1 "0" RING
9 475808 1 RING, BACK UP
10 475522 1 PACKING SET
11 475523 1 BOX, STUFFING
12 475524 1 GLAND, PACKING
13 475525 1 WIPER
14 409039 1 ROD, PISTON

NOTE: (1) EFFECTIVE WITH 666B PRIOR TO SERIAL NO. 15330, ALSO
15378 AND 15381.666BT PRIOR TO SERIAL NO. 6645.
777B PRIOR TO SERIAL NO. 3934. 777BT PRIOR TO SERIAL
NO. 6890.

407615 IS REPLACED BY FA1509 RAM.
407616 IS REPLACED BY FA1510 RAM.

IF REPLACEMENT HAS BEEN MADE OR FOR LATER SERIAL
NUMBERS ORDER PARTS FROM PAGE 22.

2-71 24



8

FIG.5589

CYLINDER-POWER TILT

•



•

WASCO
~

FIG U R E 5 589 C Y LIN D E R POW E R TIL T

Ref. Part No. Qty. DescriptionNo.

1 FA1509 1 RAM, R.H. (1)

FA1510 1 RAM, L.H. (1)

2 VZ4566 1 HOUSING, R.H.

VZ4565 1 HOUSING, L.H.

3 VZ3688 1 PISTON

4 VZ3691 ' 1 RING, BEARING

5 VZ3692 1 SEAL, PISTON

6 WA0091 1 "0" RING

7 VN4088 1 NUT - 1 3/8" - 12NC

8 VZ4560 1 ROD

9 VZ3690 1 GLAND

10 TD8594 1 "0" RING

11 WA1236 1 RING, BACKUP

12 VZ3178 1 SEAL, ROD

13 VZ3177 1 WIPER, ROD

14 TD0820 1 "0" RING

15 VP6260 1 SPACER

16 R4288 1 PLUG, PIPE

RK1617 AR KIT (2)

NOTE: (1) EFFECTIVE WITH 666B SERIAL NO. 15330 AND LATER EXCEPT
15378 AND 15381. 666BT SERIAL NO. 6645 AND LATER.
777B SERIAL NO. 3934 AND LATER. 777BT SERIAL NO.
6890 AND LATER.

(2) CONSISTS OF REFERENCE NOS. 4-5-6-10-11-12-13 & 14.

2-71 26



FIG- 2545

•

ROTARY CONTROL FOR POWER SHIFT MOLDBOARD & CIRCLE



WABCD
~

..

FIGURE 2545

Ref. Part No. Qty.No.

1 VR2637 1

VR0596 1

2 C1613 4

3 VM1454 4

4 729933 1

729946 1

5 729866 1

6 729945 3

7 672857 1

662857 1

8 729860 1

9 VN8116 2

10 VM1493 2

11 TC8490 2

12 VP2700 2

13 407984 1

14 407985 1

15 TF6283 2

16 R4288 1

C5769 6

17 120694 1

18 DC7524 1

19 VM1405 1

ROTARY CONTROL FOR POWER SHIFT MOLDBOARD

Description

GUARD (1)

GUARD (2)

SCREW, CAP - 1/2" - 20NC X 1 1/4"

WASHER, LOCK - 1/2"

ROTOR (4)

ROTOR (3)

WASHER, FELT

"0" RING

BODY (4)

BODY (3)

PLATE, BOLTING

SCREW, 3/8" - 16NC X 3/4"

WASHER, LOCK - 3/8"

ELBOW

HOSE

TUBE, FORMED R.H.

TUBE, FORMED L.H.

ADAPTOR

PLUG, PIPE - 1/2"

PLUG, PIPE - 1/4" (QTY. 2 (3) )

CLAMP

SCREW, CAP - 3/8" - 16NC X 7/8"

WASHER, LOCK - 3/8"

NOTE: (1) EFFECTIVE WITH 666B-BT.
(2) EFFECTIVE WITH 777B-BT.
(3) EFFECTIVE WITH MANUAL TILT.
(4) EFFECTIVE WITH POWER TILT.
(5) QUANTITY OF 3 WITH POWER SHIFT MOLDBOARD AND MANUAL

TILT QUANTITY OF 5 WITH POWER SHIFT MOLDBOARD AND
POWER TILT .

2-71 28



FIG. 2486

FRONT 8. REAR WHEELS



WASCD
~

FIG U R E 2 486 W H EEL S FRONT & REA R

Ref.
No. Part No. Qty. Description

•

2
3

4

5

6

7

8
9
10
11

12
13

14

15

16
17

18

19

20
21

22

23

24

25
26

27

428164 2
VP1788 2
428163 2
42Bl09 2
VP1766 2
428161 2
622095 2
428293 2
VP1763 2
428162 2
S1843 2

404302 2
409005 2
VR0060 2
429648 AR
002203 AR
4P1462 AR
428160 2
R5743 2
C0315 2

422864 2
R5746 2

428166 2
VP1765 2
921481 2
H9912 2

720552 2
726724 2
VP1783 2
726557 2
VP1626 2
C1608 6
C1609 6

VM1406 6
728937 6
728954 6
407561 6
VP1585 6
728935 6
728951 6
VP1568 6
728936 6
VP1569 6
728934 6
728953 6
VP1570 6
728938 6
VP5869 4
VP3945 4
662729 4
672729 4

SEAL. FELT (666B-BT)
SEAL, FELT (777B-BT)
PIN
SPACER (666B-BT)
SPACER (777B-BT)
CONE, INNER (666B-BT)
CONE, INNER (777B-BT)
RETAINER, BELT (666B-BT)
RETAINER, BELT (777B-BT)
CUP, INNER (666B-BT)
CUP, INNER (777B-BT)
WHEEL, FRONT (666B-BT) (1)/(3)
WHEEL, FRONT (666B) (2)
WHEEL, FRONT (77~B-BT) (1)/(3)
STUD
CLAMP
NUT
CUP, OUTER (666B-BT)
CUP, OUTER (777B-BT)
FITTING, GREASE
CONE, OUTER (666B-BT)
CONE, OUTER (777B-BT)
NUT, WHEEL (666B-BT)
NUT, WHEEL (777B-BT)
BOLT - 5/16" - 18NC X 2 7/8" (666B-BT)
BOLT - 5/16" - 18NC X 3 1/2" (777B-BT)
NUT
GASKET (666B-BT)
GASKET (777B-BT)
CAP, HUB (666B-BT)
CAP, HUB (777B-BT)
CAPSCREW - 7/16" - 14NC Xl" (666B-BT)
CAPSCREW - 7/16" - 14NC X 1 1/2" (777B-BT)
LOCKWASHER - 7/16"
BASE, RIM (666B-BT) (777BT) (4) -­
BASE, RIM (777B-BT) (1)/(5),
BASE, RIM (666B/777B) (6)
BASE, RIM (3)
RING, LOCK (666B-BT/777BT) (4)
RING, LOCK (777B-BT) (5)
RING, LOCK (3)
"0" RING (1)
"0" RING (3)
FLANGE (666B-BT/777BT) (4)
FLANGE (777B-BT) (5)
FLANGE (3)
VALVE
WHEEL, REAR WITH BRAKE DRUM 777B AND BT (7)
WHEEL, REAR WITH BRAKE DRUM 777B AND BT (8)
WHEEL, REAR WITH BRAKE DRUM 666B AND BT (1)
WHEEL, REAR WITH BRAKE DRUM 666B AND BT (3)/(6)

ANO
NOTE: (1) EFFECTIVE WITH 13:00 X 24,14:00X24,16:00K24TIRES.

(2) EFFECTIVE WITH 18.4/15 X 26 TIRES.
(3) EFFECTIVE WITH 17.50 X 25 TIRES.
(4) EFFECTIVE WITH 13:00X24, 14:00 X 24.TIRES.
(5) EFFECTIVE WITH 16:00 X 24 TIRES.
(6) EFFECTIVE WITH 18.4/15 X 26 TIRES.
(7) EFFECTIVE WITH 777B SERIAL NO. 3883 AND LATER,

EXCEPT 3895. 777BT SERIAL NO. 6869 AND LATER
EXCEPT 6881.

(8) EFFECTIVE WITH 777B SERIAL NO. THRU 3882, ALSO
3895. 777BT SERIAL NO. THRU 6868, ALSO 6881.

2-71 30



__ __L___Ji B

\ •

AA

cc
FIG.4626

BRAKE-WHEEL



NOTE: (1) NOT INCLUDED IN BRAKE ASSEMBLY.

QUANTITIES LISTED FOR 4-WHEEL BRAKES.

WABCD
~

FIG U R E 4 6 2 6 BRA K E W H EEL V P 3 2 5 5 R. H.
V P 3 2 5 4 L H

Ref. Part ]\"0. Qty. DescriptionNo.

1 VP3871 8 CONNECTING LINK

2 VP0186 8 PIN, SHOE RETURN

3 VP0183 8 SPRING, SHOE RETURN (BLACK)

4 VP0178 4 CABLE ASSEMBLY

5 VP0181 4 CABLE GUIDE

6 VP0185 16 PIN, SHOE HOLD DOWN SPRING

7 VP0184 16 SPRING, HOLD DOWN

8 VP0188 32 CUP

9 VP0179 2 L.H. ADJUSTER LEVER

10 VP0180 2 R.H. ADJUSTER LEVER

11 VP0182 4 ADJUSTING SPRING

12 VP0187 8 COVER

14 VPOl77 4 SOCKET (ADJUSTING SCREW)

15 VP0176 4 WASHER (ADJUSTING SCREW)

16 VP0175 2 R.H. PIVOT NUT

17 VP0174 2 L.H. PIVOT NUT

" 18 VP0173 2 R.H. ADJUSTING SCREW

19 VPOl72 2 L.H. ADJUSTING SCREW

20 VP0170 4 L.H. SHOE AND LINING

21 VP0171 4 R.H. SHOE AND LINING

22 VP0169 4 BACKING PLATE ASSEMBLY

23 TH7526 2 SCREW CAP

24 CD0296 2 WASHER, LOCK

25 VP6534 8 STUD - 1/2" X 3.19" (1)

26 VM1454 2 WASHER, LOCK

C1525 8 NUT - 1/2" - 13NC (1)

27 426205 2 SCREW, CAP - SPECIAL (1)

NS VP5068 AR LINING & RIVET KIT, BRAKE
CONSISTS OF 4 LININGS, AND 64 RIVETS (1)

2-71 32



~

w
C't') >
0'1 a::
'<;:t 0
'<;:t

d
_J
<{

u:: z
u:



WABCD
~

FIG U R E 449 3 FIN A L D R I V E

"

Ref. Part No. Qty. DescriptionNo.

1 662533 1 CAP, CLOSURE
2 920042 14 CAPSCREW - 3/8" - 16NC X 1"
3 923523 14 LOCKWASHER - 3/8"
4 722258 1 GASKET
5 404024 1 PLATE, COVER
6 722175 1 GASKET
7 428487 2 RING, RETAINING
8 404129 2 SPROCKET (1)

VR2253 2 SPROCKET (2)
9 428488 2 BEARING

10 662520 1 CAGE, BEARING - L.H.
11 920717 22 LOCKWASHER - 3/4"
12 920135 8 CAPSCREW - 3/4" - 10NC X 2"
13 722158 2 "0" RING
14 722157 2 "0" RING
15 722162 2 CUP, BEARING
16 722163 2 CONE, BEARING
17 722164 1 GEAR, SPIRAL
18 722166 1 RING, SETTING
19 722165 1 KEY
20 722159 12 SHIM
21 722160 15 SHIM
22 722161 6 SHIM
23 662519 1 CAGE, BEARING - R.H.
24 722722 1 WIRE
25 662523 1 LOCK, BEARING
26 5P1818 1 CAPSCREW
27 VP 648 1 PINION W/SHAFT (2)

VP2738 1 PINION W/SHAFT (1)
28 920136 14 CAPSCREW - 3/4" - 10NC X 2 1/2"
29 722173 2 CONE, BEARING
30 722174 2 CUP, BEARING
31 722171 1 LOCK
32 722172 1 WIRE
33 722170 2 CAPSCREW
34 VP4388 1 HUB, BULL GEAR - R.H. (2)
35 VP2117 1 GEAR, BULL (2)

VP2739 1 GEAR, BULL (1)
36 VP4389 1 HUB, BULL GEAR - L.H. (2)
37 722169 16 CAPSCREW (2)
38 721785 16 LOCKNUT (2)
39 722056 18 STUD
40 472023 2 PIN, DOWEL vpQ/7741 722178 1

~~~~E~ 4'179tJf42 429973 2
43 428496 2 PLATE, AXLE BOLTING
44 428497 6 CAPSCREW, DRILLED
45 722842 2 WIRE
46 662694 1 HOUSING, FINAL DRIVE

NOTE: (1) EFFECTIVE WITH 6661)666BT.
(2) EFFECTIVE WITH 7778-777BT.

2-71 34



~31~:H:I\(:>31X\(

vSvv .~I.:l

Ll



FIG U R E 4 454 A X L E CAR R I E R

Ref. Part No. Qty. DescriptionNo.

1 622108 2 FITTING, GREASE

2 721918 2 FITTING, RELIEF

3 2269 2 FLANGE, AXLE CARRIER

4 920713 24 WASHER, LOCK - 1/2"

5 920083 24 SCREW, CAP - 1/2" - 13NC X 2 1/2"

6 722176 2 BUSHING

7 622108 2 FITTING, GREASE

8 428529 4 SEAL

9 404023 2 CARRIER, INNER AXLE

10 722177 2 BUSHING

11 662518 2 CARRIER, OUTER AXLE

12 428472 2 SEAL, GREASE

13 923027 2 PLUG, PIPE - 1/8"

14 428490 2 SEAL, GREASE

15 428484 6 SEAL, RETAINING COLLAR

16 428482 2 RING, THRUST

17 429320 2 PLUG, PIPE

18 428486 8 GASKET, RED FIBER

19 428481 2 RING, THRUST

20 428489 2 SEAL, GREASE 3 </Cf1(P cs

2-71 36



8 'S~3aNV.lS.l3).t:>O~dS'S3XOSNIVH:> 'i

Z Ivlr .£)1~ @----------{!)

@-

Zl

® ®



WABCD
~

FIGURE 4412 TANDEMS, BOXES, SPROCKETS AND CHAINS

Ref. Part No. Qty. DescriptionNo.

1 425073 4 CUP, BEARING
2 425074 4 CONE, BEARING
3 428605 4 SEAL, OIL
5 405711 2 AXLE, FRONT DRIVEN (1)

VR3315 2 AXLE, FRONT DRIVEN (2)
I'! 405710 2 AXLE, REAR DRIVEN (1)

VR3316 2 AXLE, REAR DRIVEN (2)
6 428737 4 KEY
7 424530 4 PIN, ROLL
8 5P1259 4 WASHER
9 5P1258 4 NUT

9A C1557 4 PIN, COTTER - 3/8" X 2 1/2"-
10 428604 4 SEAL, OIL
11 428580 4 CONE, OUTER BEARING
12 428578 4 GASKET
13 402957 4 HOUSING, FRONT ECCENTRIC
14 429320 12 PLUG, PIPE
15 4P0567 2 FITTING, GREASE
16 428579 4 CUP, OUTER BEARING
17 422881 4 SEAL, OIL
18 402941 4 COVER, PORT HOLE
20 429783 6 GASKET
22 VP2048 2 GASKET
23 VP2047 2 PLATE
24 122073 8 CAP (1)

VP4309 8 CAP (2)
25 427262 8 GASKET (1)

VP4308 8 GASKET (2).. 27 VM1405 32 WASHER, LOCK - 3/8" (1)
VM1454 32 WASHER, LOCK - 1/2" (2)

28 C1612 32 SCREW, CAP - 1/2" - 18NC X 1" (2)
C1521 32 NUT - 3/8" (1)• 29 VR1422 2 HOUSING, TANDEM (1)

VR0869 2 HOUSING, TANDEM (2)
30 428581 4 GASKET
31 2272 4 HOUSING, INNER ECCENTRIC
32 C1614 96 SCREW, CAP - 1/2" - 13NC X 1 1/2"
33 VM1454 96 WASHER, LOCK - 1/2"
34 428574 20 SHIM (.020)

428575 12 SHIM (.007)
428576 12 SHIM (.005)

35 726503 4 CAP, HUB
36 350773 4 FITTING, GREASE
37 725138 4 CHAIN (1)

VP4323 4 CHAIN (2)
38 424656 AR LINK, ROLLER (1)

VS1901 AR LINK, ROLLER (2)
39 424657 AR LINK, CONNECTING (1)

VS1902 AR LINK, CONNECTING (2)
40 C5771 2 PLUG, PIPE HEX HEAD
41 C1611 24 SCREW, CAP - 1/2" - 16NC X 3/4"
42 404132 2 COVER ASSY
43 R4288 4 PLUG, PIPE - 1/2"NPT

NOTE: (1) EFFECTIVE WITH 666B-666BT.
(2) EFFECTIVE WITH 777B-777BT.

2-71 38



~\f3g "i .l=l\fHS ~31a I 'ON IsnOH NOISSI~SN\f~.1~3ddn

£19Z '£>1=1



WABCC
~

FIGURE 2613 UPPER TRANSMISSION HOUSING, IDLER GEAR & SHAFT

..

Ref. "
No. Part No. Qty. Description

1 725239 1 GASKET .'
2 725202 4 STUD
3 920713 30 WASHER, LOCK - 1/2"
4 921535 9 NUT - 1/2" - 13NF
5 662676 1 CASE, UPPER TRANSMISSION
6 923001 1 PLUG, PIPE - 1/8"
7 920083 2 SCREW, CAP - 1/2" - 13NC X 2 1/2"

920087 6 SCREW, CAP - 1/2" - 13NC X 3 1/2"
8 725976 1 DOWEL
9 725212 1 GASKET

10 405560 1 PIPE, FILLER (Also Order 1 1/4" Pipe Cap)
11 CD0296 14 WASHER, LOCK - 5/16"
12 E4538 12 SCREW, CAP - 5/16" - 18NC X 7/8"
13 424011 1 ELBOW, STREET (3)
14 427578 1 BREATHER
15 424226 1 CAP, PIPE (1 1/4" Dia.)
16 725233 1 GASKET

~{17 662677 1 COVER, UPPER TRANSMISSION CASE "
<~

18 920081 13 SCREW, CAP - 1/2" - 13NC X 2" K
.'.~ .

19 472023 2 PIN, DOWEL b,
20 726899 1 ELBOW, FEMALE ~~:
21 5P0810 1 NIPPLE, PIPE

",

22 726900 1 TUBE, FORMED
23 726539 1 ELBOW
24 524248 1 STUD
25 VM1405 11 WASHER, LOCK - 3/8"
26 C1521 9 NUT - 3/8" - 16NC
27 725263 1 GASKET
28 72527-4 1 PLATE, SHIFTER HOUSING COVER
29 725957 2 STUD
30 C9656 2 NUT - 5/16" - 18NF
31 662681 1 HOUSING, SHIFTER LEVER
32 C1602 2 SCREW, CAP - 3/8" - 16NC X 1"
33 722088 1 NUT, LOCK ..•~
34 720096 1 RING, SNAP ;Jj~~

35 725232 1 GEAR
36 722048 1 BEARING
37 725185 1 SHAFT
38 722194· 1 GASKET
39 722405 1 PLATE, COVER
40 722086 8 STUD
41 722056 5 STUD
42 662506 1 BRACKET, TRANSMISSION SUPPORT (2)
43 722087 4 STUD (2)
44 920715 4 WASHER, LOCK - 5/8"
45 921551 4 NUT - 5/8" - 18NF
46 722228 2 BISCUIT, SUPPORT (1)
47 722227 1 BAR, CLAMP (1)
48 722229 2 BOLT, HEAT TREATED
49 R4386 2 WASHER, LOCK - 1"
50 C1532 2 NUT - 1" - 14NF

NOT SHOIm

407945 1 PACKAGE, GASKET AND SEAL

NOTE: (l)EFFECTIVE WITH 666BT - 777BT.
(2)EFFECTIVE WITH 666BT.
(3)EFFECTIVE WITH 777BT.

2-71 40·





WASCD""'.V'
FIG U R E 3 6 2 4 U P PER T RAN S. H 0 U SIN G AND G EAR S

•

Ref. Part No. Qty. Description Ref. Part :\'0. Qty. Description
No. No.

1 722073 2 NUT, LOCK 53 722273 1 GEAR, SHIFTER
2 722092 1 SPACER 54 662510 1 SPACER (Not Used When Grader is
3 722276 1 SEAL, OIL Equipped With Creeper Gears)
4 662521 1 RETAINER, SEAL 55 722045 1 BEARING
5 722408 2 GASKET 56 722053 1 WASHER
6 722044 1 BEARING 57 722072 1 GASKET
7 722088 1 NUT, LOCK 58 662507 1 CAP, BEARING
8 720096 1 RING, SNAP 59 722113 1 GASKET
9 722074 1 SPACER 60 662509 1 CASE, UPPER TRANSMISSION

10 722048 1 BEARING 61 472023 3 PIN, DOWEL
11 722076 1 GEAR 62 720600 1 GASKET
12 722090 1 GEAR 63 404101 1 NECK, FILLER
13 722077 1 SPACER 424226 1 CAP, PIPE
14 722089 1 SHAFT 64 920044 2 SCREW, CAP -3/8"-16NC X 1 1/4"
15 722078 1 GEAR 65 923523 18 WASHER, LOCK - 3/8"
16 429320 1 PLUG, PIPE 66 923007 1 PLUG, PIPE - l"NPT
17 722043 1 BEARING 68 920087 5 SCREW, CAP - 1/2"-13NC X 3 1/2"
18 724088 1 SEAL, OIL 69 920090 1 SCREW, CAP - 1/2"-13NC X 4 1/2"
19 722080 1 SEAL, RETAINER 70 920713 50 WASHER, LOCK - 1/2"
20 722079 1 "0" RING 71 921534 13 NUT, HEX - 1/2" - 13NC
21 722081 1 COLLAR, OIL SEAL 72 722086 16 STUD
22 722075 1 SHAFT 73 921519 16 NUT - 3/8" - 24NF
23 722487 1 RAIL 74 722087 4 STUD
24 720530 1 BALL 75 722194 2 GASKET
25 722381 1 FORK, UPPER FRT. SHIFTER 76 722405 1 PLATE, COVER
26 722455 2 SCREW, CAP, DRILLED 77 404074 1 PLATE, COVER
27 722403 2 SETSCREW 78 662506 1 BRACKET, TRANSMISSION
28 404111 1 RAIL, UPPER SHIFTER 79 920791 4 WASHER, LOCK - 5/8"
29 722380 1 FORK, UPPER RAIL SHIFTER 80 921551 4 NUT - 5/8" - 18NC
30 722059 1 SPACER 81 722228 2 BISCUIT, SUPPORT
31 722091 2 WASHER 82 722227 1 BAR
32 923313 2 WASHER, SHAKEPROOF EXTERNAL 83 722229 2 BOLT

TOOTH - 3/8" 84 C1532 2 NUT, HEX - 1" - 14NF
33 920042 2 SCREW, CAP - 3/8" - 16NC X 1" 85 R4386 2 WASHER, LOCK, SHAKEPROOF - 1"
34 722046 1 BEARING EXTERNAL TOOTH
35 722051 1 SEAL, OIL 86 H0989 2 NUT, HEX JAM - 1" - 14NF
36 722061 1 RETAINER, SEAL 87 722052 1 GASKET
37 722108 1 RING, OIL 88 662508 1 COVER, UPPER TRANS. CASE
38 723834 1 GEAR 89 920081 13 SCREW, CAP - 1/2"-13NC X 2"
39 722277 1 "0" RING 90 722070 1 BAFFLE
40 723854 1 RETAINER, "0" RING 91 722064 1 GASKET
41 722063 1 RING, SNAP 92 722225 5 STUD
42 723835 1 SHAFT 93 722055 4 STUD
43 722956 6 ROLLER 94 722056 12 STUD
44 722955 3 RACE, INNER 95 722085 1 GASKET *
45 722065 1 GEAR 96 722093 1 GASKET *
46 722096 4 POPPET 97 723283 1 PLATE *
47 722156 4 SPRING 98 920517 2 SCREW, CAP, HEX SOCKET HEAD -
48 722066 1 GEAR, SHIFTER 1/2" - 13NC X 1 1/2"
49 722069 2 COLLAR, SHIFTER 99 429746 1 COCK, DRAIN
50 722067 1 GEAR 100 723987 2 WASHER, COPPER
51 722082 1 SPACER 101 VPOOO8 1 SPACER
52 722068 1 GEAR

NOTE: *THESE PARTS ARE NOT USED WHEN GRADER IS
EQUIPPED WITH CREEPER GEARS.

-
2-71 42



S~V3D ONVl.:lVHS ~3MOl NOISSI~SNV~l.~3ddn



LL-2

(lSLLL ~ lS999)

(SLLL lapow) 8NI~V3S l 8£8£U lv
(SLLL lapow) 13~SV8 Z lv8£U OV
(SLLL lapow) ~3HSVM l 6£8£U 6£

(SLLL lapow) 8NINIV13~ '8NI~ l OV8£U 8£
~3JVdS l 09l9U L£

8NI~V3S l 9VOZU 9£
110 'lV3S l L9l9U 9£
9NI~ "0,, l v8l9U v£

M3JVdS l 99l9U ££
13~SV8 l 8£0 tz l Z£

"Z/l - ~JOl 'M3HSVM 9 £lLOZ6 l£
"Z/l l X IN£l - "Z/l - dVJ 'M3MJS l LLS026 O£

"v/l l X IN£l - "Z/l - OV3H X3H 'dVJ 'M3MJS 9 9LOOZ6 6Z
lV3S 'M3NIV13M l vL9Z99 8Z
~3ddOJ 'M3HSVM l L86£U a

,,9l/9- ~JOl 'M3HSVM 9 OlLOZ6 9Z
,,8/9X JN8l - ,,9l/9- dVJ 'M3~JS 9 OZOOZ6 9Z

8NI~JVS '31Vld l V069U VZ
~3110M Z £989U £Z

3)1VMS'M3f131 l lL69U ZZ
N~n13M '8NIMdS Z Z989U lZ
.:l.:lnMOOOM'A3~ l lL90d9 OZ

(6u~U~1 4+~M) 30HS Z 8989U 6l
snH l 89l9U 8l

,,9l/9- ~JOl 'M3HSVM 9 OlLOZ6 Ll
,,8/9X JN8l - ,,9l/9- dVJ 'M3MJS 9 OZOOZ6 9l

3~VMS 'wnHO l 1989ZL 9l
)lJ01'lnN l £LOUL vl

MV38 l 6ZZ9ZL £l
3snl l 19l9ZL Zl

H3JVdS l 69l9ZL II
HV38 l l£Z9ZL Ol

8NIMV3S l 9vOZZL 6
(lSLLL lapow) lV3S 'H3NIV13H l 190UL 8

(lSLLL lapow) 8NIH "0,, l 80lUL L
(lSLLL lapow) 110 'lV3S l lSOUL 9

HV3:J l v£8£ZL 9
l.:lVHS l L£Z9ZL v

:JNIM"0,, l LLZZZL £
8NIM "0,,'~3NIV13M L v98£ZL 2

dVNS '8NIM L £902ZL L

u0!ld!.IJs;}O ',\li) vx PRd ·o.\:
'jaH

"

..

S M V 3 8 ~ 1.:lV H S M 3 MOl . S N V H 1 H 3 d d n 890 £ 3 H n 8 I .:l

~
C:::IBt:tM



\7,.

FIG. 2969

LOWER TRANSMISSION & GEARS



917

'18LLL H1IM 3~Ilj3JJ3(£)
'18999 Hi1M 3~Ilj3JJ3(Z)

'8LLL-8999 H1IM 3~Ilj3JJ3(l) :310N

(,,9LOO')WIHS 9 196ZZL
(£ ~ Z) ~3H1V3~8 l 8L9av ZL ("OlO') WIHS 8 Z96ZZL

"v/l - 3dld ''Jnld l ZOO£Z6 ("Z£O·) WIHS v £96ZZL 8£
(£) M0813 l llOvZv lL 110 'M3'JNIlJ l 9£OvOv L£

H>tSV'J l 9£lZZL OL 'JNIMV38 l Z£v9ZL 9£
13>tSV'J l £9lZZL 69 MV3'J l 9899ZL 9£

~3~Oj '31Vld l v9lZZL 89 M31JIHS 'HVllOj l LUZZL v£
.~/£ - 3dld 'Snld l 900£Z6 ~3jVdS l 99lZZL ££
.Z/l - 3dld ''Jnld l 900£Z6 L9 H31JIHS 'MV3'J l 8llZU Z£

H3MOl '3SVj l Zl9Z99 99 M3NNI '3jVM l Lv6ZZL l£
,,8/£- >tjOl 'M3HSVM 6l £Z9£Z6 99 ~3110M Z 8v6ZZL O£

.:INvZ- ,,8/£- inN l ZZ9 lj v9 MV38 L 6l LUL 6Z
onlS l 980UL £9 M3jVdS L OZlZZL 8Z

.l X jN9l-.8/£- dVj 'M3~jS 8L ZVOOZ6 Z9 ~3jVdS l 6£LZZL L2
13>tSV'J L £9LZZL L9 l:I3NNI'3jVM l 196Z2L 9Z

~3~Oj '31Vld L v9lZZL 09 ..l:I3110l:lZ Z96UL 9Z
13MOO 'NId L 90LZZL 69 MV3'J L l2LZ2L VZ

13>tSV'J l vZZZZL 89 l:I3UIHS 'l:IVllOj L £ZLZZL £Z
.Z/l Z X jN£l-.z/L - dVj 'M3HjS v £800Z6 L9 l:I31JIHS'l:IV38 L ZZLZZL ZZ

.Z X jN£L-.z/L - dVj 'M3~jS lL l800Z6 99 ~3NNI '3jVM L 6V6Z2L LZ
jN£l - "Z/l - inN LL 9£9LZ6 99 H3T10~ Z 096ZZL OZ

'JNIHsn8 L Z6L6Zv v9 13ddOd ''JNIl:IdSZ 99LZZL 6L
(£) 31VI03W~31NI '31Vld l £l9U9 13ddOd Z 960Z2L 8l
(z) 31VI03W~31NI '31Vld l £l9Z89 ~V38 l vZLZZL Ll
(l) 31VI03W~31NI '31Vld l £l9Z99 £9 l:I3jVdS l 9ZlZU 9l

oms 9 980ZZL ZS Nld c L2lZ2L 9L
oms 9 vllZU L9 dVNS '8NI~ l 9ZlZ2L vl

13MOO 'Nld £ £GOUv 09 'JNI~V38 L OOlZ2L £l
som 'inN l 9llZU 6~ (uo~u~d 4+~M) l.:1VHS L LOlZZL 2L
110 'lV3S L 90lZU 8~ dVNS ''JNI~ l v£lZ2L lL

.z/l - >tjOl '~3HSVM Z £lLOZ6 L~ 'JNI~V38 l 860ZZL OL

jN"Z/l lXJNOZ-.z/L - dVJ 'M3HjS Z 8LOOZ6 9v dVNS ''JNIl:Il 9£lZ2L 6
31Vld 'JNI>tJV8'H31dvav L 9l9Z99 9v HV3'J l ££LZ2L 8

13>tSV'J l ZlLZZL v~ HDVdS L Z£lZU L
H3jVdS L OUZZL £v UVHS L 82LZ2L 9

'JNIH.0. l 8986ZV Z~ HV3'J L L£LZZL 9
'JNIHV38 l 660ZU l~ HV38 l O£LZU v

'JNIHV38 '3'JVj l vl9Z99 O~ HV3'J L 6ZlZ2L £
SNH! "0,, l 80lZZL 6£ 8NIHV38 l L60ZU 2

(.£00') WIHS 9 ~962U som 'inN l UOZZL L

uond!.IJSJ(l ··\lb vx PUd 'ON uondpJsaa ··(lb 'O~ PUJ 'ON
'.I;)1{ 'Ja1{

S H V 3 8 a N V 'JN I S n 0 H ·S N V H 1 l:I3 MOl 6 9 6 Z 3 H n 8 I J

--------_ ......_---------

"



i

NOISSI V\lSN'VHl.- V\lSIN'VH:>3V\1 1.:::HHS

9Ivv'£>I::I



WASCD
~~

FIG U R E 441 6 S H I F T M E C HAN ISM - T RAN S MIS S ION

Ref. Part 1\'0. Qty. Description
No.

1 724231 4 CLAMP, BOOT
2 722604 2 BOOT
3 720517 2 BALL, SHIFTER LEVER
4 C 1603 6 CAPSCREW - 3/8"NC x 1 1/4"
5 VM 1405 45 LOCK WASHER - 3/8"
6 C 1602 18 CAPSCREW - 3/8"-16NC xl'·'
7 C 5771 1 PIPE PLUG
8 722534 1 PLATE, SHIFTER HOUSING COVER
9 722410 1 GASKET
10 722486 1 SHAFT, ROCKER
11 VN 2884 2 COTTER PIN - 1/8"x 1 1/4"
12 721785 2 LOCK NUT
13 R 2028 1 PIPE PLUG
14 424629 2 KEY, WOODRUFF
15 722412 1 LEVER, FRONT ROCKER
16 429792 2 BUSHING
17 722423 2 O'RING
18 C 1522 21 NUT - 3/8" -24NF
19 404111 1 RAIL, UPPER SHIFTER
20 722487 1 RAIL, SHORT
21 722381 1 FORK, UPPER FRONT
22 722403 2 SET SCREW
23 722722 3 WIRE
24 722380 1 FORK, UPPER REAR SHIFTER
25 722455 2 CAPSCREW, DRILLED HEAD
26 722405 1 PLATE, COVER
27 722194 2 GASKET
28 404074 1 PLATE, COVER
29 722401 1 GASKET
30 720530 1 BALL, INTERLOCKING
31 722476 1 TUBE, ROCKER SHAFT
32 720987 1 O'RING
33 722456 1 STOP, FRONT FORK
34 722404 1 GASKET
35 722491 1 RAIL, UPPER SHIFTER
36 722452 4 SHIM
37 722457 1 PLATE, RAIL LOCK
38 722490 1 RAIL, Lo\~ERSHIFTER
39 721797 2 O'RING
40 404110 1 FRONT FORK
41 722187 1 BALL, POPPET
42 404100 1 BACK FORK
43 723061 1 SPRING, POPPET
44 722458 1 CAPSCREW, POPPET
45 722377 1 LEVER, REAR ROCKER
46 662532 1 END, ROCKER SHAFT
47 722471 1 CLAMP, SHIFTER RAIL
48 C 1616 1 CAPSCREW - 1/2" -13NC x 2"
49 VM 1454 1 LOCKWASHER - 1/2"
50 VP 4467 1 LEVER, LOWER SHIFTER
51 VP 4465 1 LEVER, UPPER SHIFTER
52 722453 2 SNAP RING
53 722478 2 SPRING, LEVER CAP
54 722413 2 LEVER, UNIVERSAL BALL
55 722460 2 LEVER, SEAL CAP
56 662544 1 CAP, BALL
57 722406 4 SHIM
58 7268B5 1 STRAP
59 722557 2 PIN, UNIVERSAL BALL
60 724159 1 COVER, RUBBER
61 662549 1 HOUSING, SHIFTER LEVER
62 404142 1 PLATE, COVER
63 722461 2 PIN, INTERFERANCE
64 722473 1 BISCUIT, INTERFERANCE
65 C 5772 1 PIPE PLUG (666B-777B)
66 722402 1 GASKET

2-71 48



'-

NOISSI~SNV~.1-~SINVH:>3~ .1.:1IHS

..
209£ ·91~

o 0



WABCC
~

FIG U R E 380 2 S H 1FT M E C HAN ISM T RAN S MIS S ION

Ref. Part No. Qty. Description Ref. Part No. Qty. Description
No. No.

1 404100 1 FORK, BACK SHIFTER 33 725957 2 STUD
2 404110 1 FORK, FRONT SHIFTER 34 CD 296 2 WASHER, LOCK - 5/16"
3 723061 1 SPRING, POPPET 35 C 9656 2 NUT - 5/16" - 24NF
4 722458 1 SCREW, POPPET CAP 36 722412 1 LEVER, FRONT ROCKER
5 722486 1 SHAFT, ROCKER 37 725274 1 COVER, SHIFT HOUSING
6 721785 2 NUT, LOCK 38 E 4538 4 SCREW, CAP-5/16"-18NC X 7/8"
7 VN28a4 2 PIN, COTTER 39 726302 1 CAP, RAIN
8 722377 1 LEVER, REAR ROCKER 40 524248 1 STUD
9 429792 2 BUSHING 41 C 1521 6 NUT - 3/8" - 16NC

10 722404 1 GASKET 42 662681 1 HOUSING, SHIFTER LEVER
11 662532 1 END, ROCKER SHAFT 43 720517 1 BALL, LEVER
12 C 1603 2 SCREW, CAP -3/8"-16NC X 1 1/4" 44 VP4466 1 LEVER, SHIFTER
13 VM1405 18 WASHER, LOCK - 3/8" 45 724231 2 CLAMP
14 720987 1 "a" RING 46 722604 1 BOOT, SHIFTER
15 722423 2 "a" RING 47 722453 .1 RING, LOCK
16 722476 1 TUBE, ROCKER SHAFT 48 722478 1 SPRING, LEVER CAP
17 722491 1 RAIL, UPPER SHIFTER 49 725528 1 CAP, SEAL
18 722722 1 WIRE 50 662690 1 CAP, BALL
19 722456 1 STOP, FRONT SHIFTER 51 722413 1 BALL, UNIVERSAL
20 722187 1 BALL, POPPET 52 722557 1 PIN
21 722471 1 BAR, SHIFTER RAIL CLAMP 53 725524 SHIM
22 C 1616 1 SCREW, CAP -13NC X 2" 54 72246·, 2 PIN, INTERFERENCE
23 VM1454 1 WASHER, LOCK - 1/2" 55 722473 1 BISCUIT, INTERFERENCE
24 722452 4 SHIM, SHIFTER RAIL 56 C 5772 1 PLUG, PIPE - 1"NPT
25 722457 1 PLATE, SHIFTER RAIL LOCK 57 722402 1 GASKET
26 722490 1 RAIL, LOWER SHIFTER 58 405414 1 COVER
27 721797 2 "a" RING 59 VM1423 3 BOLT, CARRIAGE - 3/8" - 16NC X
28 424629 2 KEY, WOODRUFF 1 1/4"
29 404142 1 PLATE, COVER (2) VM1424 2 BOLT, CARRIAGE -3/8" - 16NC X

406542 1 PLATE, COVER (1) 1 1/2"
30 C 1602 10 SCREW, CAP - 3/8" - 16NC X 1" 60 C 1547 5 WASHER, FLAT - 3/8"
31 C 1522 1 NUT - 3/8" - 24NF
32 725263 1 GASKET, SHIFTER HOUSING

I
NOTE: (1) EFFECTIVE WITH 666BT.

(2) EFFECTIVE WITH 777BT.

(666BT-777BT)

-

2-71 50



· .L::f\fHS'VHJl.nlJ Jl1n\f~aAH

9992'~1::i:



WASCD
~

FIG U R E 2 6 6 8 H Y D R A U L ICC L U T C HAN D S H AFT

..

Ref. Part No. Qty. DescriptionNo.

1 725206 1 KEY. SQUARE \

2 7:'5207 1 DOWEL
3 RK1587 1 SHAFT WITH PLUGS
4 9230~/ 3 PLUG. PIPE - 1/8" NPT
5 725149 4 RING. PISTON
6 722081 1 COLLAR. OIL SEAL
7 724088 1 SEAL. OIL
8 722091 2 WASHER
9 92004, 2 SCREW. CAP. - 3/8" - 16NC x 1"

10 923313 2 WASHER. LOCK - 3/8"
11 722080 1 RETAINER. SEAL -
12 722079 1 "0" RING
13 722043 1 BEARING
14 725154 1 SPACER
15 725153 1 RACE. INNER
16 722956 2 BEARING. ROLLER
17 725189 1 SPACER
18 725230 1 GEAR. CLUTCH
19 725393 2 CUP. PISTON
20 726021 2 "0" RING
21 726019 2 WASHER
22 725144 2 RING. RETAINING
23 725636 6 SCREW. CAP. SPECIAL
24 725635 6 PLATE. LOCK
25 725220 2 DISC. BACKING
26 726020 2 RING. PISTON
27 725150 2 BALL. STEEL
28 725151 2 PIN. ROLL
29 725394 2 PISTON
30 725224 20 DISC. CLUTCH -

-,31 725193 18 DISC. OPPOSING
32 725147 2 RING. PISTON
33 725148 2 ~L PISTON
34 725176 2
35 725395 1 HOUSING. PISTON
36 923027 2 PLUG. PIPE - 1/8" NPT
37 725228 1 GEAR. CLUTCH
38 725152 1 RACE. INNER
39 722954 2 BEARING. ROLLER
40 725155 1 SPACER
41 725145 1 SPACER
42 725182 1 BEARING
43 725146 1 NUT. LOCK
44 725223 1 GASKET
45 662736 1 CAP ,
46 920044 4 SCREW. CAP '-3/8" - 16NC x 1 1/4"
47 920050 1 SCREW. CAP - 3/8" - 16NC x 2 1/4"
48 923523 5 WASHER. LOCK - 3/8"

(666BT - 777BT)

2-71 52

/



FIG. 3618

OIL CWTCH



LL-Z

'3NI~N3 W~ HIIM 3AIIJ3333 (v)
'3NI~N3 SNIWWnJ Hl1M 3AIIJ3333 (£)

'3NI~N3 9LLL HIIM 3AIIJ3333 (Z)
'3Ni~N3 9999 HIIM 3AIIJ3333 (l) :310N

"Z X ,,8/5- 13MOO 'Nld Z 80vL~A 113S ')IN'l(dJ L 9L8Z99 6v

NMOHS ION U'o'HS l l6LZZl 8v
10MINOJ 'OOM l £Z uz l v6 "Z/l X ,,9l/l - M3HOJ 'NId l £OlZZ6 Lv

WIHS 8l v9lZZl £6 3)10A 'NId L 0£80U 9v
13)1SIt~ l 8£09ZL Z6 3)10A l 6Z80ZL SV

~NIHSnS L U6ZU l6 3)1'1(dS'ONltS L vS080v vv
MOS13 Z £90LU 06 3)1'1(d9'wnMO L VL8Z99 £v

"0,,'~NIM L L860ZL 68 )1301 'InN l lLLZZl ZV

"v/lX3NOZ-"v/L-BS 'M3M3S L l£90Z6 dwnd '~NIldn03 L OS LZZL Lv

1331S '11lt9 L L8LZU ~NINI'o'13M'~NIM l £5LZZL OV

NOISS3MdWOJ '~NIMdS L 65 lZZl ~NIMlt3S L 95 LZZl 6£

IN3WlSnrOlt '~nld L 09 LZZl M3NIlt13M '~NIM Z vSlZZl 8£

33I13M 'A19W3SSIt 3AlltA L Lv080v 88 ~NIMlt3S l SSLZZL L£

(s+nN 4+~M) 3snl L 8S080V L8 ASSItM'o'3~'dwnd L 9v080v 9£

M3dIM l ZS080v 98 "Z/L L X JN9L-,,8/£ - dlt3 'M3MJS 5 £VOOZ6 5£

M3Hllt3MS L 8LSLZv 58 ,,8/£- )lJOl 'M3HSltM £l £ZS£Z6 17£

B)lSIt~ l 19lZZ L 178 IMOddns 3Slt313M '~NIMlt3S l 698Z99 ££

31'o'ld L 817080v £8 33nMOOOM 'A3)1 Z LSl d17 Z£

3Slt313M 5NIMlt3S '3A331S L 898Z99 Z8 H313IHS ')lM03 L 9LLZ99 L£

~NINIltBM '~NIH L 68 LZZl l8 ,,17/£X 3N9l-,,8/£-dlt3'M3M3S L OvOOZ6 O£
M33ltdS l 88LZZl 08 M3d33)1 l lOZZZ L 6Z

~NINI'o'13M'~NIM l 98 LZZl 6L 110M 'Nld £ 17LOOZ8 8Z

~NIH'o'39 Z L8 LZZl 8L WHit 'M3A31 L 917SZMA L2
lsnMHl 'Mlt3~ L S8lZZ L LL SSOM3 'UltHS L ZOZZZ L 92

NOISS3MdW03 '~NIMdS L 06LZZL 9L inN £ ZZLZL17 SZ

"0,,'~NIM l V05ZZ l 5L H3HOJ 'Nld £ LL2ZZ6 17Z
~NINI'o'13M'~NIM Z 8L lZZL 17L Nld M3A31 'H3HSltM c 6LLU17 £Z

llt3S L LL LZZL £L H3f131 'Nld £ 8LlUv ZZ
~NINllt13H '~NIM Z 9LLZZl ZL 10flld H3f131 'Nld £ 58£SLv LZ

~NIMlt3S L SL lZZl LL 10flld M3f131 ')13018 £ 98£5L17 OZ
(~eaH) 'O'l'd '13'o'HS L 17LLZZL OL M3f131 ~NllSnrOIt 'M3MJS c 5L£5L17 6l

l'o'3S'~NIM Z ULZZL 69 NOISHOI '~NIMdS £ L8£SLv 8l

8tUNI'o'13H'~NIM l ZSv9ZL 89 M3A31 £ 98 dA LL

HJlnlJ'13ltHS l 89LZZL L9 3MnSS3Md '~NIMdS 8l Z8£5L17 9l
110 'llt3S l OLLZZL 99 .HVld l L8 dfl SL

3f1331S L 69LZZl 59 3MnSS3Md '31ltld L 58 dfl 17L
dVNS '~NIH l 99vlZL 179 ~ZI 1331S '3SIO ·Z - 59LZZL

~NIMlt39 L 8LO£Z17 £9 t 1331S '3SIO L 5 ts dfl £L
110 'l'o'3S L OOZZZL Z9 I HJlnlJ 'JS 10 Z 99LZZL ZL

31033N '~NIMV39 L 86 LZZl L9 snH l U8Z99 LL

31033N '~NIMV3S L 66 LZZL 09 M3NIVBH '~NIH l 66l5ZL Ol
M3ddOJ 'M3HSVM 17 c LZZZL 65 M33VdS L U LZZl 6

"l X JN9L-,,8/£ - d'o'J'M3MJS ZL ZvOOZ6 85 ~NIHV3S L 178lZZL 8
13)1S'o'~ Z Z LZZZl LS (v) ,,8/£- )1301 'M3HSVM 9 £ZS£Z6 L

BllnO '3~Nlt13 Z
~r9

95 v)"vl£ l X JN9L-,,8/£-dVJ 'M3H3S 9 L1700Z6 9
3dld '~nld Z £Z6 55 (£) 3JVld '110S Z l£5£ZL 5

,,9LIL - )lJOl 'H3HSVM g~ OZ6 VS (v) 'OTd '8NIldnOJ L 05080v
,,£X JNvl-,,9LIL-dVJ 'M3MJS 8900Z6 £5 (£) 'O'l'd '~NlldnOJ L 6v08017 v

HJ1n13 '~NISnOH -t 8L8Z99 ZS "Z/l - )1301 'M3HSVM 8 £LLOZ6 £

HJ13M '8nld l 5 is az lS "z/L l X IN£l-IiZll-dV3 'M3M3S 8 8LOOZ6 Z
M3J'o'dS l £86 dfl OS 133HMA13 'M31d'o'O'o'l OL8Z99 l

uondpJsaa ',{ltl 'o~PBd 'oN uondpJsau .AW) 'oNPBd 'oN
'PH 'PH

H 3 1 n 1 3 1 I 0 8 l 9 £ 3 M n ~ I 3

..

•



H')l.nl') ~3MOd- SIO~lNOJ

06SS ·~I.:I

tZ



LL-Z9S

·M30NI1AJ M31SVW SOOSdA MO~ 1I~ MIVd3M 980SLv

·3NI9N3 SNIWWnJ HIIM 3AI1J3~~3 (Z)
·3NI9N3 W9 HIIM 3AI1J3~~3 (L) :310N

·Wl ~NOZ - ,,9L/L - wvr '1nN L Lv£OWA LS
WIHS 9 OS£OU OS
OVd L SLS9dA 6v

(L) M3HSlfM~JOl Z vSvLWA 8v
(Z) M3MJSdlfJ Z Z9LSJ
(L) M3MJSdVJ Z £L9LJ Lv

(Z) M3HSlfM~JOl Z L8S6MS 9v
(Z) 9NIMdS '1MOddnS L 6L8ZMA
(L) 9NIMdS '1MOddnS L 8L8ZMA SV

~OJl '1nN L 989LZ6 vv
MOHJNV L vL8ZMA £v

"vl£ Z X JN9L - ,,8/£ - M3MJSdVJ L 96£8JJ ZV
~~nMOOOM 'A3~ L vOSLS Lv

M3A31 L SZSSdA OV
M301nOHS'1108 L vZ8vdA 6£

JNvL - ,,9L/L - 1nN L USSJ 8£
,,9L/L - M3HSlfM~JOl L 90vLWA L£

~NOZ - ,,9LIL - wvr '1nN L Lv6£91 9£
OOM 'ON3 L 0£6vdA S£

9NIMdS L v090dv v£
(Z) MOlJ3NNOJ L LOOSdA
(L) MOD3NNOJ L ZOOSdA ££

~NOZ - "Z/L - 1nN Z vZSLJ Z£
~NOZ - "Z/L - wvr '1nN £ 6vLOH L£

(X30NI 33S) 3dA1 llnd HJ1nlJ '3A1VA L 8Z6vdA O£
Nld L £OOSdA 6Z

M3JVdS v £68VZV 8Z
oms v vLLZU a

MOHJNV L 009ZMA 9Z
(Z) llnd 3~VM8 'OOM L ZvSZMA
(L) llnd 3~VM8 'OOM L ZL9ZMA SZ

9NIMdS v Z9L LZL VZ
"zl L - M3HSVM~::JOl L vsvLWA £Z
::IN£L- "z/L - 1nN L £ZSL::J ZZ

~::JOl'Nld L 0£8ZZV LZ
HJ1nl::J'lV03d L 8vSZMA OZ
H::J1nl::J'M3A31 L 9ZSSdA 6L

,,8/£ - M3HSVM~::JOl v SOvLWA 8L
::JN9L- ,,8/£ - 1nN v LZSL::J LL

M3M::JSdlf::J £ 8L8ZNA 9L
(£) M31SVW 'M30NI1A::J L SOOSdA SL

on1S L 906vdA vL
Nld Z £Z6LdO £L

wvr'1nN L Lv6£91 ZL
M3110J 'Nld L 860VO LL

Nld L £S£SZV OL
3~OA L OS£SZv 6

1~VHS L Z08vdA 8
~M3Z Z Lv88Zv L

M3A31 L £L8SdA 9
9NIMV38 Z 868LU S

"z/L - In::J'M3HSVM L ov9S00 v
13AIMS L 6Z£9U £

M3110::J'Nld 9 £O£Z::J Z
031101S 'Nld L S980~ L

UOndpJSilQ ··(lC> ·oNPRd ·oN
·Jill!

..

•

S 10M 1 N 0 ::J H ::J1 n 1 ::J M 3 MOd o 6 S S 3 M n 9 I ~

~
D::::IBt:lM



•

HJlnlJ l'v'nN'v'~-S-'m:UNOJ

1761;71;7 '91..:1



8S LL-Z

'3NI8N3 W8 8LLL H1IM 3AllJ3~~3 (£)
'3NI8N3 W8 8999 H1IM 3AllJ3~~3 (Z)
'3NI8N3 SNIWWnJ H1IM 3AllJ3~~3 (L) :310N

OO~ 'ON3 L Zti6vdA £S
"vl£ Z X JN9L - ,,8/£ - M3~JSdVJ L 96£8JJ ZS

~~n~OOOM 'A3)1 L vOSLS LS
(z) 3A1VA '8NllNnow L LvSZ~A

(£)/(L) 3A1VA '8NllNnow Z OvSZ~A OS
"z/L £ X JNvL - ,,9L/L - M3~JSdVJ Z £L£9~S 6v

IN£L - "Z/L - wvr 'inN L 80S8H 8v
"v/L Z X IN£L - "Z/L - M3~JS13S L L9vLNA Lv
"z/L Z X JN9L - ,,8/£ - M3~JSdVJ Z lSLSJ 9v

i,',? ,'~ ~ 3AV1S''tl30NI1AJ L 6Z6vdA .. Sv
"h~ q . ,,9l/L - ~3HSVM)lJ01 L 90vLWA vv

/; .". - JNvL - ,,9L/L - inN L USSJ £v
~301nOHS '1108 L vZ8vdA ZV

lnOMO~Hl 'HJln1J L £L6SdA Lv
8NI~dS L v090dv OV

~NOZ - "Z/L - inN Z vZSLJ 6£
1VJI~3HdS 'inN Z 6vLOH 8£
1VJI~3HdS 'inN Z £68LU L£
319NV '13)1JW8 l Z££ZZl 9£

"z/L - lnJ '~3HSVM Z 6vSLJ S£
"L X IN£L - "Z/L - M3~JSdVJ Z ZL9LJ v£

oms Z 98v90v ££
8NI~dS Z S8UdA Z£

1V1~ '~V8 L £v6vdA L£
"v/L L X IN£L - "Z/l - 38VI~~VJ '1108 Z Z£vLWA O£

(£)/(z) 3)1V~8'OO~ Z ZL9Z~A
(L) 3)1V~8'OO~ L ZvSZ~f1 6Z

)lNI1 Z O££ZZL 8Z
)I~3Z l 9UZU a

9NI~dS v Z9Ltzl 9Z
HJln1J 'lV03d l 8VSZ~f1 SZ

IN£l - "Z/l - inN £ £ZSlJ VZ
"Z/l - ~3HSVM)lJ01 S vSvLWA £Z

Nld L 0£8ZZV ZZ
HJln1J '~3f131 l 6vSZ~A lZ

Nld Z £Z6ldO OZ
9NI~V38 Z 868LU 6l

,,8/£ - ~3HSVM)lJ01 9 SOvlWA 8l
JN9l - ,,8/£ - inN 9 lZSlJ Ll

,,8/£ l X JN9l - ,,8/£ - M3~JSd'v'J £ 8L8ZNA 9L
(X30NI 33S) ~31SVW '~30Nl1AJ L SOOSdfl Sl

lnN)lJ01 Z 989LZ6 vl
~301nOHS '1108 Z 006LU £l

onlS l 906vdA Zl
~NOZ - ,,9llL- wv(''inN Z lv6£91 II

l:I3110J'Nld L 860VO Ol
Nld L £S£SZv 6

3)10A l OS£SZ17 8
~3A31 L £L8SdA L
)I~3Z £ lv88Zv 9
UVHS l Z08vdfl S

"z/l - lnJ 'l:I3HSVM L OV9S00 v
13AIMS L 6Z£9U £

~NOZ - "Z/L - 031101S 'inN L S980~ Z
~3110J 'Nld v £O£ZJ l

uondpasaa ',(lb 'ONPlld 'oN
'jaa

S 1 0 l:I1 N 0 J H J 1 n 1 J 1 V n N V W v 6 v v 3 ~ n 9 I ~



.lNIOr lVS~3AINn ~3.1~3ANOO aN'v' H'J.lnl'J :>l1n'v'~aAH

999£ ·91.::1



WABCD
~

FIGURE 3886 HYDRAULIC CLUTCH & CONVERTER UNIVERSAL JOINT

..

Ref. Part ]\'0. Qty.No. Description

726172 1 UNIVERSAL JOINT (ll

726173 1 UNIVERSAL JOINT (2)

1 475413 1 YOKE, STUB (1)

475411 1 YOKE, STUB (2)

2 474524 2 SPIDER AND BEARING

3 474244 4 BEARING (TAPPED)

4 474255 8 SCREW, CAP

474544 8 SCREW, CAP

5 474545 16 WASHER, LOCK

6 474507 4 BEARING, HIGH (Drilled)

7 474248 8 WASHER, CORK

474243 8 SHIELD, DUST

8 475267 1 FITTING, GREASE

9 475412 1 YOKE (Splined)

10 475470 1 "0" RING

NOTE: (l}EFFECTIVE WITH CUMMINS ENGINE.
(2)EFFECTIVE WITH G.M. ENGINE .

2-71 60



3DV>iN 11-'O~J.NOJ 3IJ.J.O't:JHl.
'i NMOa J.nHS 3NIDN3

16SS ·~I.:I



Z9 LL-Z

'J18LLL H1IM 3AI1J3~~3 (9)
'J8LLL 'J8999 H1IM 3AI1J3~~3 (5)

'W8 8LLL 'W8 8999 H1IM 3AI1J3~~3 (p)
'W'8 18LLL H1IM 3AI1J3~~3 (£)
'W'8 18999 H1IM 3AI1J3~~3 (2) :310N

(£)/{2) 10~1NOJ 'ao~ L 926SU 29
(2) 10~1NOJ ~ON~3A08 'ao~ L LO£9dA
(£) 10~1NOJ ~ON~3A08 'ao~ L 0095U L9 (9)/(p)/{£)/{2) ~3A31 L OSS299 2£

(9)/(£)/{2) ~3ddOJ '13~SV8 L LS6£U 09 (p)/{£)/{2) ~3A31 '10AId L OPSSU
a311I~a 'HVHS L L9P£dA 65 (5) ~3A31 '10AId L 2956U L£

(X3aNI 33S) 31110~H1 L L65L~A S5 (5)/(2) a3W~0~ 'ao~ L 255PdA
(9)/(p)/{£)/{2) (X30NI) (9 a3W~0~' OO~ L 6LLSU O£

33S) ~01V~313J30-~01V~313JJV L 6LP90P 0311I~O '1~VHS L SLLSU 62
(5) (X30NI) (9)/(£)/{2) ,,9L/5 - ~3HSVM~J01 P 96200J S2

33S) ~01~313J30-~01V~313JJV L 6SL90P L5 "L X JNSL-,,9L/5- M3~JSdVJ 2 S65LJ L2
(5) ~3A31 L USLOP 95 8NI~V3S '~J01S L LL9LU 92

(9) ao~ L 00£5U ~3A31 2 69L299 52
(5)/(L) ao~ L PLS02L 55 (SIA31J H1IM) ao~ L P292~A P2

(p)/{£)/{2) dVNS '8NI~ 2 LOOOdA P5 NId L 6PP£25 £2
(p)/{£)/{2) 8NIHsns 2 S66SU £5 ~3A31 L L2P90P 22

(p)/{£)/{2) 11VS L LL052P 25 "L X ,,2£1£ - ~3110J 'NId £ S60pa LZ
"s/£ - ~3HSVM~J01 L £25£26 L5 NId L SL52dP 02

"s/£ - 1nN L SL5L26 05 "pI£ - ~3HSVM1V1~ L 6PP2H 6L
(p)/{£)/{2) 1108 L P9£52P 6P "p/L L X ,,9L/£- ~3110J 'NId L 9LS2NA SL

(p)/{£)/{2) 13~JV~S L 566SU SP ~3A31 L PSL90P LL
(p)/{£)/{2) OO~ L OSLSU LP 3SV3~8 '8NIl1U L 9U2U 9L
(p)/{£)/{2) cos L P66SU 9P ,,21L - ~3HSVM~J01 2 P5PLWA 5L

1nJ '~3HSVM L LOL£26 5P JN02 - ,,21L - 1nN 2 £25LJ vL
(p)/{£) ~~0-1nHS 'ao~ L £55PdA "pI£
(P)/{2) ~~0-1nHS 'ao~ L P55PdA PP LX JN02-,,2/L-38VI~~VJ '110S 2 P£PLWA £L

1va3d L 90S£~A £P 10AId L 50S90P 2L
1NO~~ 1va3d '1~Oddns L L60L~A 110~ 'NId L 05LLU LL
~V3~ 1V03d '1~Oddns L 060L~A 2v 0311I~0 'HVHS L LLLSU OL

IN,,2IL- 1nNwvr L S05SH LP a3W~0~ 'ao~ L OSLSZL 6
1va3d L 50S£~A OV 11VS '1NIor 5 9S5LZL S
WIHS P P£L9U 6£ 3SV3~8 '8NIllI~ L 5£LSU L

03W~0~ 'ao~ L LSLSZL S£ ~3A31 P 99L299 9
(9)/(£) ~N,,9L/5- 1nN P S5£P~S L£ "p/L - 1nJ '~3HSVM P LO£L~1 5

(9)/(£)/{2) IN,,9LI5- 1nNwvr P 025LJ 9£ "pl£ X ,,2£1£ - ~3110J 'NId 6 LLS2NA P
(9)/(£)/{2) 11V8 '1NIor 2 6555U 5£ 03W~0~ 'OO~ L 2£LSU £

(p)/(£)/(2) ~NI1 'ao~ L ££LSU P£ 3~OA 2 L522dP 2
,,2/L- ~3HSVM1V1~ £ OP95aa ££ Nld 2 9L992v L

UOnd!,lJSaa '.{lb 'o~PBd 'ON uondpJsaa 'Alb 'oNPBd 'ON
'Jaa 'Jaa

38V~NI1 lO~lNOJ 31110~H1 ~ NMoa1nHS 3NI8N3

~
D::::JBt:lM

"



FIG. 3864

THROTTLE CONTROL
ACCELERATOR & DECELERATOR



WABCD
~

FIGURE 3864 THROTTLE CONTROL, ACCELERATOR & DECELERATOR

Ref.
No. Part No. Qty. Description

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

VR1591

VP2314

VR1588

406787

R6378

VN2882

SH8170

406782

426300

426297

662841

C1605

406419

406789

406417

727633

727628

727627

727632

729753

407549

727625

726445

727612

727629

1

1

1

1

1

1

1

1

1

2

1

1

1

1

1

1

2

2

1

1

1

1

1

1

1

THROTTLE ASSEMBLY

BALL

LEVER, THROTTLE

BASE, THROTTLE

SCREW, SET - 1/4" - 20NC X 1 1/2"

NUT, JAM - 1/4" - 20NC

PIN, ROLL

STOP, SPRING

SPRING

DISC, FRICTION

CAP

SCREW, CAP - 3/8" - 16NC X 1 3/4"

ACCELERATOR AND DECELERATOR ASSEMBLY

ACCELERATOR AND DECELERATOR ASSEMBLY (1)

HOUSING

SPRING (3)

GUIDE, SPRING

WASHER

SPRING (2)

NUT, LOCK

CAP

ROD

PIN, ROLL

SPACER

COLLAR

NOTE: (1) EFFECTIVE WITH 666B CUMMINS.

(2) NOT USED WITH 406789.

(3) TWO USED WITH 406789.

2-71 64



'0 XOS lOtllNO:)Stl3/\3, 0

'G6SS .~)L~

coco

II



99 LL-Z

UWWO~8 Z £69vdA 09
3WVN '31V1d L 9£ZZdA 6v
3WVN '31V1d L Z£ZZdA 8v
3WVN '31V1d L v£ZZdA Lv

~3A31 L LL6£dA 9v
~3A31 L 9Z6£dA 9v
~3A31 L 9L6£dA vv
~3A31 L £L6£dA £v
~3A31 L 9L6£dA ZV
~3A31 L 6L6£dA Lv
~3A31 L £Z6£dA OV
~3A31 L LZ6£dA 6£
~3A31 L 226£dA 8£
11V8 Z 099£dA L£

~3A31 L 8L6£dA 9£
~3A31 L vL6£dA 9£
11V8 9 vL£ZdA v£

~3A31 L vZ6£dA ££
3WVN '31V1d L OZ9vdA Z£

dVJ 9 86LZdA L£
8n1d L 888ZdA O£

~3JVdS Z _ Z6LZdA 6Z
)lJ01'lnN L 8£L£U 8Z

"Z/L L X .:INOZ- ,,9L/L - dVJ 'M3~JS L 9L9LJ 9Z
31033N '8NIW38 vL ZL£ZdA 9Z

3WVN '31V1d L L£ZZdA VZ
3AI~O 'M3~JS 8 Z9vLWA £Z
3WVN '31V1d L 8£ZZdA ZZ
US 'M3~JS 9 90£ZdA LZ
US 'M3~JS Z vO£ZdA OZ
US 'M3~JS Z £O£ZdA 6L

l.:lVHS Z v68LdA 8L
ONnO~ Z L6LZdA LL

(X30NI 33S) A18W3SSV '31110~H1 L L69L~A 9L
JN9L - ,,8/£ - )lJ01'lnN Z £99LZ6 9L

,,8/£ - 1V1.:1'~3HSVM v Lv9LJ vL
"L X JN9L - ,,8/£ - dVJ 'M3~JS Z Z09L:> £L

l~OddnS L Z8LZdA ZL
3IV1d L OO£Z~A LL

ON3 'OO~ vL 6LZZdA OL
.:INOZ- ,,9L/L - wvr X3H 'InN vL Lv6£81 6

10~lNOJ 'OO~ v L09vdA 8
SMOl138 L 6£ZZdA L

10~INOJ 'OO~ v OLZZdA 9
10~INOJ 'X08 L 96ZZ~A 9
)lJ01'~3HSVM v ZOvLWA v

"Z/L X vZ-OL# ·HJVW 'M3~JS v 6Z6L8I £
8NIlNnow '31V1d L ZO£ZdA Z

IN3wn~ISNI '13NVd L vv9Z~A L

uondpJsaa ·Alb ·oNpud ·oN
·Jan

..

S ~ 3 A 3 1 a N V X 0 8 1 0 ~ I N 0 J Z 699 3 ~ n 8 I .:I

~
C::IBt:fM



3)iV~ca l.00.:J - 'O~lNOj

IG6£ ·!>I.:J



WABCD
~

FIG U R E 392 1 CON T R 0 L F 0 0 T BRA K E

Ref. Part Ko. Qty. DescriptionNo.

1 VR2528 1 PEDAL

2 C1523 1 NUT, HEX - 1/2"

• 3 422830 1 PIN, LOCK

4 VM1454 2 WASHER, LOCK - 1/2"

5 VR2529 1 LEVER, BRAKE

6 121162 2 SPRING

7 4P2259 1 PIN

8 728993 2 BUSHING

9 VP6515 1 PAD, SEAL

10 VP5118 1 ROD, THREADED (POWER)

VP5117 1 ROD, THREADED (MANUAL)

11 922122 1 PIN, COTTER - 3/32" X 3/4"

12 425350 1 YOKE

13 TG3941 1 NUT, HEX - 7/16" - 20NF -

14 922123 1 PIN, COTTER - 3/32" Xl"

15 425353 1 PIN

16 VR0997 1 LEVER (POWER)

VR2623 1 LEVER (MANUAL)

17 H0749 1 NUT, HEX - 1/2" - 20NF

18 VP20n 1 CYLINDER, MASTER BRAKE (POWER) (SEE INDEX)

722795 1 CYLINDER, MASTER BRAKE (MANUAL) (SEE INDEX)

2-71 68



-,
<,

-,
<,

<,
<,
-,
<,
<,.. "'--.~~..,..-=/

1/
II
/ /
/ /
1/
II

/1
/ /
/

- IIIf--
/ /

/ /

//
~;: <; --- / .....//

-<, -_ ----_/-~--

FIG. 5441
PARKING BRAKE LEVER a CONTROL



WABca
~

FIGURE 5441 PARKING BRAKE LEVER AND CONTROL

Ref. Part I'Iio. Qty. DescriptionNo.

1 VP6321 1 BRAKE, LEVER

2 H5825 2 SCREW, CAP - 5/16" - 18NC X 2 1/8"

3 C00296 2 WASHER, LOCK - 5/16"

4 C1520 2 NUT, HEX - 5/16" - 18NC

5 VP6320 1 CABLE

6 423336 2 CLAMP

7 VM1405 2 WASHER, LOCK - 3/8"

8 C1521 2 NUT, HEX - 3/8" - 16NC

9 722527 1 CAP, ABUTMENT

10 VM1482 2 SCREW, CAP -1/4" - 20NC X 7/8"

11 VM1404 2 WASHER, LOCK - 1/4"

12 T01549 2 NUT, HEX - 1/4"NC

13 722528 1 SEAL

2-71 70



::0rnenrn
::0< "'TJ0
::0 ~
I 01
:r 01
-< CO
0 W
::0»c
r
o

o 0

© o 0

(Q)

(Q)

(Q) (Q) (Q) (Q)
o 0 0

(Q) (Q) (Q)

(Q)

(Q)



WASCO~........,
FIG U R E 559 3 RES E R VOl R H Y D R A U L I C

Ref. Part No. Qty. DescriptionNo.

1 VP3166 6 STUD - 1/4" - 20NC
2 VM1404 6 LOCKWASHER - 1/4"
3 C5780 6 NUT - 1/4" - 20NC
4 VR0858 1 RESERVOIR, HYDRAULIC
5 VP2167 1 GASKET
6 TG2562 1 CLAMP
7 VR0927 1 COVER, RESERVOIR
8 VR2807 1 TUBE
9 VM1871 1 ADAPTOR

10 727076 4 FILTER, OIL
11 VP2170 2 PIPE, FILTER
12 727077 6 GASKET
13 727081 2 RETAINER
14 727072 2 GASKET
15 VP3185 2 NUT, CAP
16 VP2172 2 CAP
17 VP2221 2 GASKET
18 727083 2 SPRING
19 VP2793 24 STUD
20 VM1405 28 LOCKWASHER - 3/8"
21 C1521 24 NUT - 3/8" - 16NC
22 VP2089 1 CAP, PRESSURE
23 VP2090 1 GAGE, OIL LEVEL
24 VP2142 1 BAFFLE
25 H8524 4 CAPSCREW - 3/8" - 16NC X 5/8"
26 VP2092 1 VALVE, RELIEF
27 VP2093 1 VALVE, RELIEF
NS 475887 1 CAP
NS 475888 1 PLUG, ADJUSTING
NS 475889 1 LOCKNUT
NS 475890 2 GASKET, CAP
NS VP2240 1 SPRING, PRESSURE
NS 475892 1 BALL, SEAT
NS 475893 1 BODY
NS C1614 6 SCREW, CAP - 1/2" - 13NC X 1 1/2"
NS VM1454 6 WASHER, LOCK - 1/2"
NS C1523 6 NUT - 1/2" - 13NC

3-71 72



FIG. 3900

RESERVOIR-TRANSMISSION 01L



17L LL -Z

"L - )1:)01 'M3HS'I1'M Z 98£17M 6L

.:!N17L - "L - W'I1'e''X3H 'lnN Z 6860H 8L

.:!N17L - "l - Ifl N Z Z£SL:) LL

a31'11'3M11'11'3H'1108 Z 6ZZZZL 9L

dW'I1'l:)lMOddnS NOISSIWSN'lfMl 'M'I1'8 L aZZZL SL

M3AO:) '31'l1'ld L 917ZS017 17L

,,8/£ - )1:)01 'M3HS'I1'M 17 £ZS£Z6 £L

.:lN17Z- ,,8/£ - 1nN 17 6LSLZ6 ZL

anlS 17 6LLSZL LL

13)1S'I1'8 L 99 LSZL OL

110 'M311I.:l L 88LSZL 6

(3dAl 1'l1'3SAHa) "zl L - a'l1'3H3M'I1'nOS'3dId '8nld L SOO£Z6 8

110 'MIOAM3S3M L £SZS017 L

an1S Z 8LLSZL 9

,,8/s - )1:)01 'M3HSlfM 17 SLLOZ6 S

.:!N8L - ,,8/s - lnN 17 LSS LZ6 17

anlS Z S17017ZL £

11011 '8NIM L 00608A Z

1MOddns 'lIn:)SI8 Z 8ZZZZL L

uondpJsaQ ·,\lb ·oN }.Iud ·oN
·Jaa

1 ION 0 ISS I W S N '11'M 1 M I 0 A M 3 S 3 M o 0 6 £ 3 M n 8 I .:!



~g13
@-cD

LEFT TILT

nT ,I,

I II :
RIGHT TILT

FIG.4408

PI PI NG HYDRAULIC, MOLDBOARD, POWER SH IFT & TI LT



9L LL-2

'S~38wnN lV1~3S 3A08V 01 ~01~d 3A11J3~~3 (v)
'~31Vl aNV VSS9 'ON lV1~3S 18LLL

'OL6£ aNV L06£ ld3JX3 ~31Vl ONV v06£ 'ON
lV1~3S 8UL '~31Vl ONV 9£99 'ON lV1~3S 18999

'~31Vl ONV SS2SL 'ON lV1~3S 8999 Hl1M 3A11J3~~3 (£)
'1111 lvnNVW Hl1M 3A11J3~~3 (2)
'1111 ~3MOd Hl1M 3A11J3~~3 (L) :310N

,,9L/s- )iJOl'~3HSVM 2 96200J SN
"vl£ X IN,,9Lls- dVJ 'M3~JS 2 LvLSJ SN

dWV1J v S269~1 SN
"s/£ - )iJOl'~3HSVM L SOvLWA SN

"sIL X IN,,sl£- dVJ 'M3~JS L v2SLJO SN
dWV1J L v6902L SN

113~ '~3HSVM L 99S6U L£
8N1~ "0,, S SV66U O£

AOOS L LSSU9 62
(2) ldN"v/L - 3d1d '8nld L SS2V~

( (2) 2 'Alb) (L) ldN"v/L - 3d1d '8nld 9 69LSJ S2
"s/£ - )iJOl'~3HSVM 2 £6vLWA a

"vl£ X IN,,sl£- 3N1HJVW 'M3~JS 2 9LLSNA 92
110S '31Vld L 09S6U S2
(2) ASSV ~010~ L Sv£2~A
(L) ASSV ~010~ L £660~A v2

'W~ '3snl L vS6LOv £2
'Wl '3snl L SS6LOv 22

(L) ~Oldvav '8N1ll1~ v LU601 L2
(L) ASSV 3S0H 2 £££SdA 02
(L) ASSV 3S0H 2 2££SdA 6L

~OldVOV 2 £S29~1 SL
ASSV 3S0H 2 ooadA LL

(L) 331 2 LoadA 9L
(v) ASSV 3snl L 09a~A
(£) ASSV 38nl L sa£~A SL
(v) ASSV 3snl L L9a~A
(£) ASSV 3snl L SS2£~A vL

(v)/(L) ASSV 3snl L 9sa~A
(£)/(L) ASSV 3snl L La£~A £L

3Bnl L v9a~A 2L
3snl L £9a~A LL

8NIldnOJ v 9£6£WA OL
006 - MOS13 L SSvO~l 6

( (2) £ 'Alb) (L) 006 - MOS13 S 06vSJl S
(L) 3snl L ssa~A L
(L) 3snl L 6sa~A 9

ASSV 3S0H v LL9£dA S
3snl v 29a~A v

(v)/(L) ASSV 38nl L Lsa~A
(£)/(L) ASSV 3snl L U2£~A £

006 - MOS13 2 6SSLHl 2
006 - MOS13 2 S2££dA L

UOnd!,l;)SaQ '.ilb '0.\1: PHd 'ON
'Ja1{

•

•

1111 ~ l~1HS M3MOd OMVOS010W - 'OAH '8N1d1d

~
D::IBtlM



•

.l.:JlHS lV~3.lVl-:>l1nV~aAH £>Nldld



WABCD
~

FIGURE 5594 PIPING, HYDRAULIC - LATERAL SHIFT

•

Ref. Part !'oIo. Qty. Description
:\"0.

1 VR3044 1 TUBE (1)

VR2750 1 TUBE (2)

2 TH7596 2 FITTING

3 VR3045 1 TUBE (1)

VR2751 1 TUBE (2)

4 VH4145 2 FITTING - 450 ELBOW

5 VP4792 2 FITTING - 900 ELBOW

6 VR2510 1 TUBE

7 VR2510 1 TUBE (1)

VR2522 1 TUBE (2)

8 VP4463 2 VALVE, CHECK

NOTE: (1) EFFECTIVE WITH 666B SERIAL NO. 15288 AND LATER.
666BT SERIAL NO. 6636 AND LATER. 777B SERIAL
NO. 3904 AND LATER EXCEPT 3907 AND 3910. 777BT
SERIAL NO. 6884 AND LATER.

(2) EFFECTIVE PRIOR TO ABOVE SERIAL NUMBERS .

..

•

78



11

R.H.

LIFT
MOTOR

1----48
8 )----1 L.H.

LIFT
MOTOR

8J-----I

7

15

VALVE BANK

FIG.5596

PIPING, HYDRAULIC LIFT (R.H.&L.H.)

. .#

•

•



WASCD
"-/'........

FIGURE 5596 PIPING, HYDRAULIC ~ LIFT R.H. & L.H.

Ref.
No. Part No. Qty. Description

..
2
3
4
5
6
7
8
9

10
11

12
13
14

15

16
17
18
19
20
NS
NS
NS
NS
NS

VR3048
VR2779
VP5391
VP5393
VR2781
VP3439
SV9812
VP2078
VP5392
VR2342
VP5394
VR3049
VR2778
TH7592
VP3343
VR3047
VR2782
VR3046
VR2783
VR2785
VD4677
VR2784
VM0315
VR2780
VP5951
C1615

VM1454
724231
121033

1
1
4
2
1
4
4
4
4
4
2
1
1
2
2
1
1
1
1
1
4
1
4
1
2
2
2
2
2

TUBE (1)
TUBE (2)
FITTING, TEE
HOSE
TUBE
FITTING, TEE
"0" RING
VALVE, CHECK
HOSE
TUBE
HOSE
TUBE (1)
TUBE (2)
FITTING, 90° ELBOW
FITTING, 90° ELBOW
TUBE (1)
TUBE (2)
TUBE (1)
TUBE (2)
TUBE
FITTING, 45° ELBOW
TUBE
PLUG, "0" RING
TUBE
CLAMP, TUBE
CAPSCREW - 1/2" - 13NC X 1 3/4"
LOCKWASHER - 1/2"
CLAMP
TIE, NYLON

NOTE:
(1) EFFECTIVE WITH 666B SERIAL NO. 15288 AND LATER. 666BT

SERIAL NO. 6636 AND LATER. 777B SERIAL NO. 3904 AND
LATER EXCEPT 3907 AND 3910. 777BT SERIAL NO. 6884
AND LATER.

(2) EFFECTIVE PRIOR TO ABOVE SERIAL NUMBERS. ALSO USED
ON EXCEPTIONS.

3-71 80



PIPING, HYD.-CIRCLE REVERSE

•

FIG.SS97



WABCD
~

FIGURE 5597 PIPING, HYDRAULIC - CIRCLE REVERSE

Ref. Part No. Qty. DescriptionNo.

1 VP3346 2 FITTING, ELBOW - 900

2 VH4145 2 FITTING, ELBOW - 450 (1)

VH0596 2 FITTING, ELBOW - 900 (2)

3 VR3042 1 TUBE (1)

VR2774 1 TUBE (2)

4 726885 2 CLAMP

5 VP3609 2 HOSE

6 120694 3 CLAMP, TUBE (1)

VP2825 2 CLAMP, TUBE (2)

7 720802 1 SPACER (2)

8 H9917 1 CAPSCREW - 3/8" - 16NC X 3 1/2" (1)

H9918 1 CAPSCREW - 3/8" - 16NC X 4 1/2" (2)

9 VM1405 10 LOCKWASHER - 3/8"

10 VR2776 1 TUBE

11 VF7264 2 FITTING, ELBOW - 900

12 VR2777 1 TUBE

13 VR3043 1 TUBE (1)

VR2775 1 TUBE (2)

14 VR2510 1 TUBE

15 VR2510 1 TUBE (1)

VR2511 1 TUBE (2)

16 VP4463 2 VALVE, CHECK

NS VP2846 3 CLAMP, TUBE

NS C1603 9 CAPSCREW - 3/8" - 16NC X 1 1/4"

NOTE: (1) EFFECTIVE WITH 666B SERIAL NO. 15288 AND LATER, 666BT
SERIAL NO. 6636 AND LATER. 777B SERIAL NO. 3904 AND
LATER EXCEPT 3907 AND 3910. 777BT SERIAL NO. 6884
AND LATER.

(2) EFFECTIVE PRIOR TO SERIAL NUMBERS - ALSO USED ON
EXCEPTIONS.

2-71 82



f----{ 13

L.H. SIDE

R.H.SIDE

7

PIPING HYDRAULIC-SCARIFIER

17

OUTLET

8

FIG.5598 A

PILOT
CHECK

r-------r1'l11f1J1 VALVE

L.H.SIDE

I-----{ 15

INLET
RH.SIDE

FIG.5598 B

8 9

LEANING
WHEEL
CYL.

13 9

12

PIPING HYDRAULIC-LEANING WHEEL o



---------- - - -

WASCD
~

FIGURE 5598A PIPING HYDRAULIC - SCARIFIER

j

Ref. Part No. Qty. DescriptionNo.

1 729768 4 FITTING
2 VR2803 1 TUBE ASSEMBLY
3 VP3134 1 VALVE, CHECK
4 VP3692 1 HOSE ASSEMLBY
5 TH7589 2 FITTING, 90°
6 VP3691 1 HOSE ASSEMBLY
7 VP3135 1 VALVE, CHECK
8 VR2804 1 TUBE ASSEMBLY
9 VP5140 1 PLATE, TAPPED

10 VM1405 2 LOCKWASHER - 3/8"
11 C1606 2 CAPSCREW - 3/8" X 2"
12 VP2123 1 VALVE, CHECK
13 VR2805 1 TUBE ASSEMBLY
14 VR2806 1 TUBE ASSEMBLY
15 VP6901 2 FITTING, ELBOW (1)

TH7589 2 FITTING, ELBOW (2)
16 VP6825 2 VALVE, RELIEF (1)

FIGURE 5598B PIPING, HYDRAULIC - LEANING WHEEL

•

1 729768 2 ADAPTOR
2 VP5140 1 PLATE, TAPPED
3 VM1405 2 LOCKWASHER - 3/8"
4 C1606 2 CAPSCREW - 3/8" X 2"
5 VP2123 1 VALVE, CHECK
6 729774 2 FITTING, ELBOW
7 VR2768 1 TUBE ASSEMBLY
8 VP3135 1 VALVE, CHECK
9 VR2767 2 TUBE ASSEMBLY

10 VP3654 1 HOSE ASSEMBLY
11 TH7589 1 FITTING, ELBOW
12 VP3653 1 HOSE ASSEMBLY
13 VP3134 1 VALVE, CHECK
14 VR2769 1 TUBE ASSEMBLY
15 VR2766 1 TUBE ASSEMBLY
16 VP3325 1 FITTING, ELBOW
17 VR2765 1 TUBE ASSEMBLY
18 VP6901 2 FITTING, ELBOW (1)

TH7589 2 FITTING, ELBOW (2)
19 VP6825 2 VALVE, RELIEF

NOTE: (1) EFFECTIVE WITH 666B, SERIAL NO. 15384 AND LATER.
666BT, SERIAL NO. 6649 AND LATER. 777B, SERIAL
NO. 3965 AND LATER. ALSO NUMBERS 3937 AND 3940.
777BT SERIAL NUMBER 6902 AND LATER.

(2) EFFECTIVE PRIOR TO ABOVE SERIAL NUMBERS.

2-71 84



o~
~

FROM/BRAKE
MASTER CYL.

HYDRAULIC
TANK

•

FIG.4439

PI PI NO-HYDRAULIC STEER INO



WASCD
~

FIGURE 4439 PIPING, HYDRAULIC - STEERING (3)

Ref. Part No. Qty. DescriptionNo.

1 VR2788 1 TUBE
2 VP5323 1 FITTING, TEE
3 VP4623 1 FITTING, 90° ELBOW
4 VR2789 1 TUBE
5 VM3936 2 COUPLING, TUBE
6 VR2787 1 TUBE
7 WA0286 1 TEE
8 VR2791 1 TUBE
9 425964 1 NIPPLE, PIPE

10 TG9867 1 TEE, PIPE
11 VP3477 1 FITTING, ELBOW
12 VP3617 1 HOSE
13 VP5399 1 VALVE, RELIEF
14 TR5365 3 CAPSCREW - 3/8NC X 1/2
15 CD0296 4 LOCKWASHER - 3/8
16 728873 1 CLAMP
17 C1606 2 CAPSCREW - 3/8NC X 2
18 VM1405 2 LOCKWASHER - 3/8
19 VR2636 1 BRACKET
20 VM3923 1 TEE
21 TF6283 1 ADAPTOR
22 VP5338 1 HOSE (1)

VP5339 1 HOSE (2)
23 VP5316 1 FITTING, ELBOW
24 C5768 2 PLUG, PIPE
25 VP5321 1 HOSE
26 VR2786 1 TUBE
27 VM3924 1 COUPLING, TUBE
28 VN9907 1 CLAMP
NS VP5322 2 CLAMP
NS H8620 1 CAPSCREW - 5/16-18NC X 1 1/4
NS E3735 1 FLATWASHER - 5/16"
NS C1613 1 CAPSCREW - 1/2 - 13NC X 1 1/4
NS VM1454 1 LOCKWASHER - 1/2
NS CD0296 1 LOCKWASHER - 5/16

NOTE: (1) EFFECTIVE WITH 666B ONLY.
(2) EFFECTIVE WITH 666BT ONLY.
(3) EFFECTIVE WITH 666B PRIOR TO 15072 EXCEPT 15000, 15030,

15033, 15036, 15042, 15051, 15057 AND 15066. EFFECTIVE
WITH 666BT PRIOR TO 6606 ALSO 6609 AND 6615.

FOR LATER SERIAL NUMBERS SEE PAGE 88,FOR HYDRAULIC PUMP
SEE INDEX.

2-71 86



HYDRAULIC
TANK

FIG. 5599

PIPING-HYDRAULIC STEERING



WABCC
~

FIGURE 5599 PIPING - HYDRAULICS STEERING (3)

Ref. Part No. Qty. DescriptionNo.

1 VR2788 1 TUBE ASSEMBLY
2 VP5323 1 FITTING, TEE
3 VP4623 1 FITTING, ELBOW
4 VR2789 1 TUBE ASSEMBLY
5 VM3936 2 TUBE, COUPLING
6 VR2787 2 TUBE ASSEMBLY
7 WA0286 1 FITTING, TEE
8 VR2791 1 TUBE ASSEMBLY
9 425964 1 NIPPLE

10 TG9867 1 PIPE, TEE
11 VP3477 1 FITTING, ELBOW
12 VP3617 1 HOSE
13 VP5065 1 FLOW CONTROL VALVE
14 H9911 1 CAPSCREW - 5/16" X 2 1/2"
15 CD0296 2 LOCKWASHER - 5/16"
16 729768 1 ADAPTOR
17 VP5338 1 HOSE (USED WITH VP4364 & PUMP)

VP7005 1 HOSE (USED WITH VP7008 PUMP) (1)
VP5339 1 HOSE (USED WITH VP4461 PUMP) (2)
VP7004 1 HOSE (USED WITH VP7007 PUMP) (2)

18 C5768 2 PIPE PLUG
19 VP5316 1 FITTING, ELBOW
20 TR5365 1 CAPSCREW - 5/16" X 1/2"
21 VN9907 1 CLAMP
22 VR2786 1 TUBE ASSEMBLY
23 VM3934 1 TUBE COUPLING
24 729774 2 ADAPTOR
NS VP5322 2 CLAMP
NS H8620 1 CAPSCREW - 5/16" X 1 1/4"
NS E3735 1 FLATWASHER - 5/16"
NS C1613 1 CAPSCREW - 1/2" X 1 1/4"
NS VM1454 1 LOCKWASHER - 1/2"
NS CD0296 1 LOCKWASHER - 5/16"

NOTE: (1) EFFECTIVE WITH 666B AND 777B ONLY.
(2) EFFECTIVE WITH 666BT AND 777BT ONLY.
(3) EFFECTIVE WITH 666B SERIAL NUMBER 15072 AND LATER.

ALSO 15,000, 15030, 15033, 15036, 15042, 15051,
15057 AND 15066.

666BT SERIAL NUMBER 6606 AND LATER, EXCEPT 6609 AND
6615.

FOR HYDRAULIC PUMP SEE INDEX.

2-71 88



I£)NIlOO:> -oimo 110-DNldld

E'9vv .£) l,:j

61

t1:



06

'3NI8N3 W8 HiIM 3AIiJ3~~3 (v)
'3NI8N3 SNIWWnJ HiIM 3AIiJ3~~3 (£) :3i0N

•

H>'S~ L I3SLZZL L£
,,13/£- H3HSlfM)lJOl Z £ZS£Z6 O£ •

"v/L L X JN9L-"I3/£ - M3HJSdlfJ Z VVOOZ6 6Z
(xapuI aas) dWnd L LS LZZL I3Z

3S0H 'dWlflJ 13 69vSJH a
dIO ')lJIlS L 13LZZZ L 9Z

NOIDns '3S0H L OZL£U SZ
110 'H310OJ L SO£ZZL VZ

13)1Slf8 L 9£SZZL £Z
13)1Slf8 L LvZZZ L ZZ

110 'OlO~INVW L 6L13Z99 LZ
31ddIN L OOL£U OZ

3S0H 'dWlflJ L I3S09Ji 6L
NOIlJnS '3S0H L S9VSU I3L

JN9L - ,,8/£ - inN vL LZSL J LL
,,13/£- )lJOl 'H3HSlfM vL SOvLWA 9L

"Z/L L X JN9L - ,,13/£- dlfJ 'M3HJS vL £09L J SL
H3AOJ L OvLZZL vL

13)1Slf8 L LvLZZL £L
JN9 L - ,,131£ - inN L LZSL J ZL

,,8/£ - )lJOl 'H3HSVM L ZL£ J LL
"Z/L Z X JN9L-"I3/£ - dlfJ 'M3HJS L LSLS J OL

)lJIlSdIO '3snl L a9LHA 6
)lJI1SdIO'13)1JVHS L 9Z9LHA 13

3dId v L9S0U L
oSv X ldN"vl£ - MOS13 L 6S9vZS 9
006 X ldN" v 1£ - MOS13 v LSZOU S

3S01J '31ddIN c I3ZV£U v
MOS13 v 6 LZZZ L c

3S0H 'dWlflJ v L6L91A Z
(v) 3snl Z LZZZZ L
(£) asru Z OZZZZL L

uo!}dpJs;}(1 '·\lb '°;\IPlld 'ON
'Jaa

8 NIl 0 0 J H J 1 n 1 J 1 I 0 8 N I dId £ 9 v v 3 H n 8 I ~

~-"".
D::JBtlM



@

FIG.5683 A

CYLINDER-WHEEL BRAKE

6

1-----0

7

FIG. 5683 B

PIPING-HYDRAULIC SUPERCHARGERCIRCUIT



WASCO
~

FIGURE 5683A CYLINDER - WHEEL BRAKE

I .

Ref. Part No. Qty. DescriptionNo.

1 VP3818 4 CYLINDER, WHEEL (USED WITH HYDRAULIC BRAKES)
VP5324 4 CYLINDER, WHEEL (USED WITH POWER BRAKES)

2 471708 4 SPRING, PISTON RETURN
3 471712 4 FITTING, INLET
4 471714 4 GASKET, BOLT
5 471715 4 BOLT, INLET FITTING
6 471713 4 GASKET, INLET FITTING
7 471711 4 SCREW, BLEEDER
8 471710 8 STRAP, BOOT
9 471701 8 PISTON
10 VP0363 1 KIT (2 CUPS & 2 BOOTS AS REQ. FOR ONE WHEEL CYLINDER)

(POWER BRAKES)
475088 1 KIT (2 CUPS & 2 BOOTS AS REQ. FOR ONE WHEEL CYLINDER)

(HYDRAULIC BRAKES)

FIGURE 5683B PIPING, HYD. - SUPERCHARGER CIRCUIT

1 R0900 1 ELBOW, STREET
2 VR2844 1 HOSE ASSY
3 VR2631 1 TUBE ASSY
4 720462 1 CLAMP
5 CD0296 1 WASHER, LOCK - 5/16"
6 TR5365 1 SCREW, CAP - 5/16" - 18NC X 1/2"
7 VP2091 1 FILTER
8 TD9747 1 ADAPTOR
9 S2916 1 ELL, ST.
10 VP3128 1 VALVE, CHECK
11 TD9738 1 ADAPTOR
12 VP3140 1 U-BOLT
13 VM1404 1 WASHER, LOCK - 1/4"
14 C5780 1 NUT, HEX - 1/4" - 20NC
15 500584 1 TUBE ASSY
16 TD5557 1 FITTING
17 VP5100 1 VALVE, RELIEF (USED WITH CUMMINS ENGINE)

2-71 92



S3NI1 N~n13~ ~lln'V~aAH

009S'DI.::I

9

£1

£1



WABCD
~

FIG U R E 5 6 0 0 H Y D R A U L I C RET URN L I N E S

Ref. Part No. Qty. Description
No.

1 VH4145 1 FITTING - 45° ELBOW

2 VR2812 1 TUBE

• 3 VR1993 1 HOSE ASSY

4 DL2676 12 FITTING - 90° ELBOW

5 DG0345 1 TEE

6 VH0596 3 FITTING, 90° ELBOW

7 VR1917 2 TUBE

8 VP3362 1 TEE

9 VM3902 1 FITTING, 90° ELBOW

10 VR2792 1 TUBE

11 SC4947 1 COUPLING, REDUCING (1)

12 VR2522 1 TUBE

13 VP0803 1 MOTOR, HYDRAULIC (SEE INDEX)

14 VH4145 1 FITTING - 45° ELBOW

•

..
NOTE: (1) EFFECTIVE WITH 666B PRIOR TO SERIAL NO. 15288

666BT PRIOR TO SERIAL NO. 6636. 777B PRIOR TO

SERIAL NO. 3904. ALSO 3907 AND 3910. 777BT

PRIOR TO SERIAL NO. 6884.

2-70 94



fTIr ~fTI
~
:D "'Tl
() P»r .t>I .t>G')

-....JfTI
Zrn
:D»r

L~~====:::J~'\)
I
I
I
I

:t



96 lL-Z

"B31B3ANOJ 3nbBOl H1IM 3AI1J3~~3 (Z)
"HJlnlJ 110 H1IM 3AI1J3~~3 (l) :3l0N

AB3UlfS 'xos l £06SU 8v
"vl£ X JN9l-,,8/£-M3HJSdlfJ v l09lJ Lv

(HJlnlJ 110) HOllfJIONI 'HJlIMS l L9lZZl l6 ,,8/£- H3HSlfMllfl~ v LvSlJ 9v
A3>1 'HJlIMS l 8SlvU 06 ,,8/£- H3HSlfM>lJOl v SOvlWA Sv

"Z/l X JNZ£ - 8# - M3HJS Z 80lZ5S 68 H3JlfdS l vlS£U vv
NOUnS 'NHOH l 8LvZdv 88 JN8l-,,9l/s - lnN Z OZS lJ £v

31SlfJ l 19£5dA L8 AB3UlfS 'dWlflJ l SLOlOv ZV
31SlfJ l OSL8U 98 ,,8/£- H3HSlfM>lJOl l v8SZ0S lv
dIlJ Z £Z96U S8 ,,9l/s - H3HSlfM>lJOl Z Z8SZ0S OV

H3AOJ l Sv9ZHA v8 ONnOH5 'd\fB1S l vLS£U 6£

(z) "dW3l 3NI5N3 '35nlf5 l 86ZSU dWlflJ Z 89SZ5l 8£
-,'(l) "dW3l 3NI5N3 '35nlf5 l OvS£U £8 "vl£ X JN8l-,,9l/s- M3HJSdlfJ Z v6LOOl L£
:' H313WWIf l S080Zl Z8 dWlflJ l 9£££ZV 9£

MOS13 l LvL8U l8 H3N3dWlfO l SL6ZZL S£

(Z) S3Hd 110 3NI5N3 '35nlf5 l S8V9U HnOH 'H313W l £L8lZA v£

(z)/(l) S3Hd 110 3NI5N3 '35nlf5 l ZSS£U 08 31SlfJ l Z668U ££
X31~ '3NIl l £LHOv 6L 3HnSS3Hd 110 'HJ1IMS l vL6ZZL Z£

31SlfJ l lSZ8U 8L H3Jn03H l SlLZZv l£
3sn~ l LS£SdA LL 3dld '31ddIN l lO£OU O£

~/l X JNvZ-Ol# - 3NIHJlfW 'M3HJS 9 6Z6l5l 9L ,,9l1L - H3HSlfM>lJOl l 90vlWA 6Z
3sn~ '>lJ01S l OvOSdA SL "vl£ X JNvl-,,9lIL- M3HJSdlfJ l Ol£9HS 8Z

Ol# - lnN 8 LlOO~O vL dWlflJ S L6UZv LZ
Ol# - H3HSlfM>lJOl 8 ZOvlWA U WOOl l vZ09U 9Z
Zl# - H3HSlfMllfl~ Z Svv£~O U X31~ '3NIl l lZOLOv SZ

dWlflJ Z l6l6U lL MOS13 Z 6S0lZ9 VZ
3sn~ Z 9S£SdA OL 3dId '5NIHsns •l v8S0dS £Z

31SlfJ l Z9£SdA 69 13>1Slf5 l Lv6SU U
31SlfJ l 09£SdA 39 ,,8/s- H3HSlfM>lJOl £ l8S6BS lZ

lH5Il 'HJlIMS l £S6£U L9 ,vl£ l X IN ll - ,,8/s- M3HJSdlfJ £ 6Z9lJ OZ
HOllfJIONI'lH5Il l lO£ZZL 99 5NI>lNlfHJ'H010W l V6V8U 6l

SS3NHlfH l 69£SdA S9 ONnOH5 AH3lllfS '31SlfJ l ZZ88Zv 8l
3snl l S8ZlHA v9 H01J3NNOJ AH3lllfS '31SlfJ l 9Z800v Ll

lH5Il d01S 'HJ1IMS l S£9S8v £9 3AI1ISOd AH3lllfS '31SlfJ l 6S0SU 9l
13>1JIf~S l l£OZZl Z9 dlfNS '5NI~ Z Z8£OU Sl

N~OH l O£OZZ l 19 5NIllflnSNI '5NIHsns Z l8£OU vl
lnN l Z£OZZl 09 ,,9l/s - ~3HSlfM>lJOl Zl 96Z00J £L

,,9l/s- ~3HSlfMllfl~ l SU£3 6S "z/l X JN8l-,,9l/s- M3BJSdlfJ 6 S9£S~1 Zl
dWlflJ l lvv6Hl 8S dWlflJ £ £vZvZv ll
3snl l OLSvOv LS ~01J3NNOJ S llL8Zv Ol

3A331S l 6SLOU 9S ~01J3NNOJ "A" Z OUOU 6
JNZ£-8# - lnN l SU6NA SS dWlflJ Z Z9VOU 8

"v/l X JNZ£-8#- 3NIHJIfW 'M3~JS l S6lLNA VS 3~1M s 5nld l 8£vLOv L
8# - ~3HSlfM>lJOl £ lOvlWA £S 13WWOH5 £ £0£8ZV 9

dWlflJ l 8SUZv ZS dWlflJ S S9SZdv S
AH3UlfS 'H3dwns v 96Z0U lS 3~IM '& 5nld l 6£vLOv v

JNOZ - "v/l - lnN>lJOl v lL9lZ6 OS OZ - "v/l - lnN Wife' v Z88ZNA £
"vl£ "v/l - ~3HSlfM>lJOl v vOvlWA Z

l X JNoZ-"v/l-3NIHJlfW 'M3~JS v 6£6£50 6v lIlfl 'lH5Il Z £60VU l

uondpJsaG "Alb "ONped "ON uondpJsaG "Alb "ONped "ON
"Ja3: "Ja3:

•

W 5 llf~3N35 1 IfJ I ~ 1 J 3 1 3 L l v v 3 ~ n 5 I ~

~
D::JBt:lM



fTI
r
~
-I
::0

~
r
Q

~-I

rr1
Z

l;;ofTI 01
-I OJ::0 0\

-1'11;:0» 0
;:0»
Il::s;

r
-<1'T1
!"""

()
c
~
~
Z
VI~

, o ~__0I ~~o ~
1'11-1r'

..



86

.;

'~31~3ANOJ 3nb~01 HIIM 3AIIJ3~~3 (Z)
'HJlnlJ 110 HIIM 3AIIJ3~~3 (L) :310N

JNOZ-,,17/L-wvr 'InN 17 Z88ZNA 09
11'111'lH9Il Z £6017ZL 617

IH9Il 'HJlIMS L £96£ZL 817

(~01VN~311V 33S) ~313WWV L 9080ZL ZOL A~311VS '31SVJ Z 889£ZL L17
~nOH '~313W L £L8LZA LOL ,,8/£- ~OO~d3)1VHS'~3HSVM)lJOl Z 1789Z0S

~3AOJ L 9179Z~A OOL ,,9L/9-~00~d3)1VHS'~3HSVM)lJOl L Z89Z0S 917
3snl L 98ZL~A 66 ,,17/£X JN8L-,,9L/9-M3~JSdVJ L 176LOOI 917

JNZ£-8# - InN L 9ZL6NA 86 ONnO~9 'd~lS L 17L9£ZL 1717

,,17/LX JNZ£-8#-3NIHJVW 'M3~JS L 96LLNA L6 (Z) 3~nSS3~d 110 '39nV9 L 98179ZL
SS3N~VH L 69£9dA 96 (Z)/(L) 110 '39nV9 L Z99£ZL £17

31SVJ L Z9£9dA 96 ~3JVdS Z 17L9£ZL Z17

31SVJ L L9£9dA 176 ~3N3dWVO L 9L6ZZL L17

31SVJ L 09£9dA £6 3~nSS3~d 'HJIIMS L 17L6ZZL 017

OL# - ~3HSVM)lJOl 9 Z017LWA Z6 ~3ssn~ '3A331S L 69LOZL 6£

"Z/l X JN17Z-0L#-3NIHJVW'M3~JS 9 6Z6L91 l6 ~01J3NNOJ "A" Z O£LOU 8£
3sn~ ')lJ01S L 01709dA 06 dWV1J Z Z9170ZL L£

,,9U9 - IV1~ '~3HSVM L 9£L£3 68 dVNS '9NI~ 17 Z8£OZL 9£

dWV1J L L17176~1 88 9NIIVlnSNI '9NIHsns 17 L8£OZL 9£

dWV1J Z 899Z91 L8 JNOZ - ,,17/L- InN)lJOl 8 LL9LZ6 17£

3dId '31ddIN L 989Ld9 98 ,,17/£
MOS13 l LL80d9 98 LX JNOZ-,,17/L-3NIHJVW 'M3~JS 8 6£6£90 ££

dWV1J 9 999Zd17 178 A~311VS '~3dwns 8 96Z0ZL Z£

8# - ~3HSVM)lJ01 c L017LWA £8 133HS 'MOS13 l 690LZ9 L£

"Z/l X JNZ£-8#-3NIHJVW 'M3~JS Z 80LZ9S Z8 WOOl L 909£Z9 O£

N~OH 'Nouns L 8L17Zd17 l8 IH9I1 dOlS 'HJIIMS L 9£99817 6Z
dIlJ Z £Z96ZL 08 3A331S '~01J3NNOJ 9 LLL8Z17 8Z

31SVJ L 17L176U 6L 13WWO~9 £ £0£8Z17 LZ
A~311V8 '31SVJ L Z9176U 8L ,,17/£X ~N17Z-,,8/£- M3~JSdVJ Z 66L9J 9Z
A~311VS '31SVJ L L9176U LL dWV1J L L6£LZ17 9Z

A~311VS '31SVJ L 09176U 9L dWV1J L 89ZLZ17 17Z

A~311V8 '31S'1fJ L 69176U 9L 13WWO~9 L 9Z1717Z17 £Z

"L X JNOZ-,,17/L-3NIHJVW 'M3~JS 17 178Z0~1 17L dWV1J £ £17Z17Z17 ZZ

lInJ~IJ '~3)1V3~S Z OLZ6U £L JNOZ - ,,17/L- InN L 6179L01 LZ
9NI)lNV~J'~010W L LOZ6U U ,,8/£ - ~3HSVM)lJOl LL 9017lWA

(Z) 3~nlV~3dW31 '39nV9 L 86Z9U ,,17/L- ~3HSVM)lJOl L 17017LWA OZ

(l) 3~nlV~3dW31 3NI9N3 '39nV9 l 9096U lL ,,171L - IV1~ '~3SHVM Z zocuu 6l

JN17Z-0L#- InN Z LLOO~O OL ,,17/£X JN9L - ,,8/£- M3~JSdVJ £ L09LJ
OL# - ~3HSVM)lJOl Z Z017LWA 69 ,,17/£X JN8L - ,,9l/9-M3~JSdVJ l 176LOO1

Zl# - IV1~ '~3HSVM Z 91717£~0 89 ,,17/£X JNOZ-,,17/L-M3~JSdVJ l 608L01 8l

dWV1J Z L6L6U L9 dWV1J 9 9£££Z17 LL

31SVJ L Z668U 99 ,,9L/6 - ~3HSVM)lJOl Z L017LWA 9L

31SVJ L 09L8U 99 "Z/L Z X ~N8L-,,9L/6-M3~JSdVJ Z £17LUI 9L

MOS13 L L17L8U 179 HJUMS '13)1J~S L LZ9L017 17L

31SVJ L 99Z8U £9 3~IM aN'll9nld l 6£17L017 £L

31SVJ L 179Z8ZL Z9 3~IM ON'll9n1d L 8£17L017 2L

31SVJ L £9Z82L L9 31SIX31~ '3NIl L £L17L017 II

31SVJ l Z9Z8U 09 31SIX31~ '3NIl L 17£09017 OL

31SVJ Z 19Z8U 69 3snl L OL917017 6

31SVJ L 617Z8U 89 JN8L - ,,9l/9 - InN 17 029LJ 8

,,17/L- ~00~d3)1VHS'~3HSVM)lJOl 2 £89Z0S L9 A~311VS 'dWV1J 2 9LOlO17 L

,,17/£X 02-,,17/L - M3~JSdVJ c 608101 99 ~OlVJIONI 'dWVl L LO£22L 9

1311V~Vd S3I~3S 'HJIIMS L 8£282L 99 InN l 2£OZ2L 9

,,8/£ - IV1~ '~3HSVM 8 L179LJ 179 ,,9L/9 - ~3HSVM)lJ01 £L 96200J 17
A~311VS 'X08 2 £06SU £9 ,,2/L X JN8L-,,9L/9-M3~JSdVJ 8 99£9~1 £
3S0H 'dWV1J L L£217U Z9 13)1JV~S L LW22L Z

~31~VlS 'HJIIMS l 89L17U L9 N~OH L 0£OZ2L L

uondpJsaa ',(lb 'oN l·lRd 'oN uondpJsaa 'Alb 'oNPRd 'oN
'Jall 'Jall

( S N I W W n J) 1 'II ~ 3 N 3 9 - 1 'II J I ~ 1 J 3 1 3 L 099 3 ~ n 9 I ~

~
D::JBtlM



N
o
CO
I()

o
u,

--
CD

a::o
t(
za::
UJ
!J-c
I
.J-c
Ua:
b
UJ
.J
UJ



DOL LL-Z

'lS-SLLLI1S-S999 H1IM 3AI1J3~~3 (£)
'SLLLIs999 H1IM 3AI1J3~~3 (Z)

'lSLLL H1IM 3AI1J3~~3 (L) :310N

(llVM 889) ZL# - ~3HSVM~J01 L 9Z9£Z6 9Z
(llVM 889) vZ-ZL# - 1nN L v09LZ6 VZ

(llVM 889) OL# - ~3HSVM~J01 L 909£Z6 £Z
(llVM 889) Z£-OL# - 1nN L Lv9LZ6 ZZ

('WnJ) dWV1J L 9£££ZV LZ
(llVM 898) ~01VN~311V 'SS3N~VH L 6v80ZL
(llVM 889) ~01VN~311V 'SS3N~VH L 8v80ZL 6L

~313WWV L 9080Z L 8L
(llVM 898) A311nd L 9L66ZL
(llVM 889) A311nd L 9L66ZL LL

(L) ('WnJ) 113S L v080ZL
(.W'~) 1138 L £OSOZL 9L

(llVM 889) NV~ L v8LOZL 9L
v/L - ~3HSVM~J01 ~V 69LOZ6 vL

(llVM 898) 8/L X JNOZ-v/L - M3~JSdVJ £ vOOOZ6 £L
(llVM 889) Z/L X JNOZ - v/L - M3~JSdVJ Z LOOOZ6 ZL

(llVM 889) ~01V1n~3~ L £8LOZL
(llVM 898) ~01V1n~3~ L Z8LOZL LL

(llVM 889) JN8L - 9L/9 - 1nN L 609LZ6 OL
(llVM 889) 9L/9 - ~3HSVM1V1~ L ZOL£Z6 6
(llVM 898) 8/£ - ~3HSVM1V1~ L £OL£Z6 8

(Z) 'wnJ (llVM 889) v/L LX JN8L-9L/9- M3~JSdVJ L 9Z00Z6
(L) 'wnJ (llVM 885) Z/L L X JN8L-9L/9- M3~JSdVJ L LZOOZ6

'W·~ (llVM 885) 8/£ LX JN8L-9L/S- M3~JSdVJ L 9Z00Z6
(Z)/(L) 11VM 898) (L) (llVM 889) 'WnJ) v/L L X JN9L-8/£ - M3~JSdVJ 5 VVOOZ6

L X JN9L -8/£ - M3~JSdVJ ~V ZvOOZ6
'W'~ (HVM 898) 8/L X JN9L - ,,8/£ - M3~JSdVJ L LvOOZ6 L

(L) 'wnJ (llVM 885) 13~J~8 L OZ8LOv
(L) 'WnJ (llVM 898) 13~JV~8 L 6L8LOv
(Z) 'WnJ (llVM 889) 13~J~8 L 9L8LOv
(Z) 'wnJ (llVM 898) 13~JV~8 L SL8LOv 9

(z)/( L) 'wnJ (llVM 898) ~01VN~311V '13~J~8 L 8880ZL
(Z)/(L) 'wnJ (llVM 889) ~01VN~311V '13~JV~8 L L880ZL

(£) 'W·~ (llVM 885) ~01VN~311V '13~J~8 L LZ9Z~A
(£) 'W'~ (llVM 898) ~01VN~311V '13~JV~8 L 8Z9Z~A

(£) 'W'~ (llVM 898 ~ 885) ~OlVN~311V '13~JV~8 L LLLOZ L 5
(llVM 898) JNvL - 9LIL - 1nN Z 9Z9LZ6
(llVM 885) JN9L - 8/£ - 1nN Z 8L9LZ6 v

(L) 'wnJ (£) 'W·~ (llVM 889) 9L/9 - ~3HSVM~J01 ~V OLLOZ6
(llVM 898) 9LIL - ~3HSVM~J01 Z ZLLOZ6

8/£ - ~3HSVM~J01 ~V £ZS£Z6 £
(z)/(L) 'wnJ (llVM 898) vl£ L X JNvL-9LIL - M3~JSdVJ L £900Z6
(z)/( L) 'wnJ (HVM 898) Z X JN17L- ,,9LIL - M3~JSdVJ L 9900Z6

'W~ (HVM 898) "v/L z X JNvL - 9LIL - M3~JSdVJ L 9900Z6
.W'~ (llVM 898) "Z/L Z X JNvL - 9L/L - M3~JSdVJ L L900Z6

(Z) 'WWnJ (HVM 885) "v/L £ X JN9L - ,,8/£ - M3~JSdVJ L 88LOZ6
(L) 'wwnJ (HVM 885) "z/L £ X JN9L - ,,8/£ - M3~JSdVJ L V900Z6

'W~ (HVM 889) 17X JN9L-,,8/£ - M3~JSdVJ L 9900Z6 Z
(llVM 898) ~OlVN~311V L Z£90ZL
(llVM 885) ~01VN~311V L 0£90ZL L

uondpJsaa 'Alb 'ON PRd 'oN
'Jaa

•

~ 0 1 V N ~ 3 1 1 V - 1 V J I ~ 1 J 3 1 3 2 0 9 9 3 ~ n ~ I ~



r-----l
I I

':J--~~.!::.:L}:· I
~~~-..:~I

II I
" III I
I I

I
I

.....-=



WABca
~

FIGURE 5603 HEAD LIGHTS

Ref.
No. Part No. Qty. Description

"

..

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

2394

VR1078

VR1079

VM1405

VM1425

TG5720

C1521

727847

473695

723380

C1526

SR9581

727848

720722

VP3442

407422

407423

428303

424868

VP6482

VP6481

VP5363

475557

428289

720730

4P2565

2

1

1

4

4

4

4

1

2

2

2

2

1

4

2

1

1

4

4

1

1

1

2

2

1

2

BRACKET, HEADLIGHT (1)/(3)

BRACKET, R.H. HEADLIGHT (2)/(3)

BRACKET, L.H. HEADLIGHT (2)/(3)

LOCKWASHER - 3/8"

BOLT, CARRIAGE -3/8" - 16NC X 1 3/4" (1)/(3)

CAPSCREW - 3/8" - 16NC X 1" (2)/(3)

NUT - 3/8" - 16NC (1)/(3)

LIGHT, R.H. HEAD

WASHER

WASHER

NUT - 5/8" - 18NF

LOCKWASHER - 5/8"

LIGHT, L.H. HEAD

SPACER (1)/(3)

LIGHT, DASH

BRACKET, R.H. LIGHT (4)

BRACKET, L.H. LIGHT (4)

GROMMET (1)/(3)

GROMMET (2)/(3)

WIRE (4)

WIRE (3)

CABLE

UNIT, R.H. OR L.H. SEALED

BULB, LIGHT

CONNECTOR

CLAMP (2)/(3)

NOTE: (1) EFFECTIVE WITH 666B SERIAL NUMBER 15324 AND LATER,
EXCEPT NUMBERS 15339,15357,15375,15378 AND 15381.
666BT SERIAL NUMBER 6642 AND LATER. 777B SERIAL NO.
3919 AND LATER. 777BT SERIAL NUMBER 6890 AND LATER.

(2) EFFECTIVE PRIOR TO ABOVE SERIAL NUMBERS.

(3) USED WITH CAB ENCLOSURE.

(4) USED WITH ROADSTER CAB.

2-71 102



SlH81l d fl -~JV8

o



170L LL-Z

318'1f::J L SLUdfl 6L

'M3::J'MO.:lNI3'M Z 17LUdfl 8L

13)1::J'If'M8 Z £LUdfl LL

3Sn.:l ''M3010H L LZ£Sdfl 9L

dW'lf1::J £ S9SZd17 SL

318'lf::J L 8£96U 17L

318'1f::J L SLS6U £L

(1331S 03SS3'Md) 'M3HS'lfM Z 08££U ZL

(l'lf::JINO::J)'M3HS'lfM Z 969£L17 L L

.:lN8L - ,,8/S - 1nN Z 9ZSL::J OL

,,8/S - 'M3HS'lfM)I::J01 Z L896'MS 6

1H~Il Z 6178LU 8

'M01::J3NNO::J L O£LOU L

::JN9L - ,,8/£ - 1nN OL LZS LJ 9

,,8/£ - 'M3HS'lfM)I::J01 OL S017LWfI S

"L X ::JN9L - ,,8/£ - M3'M::JSd'lfJ OL Z09LJ 17

1H~Il '13)1J'lf'M8 Z 9L8L99 £

H::J1IMS L 6L9LZ17 Z

13WWO'M~ Z LZ1717Z17 L

uondpJsaQ ·,(lb ·oNpUJ ·oN
·JaH

..

•

S 1 H ~ I 1 d n - )I J 'If 8 17 0 9 S 3 'M n ~ I .:l

~
D:lB\:IM



•

S09~ '91.:1....



WABCC"""'....~
CABFIG U R E 560 5

Ref. Part No. QtNo. y.

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

VR2114
VM1422
C1547

VM1405
C1521

VP0584
VP1048
VM1414
C1546

VM1404
VP0589
C5746

VP1049
VR0894
C1601
C5747
E3735

CD0296
VP1428
VP0160

VP0161
VP0162
VP1185
VP0588
VP0589
423920
F0042

SD4223
H2644

VP1051
VP1052
VR1019
VM1414
SF5160
722816
722812
C5801

DF3042
VR2207
VR2211
VR089339

Ref. Part No. Qty.No. DescriptionDescription

1 ROOF, CAB 40 VR2308 1 CLOSURE
25 BOLT, CARRIAGE -3/8"-16NC X 1" 41 VP1534 1 STRIP, BACKING (4)
50 FLATWASHER- 3/8" VP5865 1 STRIP, BACKING (3)
54 LOCKWASHER- 3/8" 42 VP4585 1 SEAL, TUNNEL (4)
16 HEX NUT -3/8" - 16NC 43 C3145 6 CAPSCREW-l/4"-20NC X 5/8"(4)
2 SPACER VM1469 6 FASTENER, SEMS (3)
2 GUSSET 44 VM1404 6 LOCKWASHER

22 BOLT,CARRIAGE-l/4"-20NCX3/ 45 VP0589 20 NUT-l/4"
8 FLATWASHER- 1/4" 46 VP0543 1 MOLDING (ROADSTER CAB)
8 LOCKWASHER- 1/4" 47 VM1414 20 BOLT, CARRIAGE-l/4"-20NC X
8 HEX NUT -1/4"-20NC 3/4
4 CAPSCREW-1/ 4"-20NC X 3/4" 48 VR2845 1 BOOT, FLOOR PLATE (5)
2 BAR VP5336 1 BOOT, FLOOR PLATE (3)
1 FRAME, FRONT 49 VP2808 1 COVER, HOUSING
4 CAPSCREW-3/8" - 16NC X 3/4" 50 VM1423 28 BOLT, CARRIAGE-3/8"-16NC X
6 CAPSCREW-5/16"-18NC X 3/4" 1 1/4"
6 FLATWASHER- 5/16" 51 VR2309 1 PLATE, FLOOR (2)
6 LOCKWASHER- 5/16" VR2299 1 PLATE, FLOOR (1)
1 WINDOW, REAR 52 729292 2 COVER
1 GLASS, REAR WINDOW (STATION 53 VR0548 2 CAP

ARY) 54 VR0605 1 BASE - L.H.
2 GLASS, REAR WINDOW (SLIDING) VR0606 1 BASE - R.H.
2 HANDLE, REAR WINDOW 55 722621 2 WASHER
1 SEAL, REAR WINDOW 56 C1621 2 CAPSCREW-l/2"-13NC X 3 1/4"

53 CAPSCREW-l/4"-20NC X 5/8" 57 C1549 2 FLATWASHER- 1/2"
98 HEX NUT -1/4"-20NC 58 VM1454 2 LOCKWASHER- 1/2"
4 BUMPER, RUBBER 59 C1523 2 HEX NUT - 1/2" - 13NC
4 BOLT, MACHINE-#10-24 X 1" 60 VM1431 2 BOLT, CARRIAGE-l/2"-13NCX 1"
4 WASHER, LOCK - #10 61 005640 2 WASHER- 1/2"
4 HEX NUT -#10-24 62 TG7018 2 DAMPENER
2 GLASS, SIDE 63 727747 1 PAD, RUBBER
2 CHANNEL, SIDE GLASS 64 VP1512 2 MOLDING, RUBBER (CANOPY TOP)
1 BACK, CAB 65 VP1513 1 MOLDING, RUBBER (CANOPY TOP)

37 BOLT, CARRIAGE-1/4"-20NC X 3/4' 66 VR0634 1 CORNER, R.H. (CANOPY TOP)
2 LOCKWASHER-3/8" EXT. TOOTH VR0635 1 CORNER, L.H. (CANOPY TOP)
2 BUMPER, DOOR 67 TC1233 34 NUT - 3/8" - 16NC
2 STRIKER, DOOR 68 VM1424 3 BOLT, CARRIAGE-3/8"-16NC X
2 CAPSCREW-3/8"-24NF X 1 1/4" 1 1/2"
2 FLATWASHER- 3/8" 69 725710 2 WASHER
1 CAB ASSY - ROADSTER (1) 70 725711 2 SCREW, WING
1 CAB ASSY - ROADSTER (2) NS 729605 2 SEAL (FLOOR PLATE)
1 BACK, CAB NS 729606 2 COVER (FLOOR PLATE)

NS VM1416 4 BOLT, CARRIAGE-l/4"-20NC X
1" (FLOOR PLATE)

NS HE6252 4 LOCKNUT - 1/4" - 20NC

NOTE: (1) EFFECTIVE WITH 666B/777B.
(2) EFFECTIVE WITH 666BT/777BT.
(3) EFFECTIVE WITH 666B SERIAL 15048 THRU 15323, EXCEPT 15051, 15054,

15057, 15060, 15063, 15069, 15072, 15090, 15093 AND 15099. ALSO
USED ON 15339, 15357, 15375, 15378 AND 15381. 666BT SERIAL NO.
6621 THRU 6641. 777B SERIAL NUMBER3766 THRU 3918, EXCEPT 3769,
3772, 3775, 3781, 3793, 3799, 3805 AND 3811. 777BT SERIAL NO.
6842 THRU 6890, ALSO 6827.

(4) EFFECTIVE PRIOR TO ABOVE SERIAL NUMBERS.
(5) REPLACED BY VR2939 KIT - AFTER INITIAL REPLACEMENTINDIVIDUAL

PARTS MAY BE ORDERED.
(6) EFFECTIVE WITH 666B SERIAL NUMBERTHRU 15323, ALSO 15339, 15357,

15375, 15378 AND 15381. 666BT SERIAL NUMBERTHRU 6641.
777B SERIAL NUMBERTHRU 3918. 777BT SERIAL NUMBERTHRU 6890.

2-71 106



Zl



80l

'l:!31lflONIf
0689 l:!3SWnN llf1l:!3SlSLLL 'l:!31lflONIf 6l6£ l:!3SWnN
llf1l:!3SSUL 'l:!31lflONIf ZV99 l:!3SWnN llf1l:!3SlS999

'l8£Sl ONIf 8L£Sl 'SL£Sl 'LS£Sl '6££Sl 1d3JX3
'l:!31lflONIf vZ£Sl l:!3SWnN llf1l:!3SS999 H11M 3A11J3~~3 (£)

'lSLLLllS999 HI1M 3A11J3~~3 (Z)
'9LLLI9999 H11M 3A1IJ3~j3 (l) :310N

IN£l - "Z/l- X3H 'lnN Z £ZSlJ OV
l:!000'l:!3dWnS Z 9l8ZU 8L "Z/l - 1lfl~ 'l:!3HSlfM Z 6vSlJ 6£

"8/£ - l:!3HSlfM)lJOl Z 09lS~S U v/l £X IN£l-"zll- M3l:!JSdlfJ Z lZ9lJ 8£

"v/l l X JN9l - "8/£-M3l:!JSdlfJ Z l08SJ 9L 'Wl:! '3SlfS l lOO£l:!A L£
l:!lf3l:!'l:!3)11l:!lSZ Zl8ZU SL 'H'l '318NIf l LLOLdA 9£

"vl£ X JNvZ-Ol#-3N1HJlfW 'M3l:!JS v L0090H vL "vil l
l:!3SSnl:!'l:!3dWnS v OZ6£ZV £L X JN9l-8/£-38lf1l:!l:!lfJ'110S 8l £ZvlWA S£

"8/s X JNoz-"v/l-38lf1l:!l:!lfJ'110S OZ SlvlWA U 'H'l:!'318NIf l 9l0LdA v£
3W\fl:!~ l LOO£l:!A lL (Z) l:!OOl~ 'llfW l 98Z9dA

'Wl 'l:!lf9 l 6L£OU (l) l:!001~'llfW l £Ll9dA ££
'H'l:!'l:!lfS l 8L£OU OL 8N1)lJlfS 'd1l:!lS Z S98SdA Z£

JNvZ- Ol# - InN Zl LlOO~O 69 8N1)lJlfS '31lfld l £vSSdA l£
Ol# - l:!3HSlfM)lJOl ZL ZOvlWA 89 "8/s

8/s X JNvZ-Ol#-3N1HJlfW 'M3l:!JS 8 v9vlWA L9 X JNoz-"v/l-SW3S 'l:!3N31SIf~ v 88S0dA O£
(031N11) l:!lf3l:!'0131HSON1M l l6Z9dA l:!3AOJ l 8£SSdA 6Z

l:!lf3l:!'0131HSON1M l 9L£OU 99 'H'l 'll:!OddnS l l£SSdA 8Z
l:!3H1lf3M'd1l:!lS Z 9V09U S9 JN8l-"9l/s - X3H 'lnN 6Z OZSlJ a

(031N1l) 301S 'SSlf18 Z Z6Z9dA JN9l - "8/£ - X3H 'lnN SL lZSlJ 9Z
30IS 'SSlf18 Z vOl9U 179 "9l/s - 1lfl~ 'l:!3HSlfM 8 S£L£3 SZ

'H'l'lH81l:!dn l 900£l:!A £9 "8/£ - 1lfl~ 'l:!3HSlfM lS LvSlJ VZ
,z/l X OZ-"v/l-SW3S 'l:!3N31SIf~ vl LOv£Z6 Z9 "9l/s - l:!3HSlfM)lJOl 8 96Z00J £Z

"l X JN9l-"8/£- M3l:!JSdlfJ ZL Z09lJ 19 "8/£ - l:!3HSlfM)lJOl SL SOvlWA ZZ
SVJ '~00l:! l 88££l:!A 09 "l X JN8l-"9l/S-M3l:!JSdlfJ Z 86SlJ lZ

'Wl 'lH81l:!dn l 8l0£l:!A 6S "81L X JN9l-"8/£-M3l:!JSdlfJ VZ vZSLJO OZ
'H'l:!'lH81l:!dn l LlO£l:!A 8S lXJN9l-"8/£-38V1l:!l:!VJ'110S SZ ZZvlWA 6l
'H'l:!'lH81l:!dn l SOO£l:!A LS 'Wl:! 'll:!OddnS l O£SSdA 8l

81L XOZ-"v/l- SW3S 'l:!3N31SV~ vl 89vlWA 9S l:!3SSnl:!'100S l 9££SdA Ll
SVJ l:!3ddn')lJVS l £vS9dA SS l:!3N3dWlfO Z 8l0L81 9l
AdONVJ - ASSIf dOL l lZO£l:!A 8/sxoz-"v/l-SW3S 'l:!3N31SIf~ Ol 88S0dA Sl

S\il:!8'310NVH Z 609£l:!A VS l:!3AOJ Z Z6Z6U vl
l:!3AOJ l S£O£l:!A £S l:!3SSnl:!Olfd l LvUU £l

"l X l:!3HSlfM Z lZ9ZU Zl
JN8l-"9l/s - SW3S 'l:!3N31SIf~ 9 lLvlWA ZS "Z X IN£l-"Zll - M3l:!JSdlfJ Z 9l9lJ ll
"9l/L X JN9l-"8/£-M3l:!JSdlfJ v SOv9NA lS S\il:!8'H'l '310NlfH l 8v69017 Ol

"Z/l l X JN9l-"8/£- M3l:!JSdVJ Z v09lJ OS "Z/l - l:!3HSVM)lJOl 9 vSvlWA 6
SVJ l:!3MOl')lJVS l l£O£l:!A 6v ,Z/l Z X IN£l-"zll-M3l:!JSdVJ Z 8l9lJ 8

l:!3AOJ l O£O£l:!A 8v SVl:!8'H'l:!'310NlfH l Lv690v L
"vl£ X JN9l -"8/£-M3l:!::)SdlfJ v l09lJ Lv 'Wl:! 'l:!VS l L9lvOv 9

1V3S '3SVS l 6Z0£l:!A 9v OZ - "v/l - X3H 'lnN vL 6vSlOl S
(Z) l:!OOl~'31Vld l aO£l:!A "v Il - l:!3HSVM)lJOl vL 170vlWA v
(l) l:!001~ '31Vld l 9Z0£l:!A SV "lxoz-"v/l-SW3S 'l:!3N31SV~ ZL £OV£Z6 c

llf1J3dS'lnN v 68S0dA vv 1vl£xoz-"v/l-SW3S 'l:!3N31SV~ a 69vlWA Z
,vl£ X OZ-"v/L-3~lfIl:!l:!lf3'110S v vLvLWA £v 'H'l:!'l:!lfS l 6SlvOv l

3l:!nS01J L £ZO£l:!A ZV (z) l:!31S0lfOl:!- ASSIf Slf3 L ££O£l:!A
'W 1 '3SlfS l ZOO£l:!A lv (l) l:!31S0lfOl:!- ASSIf SlfJ l Z£O£l:!A

uondp;)saa 'Alb 'oNPRd 'oN uondp;)saa 'Alb 'oN l,IRd 'oN
'Jaa 'Ja'H

S V 3 909 S 3 l:!n 8 I ~

~
D::JBt:fM



0131HSONIM -svo

eeSE ·~I..:I

/



Oll

'6SS9 n~Hl ~38wnN 1VI~3S
18LLL '6l6£ n~Hl ~38wnN 1VI~3S 8LLL 'lv99 n~Hl ~38wnN

1VI~3S 18999 'lS£9l ONV SL£9l '9L£9l 'L9£9l '6££9l
NO OSlV '£Z£9l n~Hl ~38wnN 1VI~3S 8999 HIIM 3AIIJ3~~3 :310N

"s/£ - )lJ01'~3HSVM v 90vlWA
"s/£ - IV1~ '~3HSVM v ZvO£~O

"vl£ X JN9l - "s/£ - dVJ 'M3~JS v l09lJ
~3HSVM l 6LS9dA

JNOZ - "v/l - )lJ01'lnN l vLvlWA
"z/l l X JNOZ - "v/l - 3NIHJVW 'M3~JS l LlvLNA

39NIH l Olvl~A
W~1f l SlOZdA

'H'~ - A18W3SSV HJIV1 l vO£l~A
~3HSVM l 6LS9~A

JNOZ - "v/l - )lJ01'lnN l vLvlWA
"z/l l X JNOZ - "v!l - 3NIHJVW 'M3~JS l LlvLNA

39NIH l IIv l~A
~V l ZvLldA

'H'l - A18W3SSV HJllf1 l £O£l~A
SlN3NOdWOJ HJIV1 013IHSONIM

NMOHS LON

"z/l - )lJ01'~3HSlfM v v9vlWA l£
"z/l Z X IN£l - "z/l - dVJ 'M3~JS v Sl9lJ O£

'H'l - 8V~9 '310NlfH l SV690V 6Z
'H'~ - 8V~9 '310NlfH l Lv690v SZ
'H'~ - HJIV1 'lMVd l 9S6LZL LZ

11V8 Z Ll09Zv 9Z
9NI~dS l LS6LZL 9Z

'H'l - HJIV1 'lMVd l 9vOldA VZ
onlS Z 9vLldA £Z

13WWO~9 v L£9ldA ZZ
JNOZ - "v/l - X3H 'lnN v 6v9l01 lZ

"v/l - )lJ01'~3HSVM v vOvlWA OZ
"l X JNOZ - "v/l - 39VI~~VJ '1108 v 9lvlWA 6l

~3AOJ l OL06ZL Sl
1V3S l lL06ZL Ll
1V3S l lS06ZL 9l

SSV19 lNO~~ WOIloa '13NNlfHJ Z vSOldA 9l
WOII08 INO~~ 'SSV19 Z 9S0ldA vl

dOL lNO~~ SSV19 '13NNVHJ Z 6S0ldA £l
dOL INO~~ 'SSV19 Z 9S0ldA Zl
013IHSONIM 'lV3S l 9SlldA Ol

013IHSONIM 'SSV19 l 69l0dA 6
013IHSONIM l OL90dA S

9NIHsna Z S£OldA 9
VZ - Ol# - X3H 'lnN 6 LlOO~O 9
Ol# - )lJ01'~3HSVM 6 ZOvlWA v

"sis X VZ- Ol# - 3NIH:>VW'M3~:>S 6 v9vlWA £
dI~lS Z 9l0ZdA Z

~3HlV3M 'lV3S l 9S90dA l

UOnd!,lJSao '.(It) 'oNP'Ild 'oN
'Jal:J:

013 I H SON I M a V J S S 9 £ 3 ~ n 9 I ~

~
D:lBtlM



00 0

FIG. 5607

CAB - WINDSHI ELD



ZLL lL-Z

"~31Vl ONV 0689 ~38WnN lVI~3S 18LLL
"~31Vl ONV 6l6£ ~38WnN lVI~3S 8LLL

"~31Vl ONV ZV99 ~38WnN lVI~3S 18999

"l8£Sl ONV 8L£Sl 'SL£Sl 'LS£Sl '6££Sl
1d3JX3 ~31Vl ONV vZ£Sl ~38WnN lVI~3S 8999 H1IM 3AI1J3~~3 :310N

13NNVHJ Z l£99dA 9£
(031NU) A13~VS 'SSV18 Z v6Z9dA

A13~VS 'SSV18 Z 6Z99dA S£
"H"l '~V8 l 6L£OU
"H"~ '~V8 l 8L£OU v£

"8/s X JNvZ-Ol# - 3NIHJ\jl~'M3~JS 6 v9vlWA ££
(031NI1) 1NO~~ '013IHSONIM l S6Z9dll

1NO~~ '013IHSONIM l Ov99dA Z£
"l X JNOZ - "v/l - 38VI~~VJ '1108 6l 9lvlWII l£

1NO~~ '3WV~~ l SlO£~A O£
MOONIM "H"l '3W~~ l 6£99dA 6Z

JN9l - "8/£ - X3H '1nN v lZSlJ 8Z
"9l/s - ~3HSVM)!JOl v 96Z0OJ LG

"9l/s - 1Vl~ '~3HSVM v S£L£3 9Z
"l X JN9l - "8/£ - 38VI~~VJ '1108 v GGvlWA sz

"8/s X JNOZ - "v/l - 38VI~~VJ '1108 £Z SlvlWA VZ
"8/s X JN8l- "9l/s - M3~JSdVJ v 698£~ £Z

MOONIII"H"~ '3WV~~ l 8£99dA ZZ
"v/l l X JNOZ - "v/l - 38VI~~VJ '1108 v LlvlWA lZ

~31V3S '31Vld l 0£99dA oz
(031NI1) A13~VS 'SSV18 Z £6Z9dA

A13~VS 'SSV18 Z 8Z99dA 6l
dI~1S ~3HIV3M Z LG99dA 8l

"8/£ - ~3HSVM)!JOl Ol SOvlWA Ll
"8/£ - 1Vl~ '~3HSVM 9 LvSlJ 9l

"l X JN9l-"8/£- M3~JSdVJ 9 Z09lJ Sl
13)!J~8 l 6099dA vl

M0813 Z LLZ9dA £l
lInONOJ Z 9LG9dA Zl
lInONOJ £ SLG9dA II

JNvZ-Ol# - X3H '1nN vl LlOO~O Ol
Ol# - ~3HSVM)!JOl vl ZOvlWA 6

JNOZ - "v/l - X3H '1nN Lv 6vSlO1 8
"v/l - 1Vl.:l'~3HSVM L LO£l~1 L

"v/l - ~3HSVM)!JOl Lv vOvlWA 9
"8/s X JNvZ-Ol# - 3NIHJVW 'M3~JS vl USZZ6 S

"Z/l X JNOZ - "v/l - SW3S '~3N31SV~ l LOv£Z6 v
dWV1J 8 SZ69~1 c

~31V3S l lL06U Z
dWV1J Z 9£££ZV L

u0!ldpJsaa "·\lb 'oN P'Bd 'oN
'JaH

013 I H SON I M 8 V J L 0 9 S 3 ~ n 8 I ~

~
D::JBt:lM



sxxn V suooo 8'v':>

v9Sv ·~I.:I

-,
o
o



WASCD
~

FIG U R E 4 5 6 4 CAB o 0 0 R SAN D L 0 C K S

Ref. Part No. Qty. DescriptionNo.

1 VR0720 1 DOOR ASSEMBLY - R.H.
VR0721 1 DOOR ASSEMBLY - L.H.

2 VR0718 1 FRAME, CAB DOOR - R.H.
VR0717 1 FRAME, CAB DOOR - L.H.
VPl187 1 SEAL, DOOR - L.H.
VP1188 1 SEAL, DOOR - R.H.

3 VP1415 1 HINGE, R.H.
VP1416 1 HINGE, L.H.

4 VP0588 25 SCREW, CAP -1/4"-20NC X 5/8"
5 VP0589 21 NUT, HEX - 1/4" - 20NC
6 VP1431 1 CHANNEL, UPPER - R.H.

VP1432 1 CHANNEL, UPPER - L.H.
7 VP1409 2 GLASS, UPPER
8 VP1393 1 COVER, R.H. OR L.H.

H7997 8 SCREW, MACHINE - 1/4" - 20NC X 1/2"
9 VM1458 1 SCREW, MACHINE - 5/16" - 18NC X 3/4"

VM1457 2 SCREW, MACHINE - 5/16" - 18NC X 2 1/4"
10 CD0296 5 WASHER, LOCK - 5/16"
11 VM1459 2 NUT, ACORN - 5/16" - 18NC

C1520 3 NUT, HEX - 5/16" - 18NC
12 VP1433 1 CHANNEL, LOWER - L.H.

VP1434 1 CHANNEL, LOWER - R.H.
13 VP1408 2 GLASS, LOWER
14 722815 2 SPACER
15 672789 1 HANDLE, OUTSIDE - L.H.

662789 1 HANDLE, OUTSIDE - R.H.
16 682559 1 HANDLE, INSIDE - L.H.

672559 1 HANDLE, INSIDE - R.H.
17 SP9104 4 PIN, ROLL
18 404251 1 LOCK ASSEMBLY, DOOR - R.H.

404252 1 LOCK ASSEMBLY, DOOR - L.H.
19 722809 4 PAWL, LOCK
20 722811 4 SPRING
21 404245 2 CAM, LOCK
22 722817 2 PAWL, LATCH
23 722823 1 SPRING, R.H.

722824 1 SPRING, L.H.
922120 2 PIN, COTTER
923100 2 WASHER, FLAT - 3/16"

24 722819 1 BODY - R.H.
722820 1 BODY - L.H.

NOT SHOWN

VP2254 2 STRIKER, DOOR LOCK - ADJUSTABLE
VP0588 4 SCREW, CAP - 1/4" - 20NC X 5/8"
SF5816 4 WASHER, FLAT - 1/4"
VR2115 1 SILL - R.H. (BOTTOM DOOR OPENING)
VR2116 1 SILL - L.H. (BOTTOM DOOR OPENING)

NOTE: EFFECTIVE WITH 666B SERIAL NUMBER THRU 15323, ALSO
15339, 15337, 15375, 15378 AND 15381.

666BT SERIAL NUMBER THRU 6641.
777B SERIAL NUMBER THRU 3918.
777BT SERIAL NUMBER THRU 6889.

2-71 114



S~~Ol ~ SHOOa 8~~

8 019~ .~ 1.:1

£1



9 L L

"~31V1 ONV 0689 ~38WnN 1VI~3S 18LLL "~31V1 ONIf6l6£
~38wnN 1VI~3S 8LLL "~31lf1ONV 2v99 ~38wnN 1VI~3S 18999

"l8£Sl ONV 8L£Sl 'SL£Sl 'LS£Sl '6££Sl
ld3JX3 ~31V1 ONV v2£SL ~38WnN 1VI~3S 8999 H1IM 3AllJ3~~3 :310N

,,8/s X v2-0l# - 3NIHJlfW'M3~JS 8 v9vlWA 9v
13NNVHJ 2 8vv£~A 9v

v2-0l# - X3H 'inN 8l LLOO~O vv
OL# - ~3HSVM~JOl 8L 20vLWA £v

,,8/9 X JNv2-0l# - 3NIHJlfW'M3~JS OL U9ZZ6 2v
13NNVHJ 2 Lvv£~A lv

v2-0L# - X3H 'inN v2 LlOO~O OV
Ol# - ~3HSlfM~JOl v2 20vLWA 6£

"vl£ X JNv2-0l# - 3NIHJlfW'M3~JS v2 L0090H 8£
13NNVHJ v 9vv£~A L£
13NNVHJ 2 vvv£~A 9£

JN9l - ,,8/£ - X3H 'inN v L29lJ 9£
,,8/£ - ~3HSVM~JOl v 90vlWA v£

,,8/£ - lVl~ '~3HSVM v Lv9LJ ££
"v/l l X JN9L - ,,8/£ - 38VI~~VJ '1108 v £2vlWA 2£

"H"l - 3~nS01J l vOO£~A
"H"~ - 3~nSOlJ l £OO£~A L£

JN8L - ,,9l/9 - X3H 'inN v 029lJ O£
,,9l/9 - ~3HSVM~JOl v 9620aJ 62

,,9L/9 - lV1~ '~3HSlfM v 9U£3 82
"l X JN8L - ,,9l/9 - 3NIHJlfW'M3~JS v £OvLNA LG

HJllfl'31Vld 2 £66ZZL 92
~3JlfdS v 9282U 92

"H"1 - A008 l 0282U
"H"~ - A008 l 6L82U v2

,,9l/£ - lVl~ '~3HSVM 2 9VV£~O
,,2/l X ,,2£1£ - ~3HOJ 'Nld 2 021226

"H"1 '8NI~dS l V282U
"H"~ '8NI~dS L £282U £2
HJ1Vl 'lMVd 2 LL82U ZZ

~JOl 'WVJ 2 9172VOV l2
8NI~dS v ll8ZU 02

~JOl 'lMVd v 6082U 6l
"H"l - ~OOO 'A18W3SSV ~JOl l 29ZVOV
"H"~ - ~OOO 'A18W3SSV ~JOl L 19ZvOv 8L

110~ 'Nld v 09lLU Ll
"H"l - 30ISNI '310NVH l 699289
"H"~ - 30ISNI '310NVH l 699U9 9L

30ISlno '310NlfH Z 699299 9L
~3JVdS Z 9L8ZU vL

(031Nll) ~3MOl 'SSV18 2 06Z9dA
~3MOl 'SSV18 2 9l88Z17 £L

~3MOl '13NNVHJ 2 OL882v 2l
JN8l - ,,9L/9 - X3H 'inN £ 029LJ lL

,,9L/9 - ~3HSVM~JOl 2L 96200J OL
"v/l Z X JN8l - ,,9l/9 - 3NIH::JVW'M3~JS 9 L917LWA 6

OIW "H" 1 '~V8 l vL82U
OIW "H"~ 'uvs L £L8ZU 8

(031Nll) ~3ddn 'SS\l18 2 68Z9dA
~3ddn 'SS\l18 2 V088Z17 L

~3ddn '13NNVHJ 2 l2682v 9
02 - "v/L - X3H 'inN ZV 909126

"v/l - ~3HSVM~JOl v8 69L026 9
,,81L X JNOZ - ,,17/L- 3NIHJ\lW'M3~JS 2Z 19LG26
,,8/9 X JNOZ - ,,17/L- 3NIHJ\lW'M3~JS OZ 617LGZ6 v

38NIH Z 69882v £
"H"l - ~OOO 8VJ '3WV~~ l Lv2vOv
"H"~ - ~OOO 8\1J '3W\I~~ L 9V2VOV Z

"H"l - A18W3SS\I~ooa l 6vZvOv
"H"~ - A18W3SS\I~ooa L 8v2vOv L

u0!ldpJsaQ "·\lb "o.lIJ:pud "ON
"J0)1I

S~JOl ONV s~ooa - 8\1J 8099 3~n8U



H~N38-.1V3S

LSvv·~I=J

/..7NO NOI.L1I77I1LSNI.L1:I3S
OAt07 (10.:1(~) SY3JVdS 3S'1l

:~..LON



WASCO

............,...."""
FIG U R E 4 4 5 7 SEA T BEN C H

Ref. Part xe, Qty. Descriptionxe.

1 VR1282 2 BAR, PIVOT

2 VM1483 6 NUT, LOCK

3 SH8170 2 PIN, ROLL

4 VR1767 1 PLATE, LOCK

5 H3026 2 SPRING

6 005640 2 WASHER, FLAT - 1/2"

7 VR1766 1 PLATE, LOCK

8 425017 1 BALL

9 VP3151 2 BAR, PIVOT

10 VP3145 2 BAR, BRACItlG

11 VR1278 1 BASE, SEAT

12 VR1769 1 RISER, SEAT R.H.

13 VR1768 1 RISER, SEAT L.H.

14 VP3147 1 SHAFT

15 C1601 4 SCREW, CAP - 3/8" - 16NC X 3/4"

16 VM1405 8 WASHER, LOCK - 3/8"

17 OF3042 8 WASHER, FLAT - 3/8"

18 C1521 8 NUT - 3/8" - 16NC

19 VP3148 1 BAR

20 VP1526 1 A~JUSTER, SLIDE

21 VP1536 1 FRAME

22 C1602 4 SCREW, CAP - 3/8" - 16NC X 1"

23 VP2419 4 SPACER

24 C9656 8 NUT - 5/16" - 18NF

25 C00296 8 WASHER, LOCK - 5/16"

26 VP1576 1 CUSHION

27 VP1575 1 BACK

28 VP2255 1 KIT (Hardware, Brackets, and Attaching Rod-Cushion)

118



•

FIG. 3794

SEAT-BUCKET



OZL LL-Z

sva L Z9L£dll £Z
1'113S '3S'IIa L 9LZLClII zz

Cl'lla L 617l£dll lZ
:JN9l - ,,8/£ - InN 17 lZ9l:J OZ

,,8/£ - l'Ifl.:l'Cl3HS'IIM 8 Z170£.:I0 6l
,,81£ - >I:JOl 'Cl3HS'IIM 8 9017LWII 8l

,,17/£ X :JN9l - ,,8/£ - d'll:J'M3Cl:JS 8 l09L:J LL
1'113S ·H·l 'Cl3SICl l 89LLClII 9l
1'113S ·H·Cl 'Cl3SICl L 69LlClII 9L

l.:1'11HS L 917l£dll 17L
,,17/L - >I:JOl 'Cl3HS'IIM 17 17017LWII £l

,,17/£ X :JNOZ - ,,17/l - d'll:J'M3ClJS 17 917L9:J ZL
30IlS 'Cl31SnrO'll l 2£OZSII

30IlS l l£OZSII
8NICldS L 0£02S11

awnHl 'M3Cl:JS l 6Z02S11
1'113S 'NOIHsn:J L 8Z0ZS11

Ilt3S '>I:J'IIa L LZOZSII
rrons '1'113S l 17L99dll LL

~IClIt'lS3Cl 2 LL99dll Ol
10llId 'Cl'lla Z L9L£dll 6

lllta L Ll09Z17 8
>I:JOl '31ltld L 99LlClII L

"Z/L - l'11l.:l'Cl3HS'IIM Z 0179900 9
8NICldS 2 9Z0£H 9

>I:JOl '31'11ld L L9LlClII 17
llOCl 'Nld Z OLL8HS £
>lJOl'lnN 9 £817lWII 2

10llId 'Cllta 2 Z82LClII L

UOndpJSilQ ··\lb ·0.\I }.lRc:I ·0.\1
·Jilll

•

13)1 :J n a 1 'II3 S 17 6 L £

~
C:lBt:fM



SlNno~ ij010~

L9Sv ·~I.:I



22L Ll-2

'3NI8N3 SNIWWn:J SLLL H1IM 3AI1:J3~~3 (0L)
'3NI8N3 SNIWWn:J S999 H1IM 3AI1:J3~~3 (6)

'3NI8N3 'W'8 lSLLL H1IM 3AI1:J3~~3 (8)
'3NI8N3 'W'8 lS999 H1IM 3AI1:J3~~3 (L)

'3NI8N3 SNIWWn:J lS999 H1IM 3AI1:J3~~3 (9)
'3NI8N3 'W'8 SLLL H1IM 3AI1:J3~~3 (9)
'3NI8N3 'W'8 S999 H1IM 3AI1:J3~~3 (17)

'3NI8N3 SNIWWn:J lSLLL fllIM 3AIl:J3~n (£)
'3NI8N3 'W'8 H1IM 3AI1:J3~~3 (2)

'3NI8N3 SNIWWn:J H1IM 3AI1:J3~~3 (L) :310N

13MOO 'Nld 2 8L172GL 62
"9L/9 - ~:JOl 'H3HSVM 8 OLL026 82

"17/£ X :JN8L - "9L/9 - dV:J 'M3H:JS 8 L20026 a
(oL)/(6)/(9)/(17) H3AO:J '31Vld L 81708017 92

(oL)/(6)/(9)/(17) H:J1nl:J'8NIsnOH L 8L8299 92
:JNLL - "8/9 - wvr 'lnN 2 9990H 172

dV:J'M3H:JS 2 0£172GL £2
"2/L £ X :JNLL - "8/S - dV:J 'M3H:JS 2 L2L026 22

(oL)/(6)/(£) NOINNnH1 'dV:J L 8L9GL9 L2
(OL)/(6)/(£) NOINNnH1 'lHOddns L 8L9299 02

NOIHsn:J 2 1709£GL 6L
H3ssnH 'lNnow 2 17L17ZGL 8L

"8/9 - H3HSVM~:JOl 9 L896HS
:INLL - "819 - 1nN OL 929L:J LL

"2 X :JNLL - "8/9 - M3H:JSdVJ 9 0£9LJ
"£ X :JNLL - "8/9 - 110S 17 17£9LJ 9L

(L) H010W 'lHOddns L 8£99017
(oL)/(6)/(8)/(L)/(9)/(17)/(£) H010W 'lHOddns L 9179299 9L

"2/L - ~:JOl 'H3HSVM 17 17S17LWA 17L
"9L/6 - ~:JOl 'H3HSVM 2 17LL026 £L

"17/L L X :IN£L - "Z/L - dV:J 'M3H:JS 2 9L0026 2L
"17/£ L X :JN2L - "9L/6 - dV:J 'M3H:JS 2 00L026 LL
"2/L L X :IN£L - "2/L - dVJ 'M3HJS 2 8L0026 OL

(8)/(9) NOINNnH1 'lHOddns L 96£9017
(L)/(17) NOINNnH1 'lHOddns L 917617017 6

HVlnsn1'lHOddns 2 9617£GL 8
(L) dVNS '8NIH 2 22172U L

WIHS O£ 92172GL 9
H3ssnH 'H3HSVM 17 L L172GL 9

"17/L L X :JN8 - "L - M3H:JSdV:J 2 L882NA
~:JOl 'lnN 2 6L172GL 17

"81L L X JNLL - "8/9 - dV:J'M3H:JS 9 9LL026 £
"8/9 - ~:JOl 'H3HSVM 9L L896HS 2

(2) 'H'l 'lNnow L U8299
(2) 'H'H 'lNnow L LL8299
(L) 'H'H 'lNnow L 0179299
(L) 'H'1 'lNnow L L179299 L

uondpJsaa '·~lb 'oN Plld 'oN
'JaH

•

r

S 1 N now H 0 lOW L 9917 3 H n 8 I ~

~
C:::JBtlM



~3Hf3I\NOJ 3nO~O.l

(,,91 'i "SI)
609S '91.:1



LL-G

:;-a( __,~;,1J1~ L911-Jfl* -c:

'l:!3HJ3ANOJ ,,9(- W8 '6 SNIWWn:> - 18LLL HlIM 3AIl:>3.:1.:13(G)
'l:!31l:!3ANO:>,,5L - W~ - 18999 H1IM 3AI1:>3.:1.:13(L) :310N

(G) lVI:>3dS 'l:!3HSVM 1 80lldA 13)1SV~ 1 99£5U 9t7
(l) lVI:>3dS 'l:!3HSVM 1 t76lldA 88 ~NISnOH l:!31l:!3ANO:>'13)1SV~ 1 8£09U 5t7

3l:!VnOS 'A3)1 1 6Gt75U L8 dlfNS '~NIl:! L 6955U t7t7
"s/£ - l:!3HSVM)I:>01 G£ 09l5.:1S 9S l:!V3~ 1 5L55U £t7

"GI 1 1 X :>N9l-,,8/£- M3l:!:>SdV:> G£ t709l:> 5S l:!3:llfdS L t7GGGdA Gt7
l:!3H!3ANO:> 'dWnd 1 t7G65U ~NIl:!lf38 '3NO:l G 50505£ lt7
l:!3H!3ANO:l 'dWnd 1 £OLG99 t78 ~NIl:!V3S G t7GGGG5 0t7

~NIl:!V38 1 LGt75U ~NIl:!V38 'dn:l G 90505£ 6£
~NIl:!lf38 1 Gt7t79U £8 dlfNS '~NIl:! G £09LGt7 S£

,,9l/5 - l:!3HSVM)I:>01 OG 00L8:l:l GS dlfNS '~NIl:! 1 8600U L£
(G) l:!V3~ 1 GGGGdA 9£

"t7/l 1 X .:INt7G- ,,9l/5-M3l:!:lSdV:> Gl 695L:l 3Sn1 'l:!3:>lfdS 1 99£9U 5£
( l) "l X .:INt7G-,,9l/5- M3l:!:>SdV:l S 895L:> lS 13)1SV~ 1 8955U t7£

(G) 3AIl:!O dWnd 'l:!V3~ 1 5£t75U ,,9l/5 - l:!3HSVM)I:lOl Gl 96GOO:> ££
(l) 3AIl:!O dWnd 'l:!V3~ 1 68t79U OS "t7I£ X :lN8l-,,9l/5- ·M3l:!:lSdV:l 8 Lt7L5:l G£

lV3S '~NIl:! 1 90t75U 6L 9-111~· l:!3f10:l'31Vld t, L955GL l£
~NIl:! 'l:!3NIV13l:! 1 869U9 8L IV71~ A18W3SSV ~Vl:!dS £90LdA 6G

3l:!VnOS 'A3)1 1 Olt75U LL ~, II lV3S '~Nn! 1 LOt75U LG
3A331S '3~NV1.:l 1 6L9G99 9L II (G) 3f1331S 1 £0 lldA

,,8/£ - l:!3HSVM)I:>01 5 50t7lWA 5L (l) 3A331S 1 OLOldA 9G
.:INt7G- ,,8/£ - 1nN 5 GG5lJ t7L (G) l:!3NIV13l:!'~NIl:! 1 o llldfl 5G

On1S 5 £Gt75U £L (G) ~NIl:!V38 1 60 lldA
13)1SV~ 1 OGt75U U (l) ~NIl:!V38 1 96lldA t7G

)I:lOl'lnN 1 t7lt75U lL (G.) NO Il:lV3l:!'l:!38W3W 1 t7590l:!A
,,9l/L - l:!3HSVM)I:>01 Gl 90t7lWA OL (l) NOI1:llf3l:!'l:!38W3W 1 t7£Oll:!A £G

"Gil 1 X :lNt7l-,,9l1L - M3l:!:lSdV:l Gl 609l:l 69 (G) lVI:l3dS 'l:!3HSlfM 1 90 lldA
,,8/l - 3dId '~nld G 8GOGl:! L9 (lklVIJ3dS 'l:!31-1SlfM 1 56lldA GG

l:!31l:!3ANOJ'~NISnOH 1 G89G99 99 (G) ~NIl:!V38 1 50 lldA
)I:lOl 'lnN 1 60t75U 59 (l) lSnl:!H1 '~NIl:!V38 1 L6lldA OG

~NIl:!V38 1 l5Lt7Gt7 v9 isnaru '~N Il:!V38 1 G66ldA 6l
110 'lV3S 1 GGt75U £9 (G) dVNS '~Nn! 1 t70lldA

13)1SIf~ t7 6lt75U G9 (l) 113NIV1311 '~NIli 1 86lldA Ll
~NIllV38 'dV:l 1 5L9G99 19 )1:>01 '~NIli 1 5lt75U 9l
lndNI 'l.:lVHS 1 Lt7£50t7 09 3NI811n1 '8nH 1 GOv5U 5l

l.:1VHS 1 9955U 65 (G) 3NI8l:!n1 1 £G65U
llVllO:l 1 OS55U 85 (l) 3NI8l:!n1 1 vOLG99 vl

lV3S 1 l855U L5 dV:l 'M3l:!:lS Gl lGv5U £1
(OGO') WIHS 1 GG6lU "S/l - 3dId ''Jf\ld 1 SGOGl:! Gl
(LOO') WIHS £ lG6LU (l:!V3QH1IM) dwnd '1l3AO:l 1 19£90v II
(500') WIHS 5 OG6lU 95 13)1SIf~ 5 8lt75U Ot

\ lV3S 'dlf:l 1 9L55U 55 ~NnlV38 1 VGt75U 6
, l:!3HSVM)I:lOl 1 t75vlWA t75 .)I:lOl-'lnN t Llt75U 8

.:INOG - "Gil - 1nN 1 6vLOH £5 .~.'. '";;"_"'~'::i. dV:l 1 £OS8U L
l:!3HSlfM 1 00G9GV G5 ."L "Gil - ~3HSVt'\)I:>01. 8 8LLGO 9

3)10A L 60GUv l5 "v/l 1 X :IN£L - ,,2/l - M3&j,S~ -'.g £l9L:l 5
.:INt7G- ,,9l/5 - 1nN v 9596:l 05 ~NIl:! '11 . ~r L S2V5U v

oms v G855U 6t7 '. ,a!#l:!V38 1 L050GS £
.:I.:InllOOOM'A3)1 G l5l0dt7 8t7 .. ~NI)I:l.Ol" 31lfld t7 l6t7LU G
113AO:l '31Vld 1 59£5U Lv (IV:> 'M311:>S 8 06UU 1

....."
'ON "". 'oNuondpJsaa ',(lb 'o.'Xped 'Ja1{ uondpJsaa 'Alb 'oNped 'Ja1{

" 9 o NV" 5 1 - l:!3 1 II 3 A N 0 :l 3nOl:!01 6 0 9,,~> 3 l:!n o I .:I
(

~
C::JBt:lM

1



J.:lVHS 'I SJ.3)f:>V~8 ~ON~3AO~

019S ·~I.:J



WASCO
~~

G 0 V ERN 0 R, BRA C K E T S & S H AFTFIG U R E 561 0

Ref. Part No. Qty.No. Description

VJ0590

1 729977
2 725662
3 C1602

C1603

4 C1521
5 VM1405
6 C1547
7 475714
8 475188
9 475193

10 VJ0594
11 475712
12 922730
13 920707
14 475180
15 475196
16 VJ0592

17 VJ0595
18 C5774
19 920512
20 475174
21 VJ0589

22 475711
23 921504
24 475186
25 475710

475179
26 475709
27 922594
28 475197
29 475715
30 475713
31 475707
32 475708

475717

33 475191
34 475175

475176
35 522074
36 475190

•

Ref. Part No. Qty.No. Description

1 GOVERNOR (1) 475198 1 SEAL, OIL (2)/(4)
1 GOVERNOR (2) 37 475195 1 WASHER (1)/(3)
4 CAPSCREW-3/8"-16NCX 1" (2) 38 47519"4 1 RING, SNAP (1)/(3)
2 CAPSCREW -3/8"-16NCX 1 1/4" 39 662719 1 PULLEY

(1) 40 C9801 2 SETSCREW-5/16"-18NCX 3/8"
2 NUT - 3/8" - 16NC (2) 41 725611 1 BELT - V
6 LOCKWASHER- 3/8" 42 725612 1 SUPPORT
4 FLATWASHER- 3/8" 43 C1613 2 CAPSCREW -1/2"-20NCX 1 1/4"
1 SHAFT 44 VM1454 2 LOCKWASHER- 1/2"
2 BEARING, BALL 45 405380 1 SUPPORT (8)
4 RING, SNAP 46 C1604 2 CAPSCREW-3/8"-16NCX 1 1/2"
1 SEAL (11)/(12) 47 922573 4 SCREW, MACHINE-#10-24NCX 3/4"
1 YOKE 48 725549 1 CAP (2)
2 SCREW, #10-32NF X 7/16" 49 920006 4 CAPSCREW-l/4"-20NCX 1 1/8"
6 LOCKWASHER- #10 50 725553 1 COLLAR
1 LEVER, THROTTLE 51 725550 1 SEAL, OIL
3 PIN, ROLL 52 VP7065 1 RING, RETAINING (5)
1 BRACKET (WITH ~nlF FOR LUB. 725556 1 RING, RETAINING (6)

FITTING) * (11))(12) 53 725555 1 GASKET
2 "0" RING *(5)/(6) 54 725552 2 BEARING
6 LOCKWASHER- 1/4" 55 405391 1 HOUSING
2 SCREW-l/4" - 20NC X 3/4" 56 725551 1 SEAL, OIL
1 WASHER 57 VP6162 1 SHAFT (5)
1 SHAFT, SPEED CHANGE *(1)/(3) 725548 1 SHAFT (7)

(11) 58 728683, 1 SHAFT, FLEXIBLE
1 SHAFT, SPEED CHANGE *(2)/(4) 59 424345 1 CLAMP

(12) 60 429320 1 PLUG, PIPE (1)/(3)
1 SCREW, EYE 475189 1 PLUG, PIPE (2)/(4)
4 NUT - #12-24NC 61 VR3619 1 SUPPORT (9)
1 SPRING 405380 1 SUPPORT (10)
1 LEVER (1) 62 C5758 1 CAPSCREW -7/16"-14NCX 3" (9)
1 LEVER (2)/(4) 63 VM1454 2 LOCKWASHER- 1/2" (9)
1 LEVER (1)/(3) VM1406 1 LOCKWASHER- 7/16" (9)
2 SCREW-#12-24NCX 1 1/4" (3) 64 C1523 2 NUT - 1/2"
1 BUSHING 65 VP7151 1 PLATE, GOVERNOR SUPPORT (9)
1 BEARING 66 H9912 2 CAPSCREI~-5/16"-18NCX 3 1/2"(9)
1 SLEEVE 67 CD0296 2 LOCKWASHER-5/16"
4 WEIGHT, LAMINATED (3) 68 726841 2 SPACER (9)/(10)
1 SHAFT (WITH SPIDER) (1)/(3) NS 725614 1 U-JOINT (2)
1 SHAFT (WITH SPIDER & BUSHING) NS 725613 1 U-JOINT (1)

(2)/(4) NS VP4361 1 U-JOINT (2)
1 GASKET NS IjP4362 1 U-JOINT (1)

FLANGE (1)/(3) NS 727625 1 ROD, CONTROl
FLANGE (2)/(4) NS VJ0593 1 WASHER * :11)/(12)

1 BEARING, BALL NS VJ0591 1 FITTING, LUH * (11)/(12)
1 SEAL, OIL (1)/(3)

NOTE: (1) EFFECTIVEWITH 777BT CUMMINS ENGINE.
(2) EFFECTIVEWITH 666BT/777BTG.M.
(3) INCLUDED IN 729977.
(4) INCLUDED IN 725662.
(5) EFFECTIVEWITH 666BT SERIAL NUMBER 6642 AND LATER.

777BT SERIAL NUMBER 6890 AND LATER.
(6) USED PRIOR TO ABOVE SERIAL NUMBERS.
(7) ORDER VR3405 KIT AFTER INITIAL INSTALLATIONORDER

INDIVIDUALPARTS AS INDICATEDBY NOTE 5.
(8) EFFECTIVEWITH 666BT.
(9) EFFECTIVEWITH 777BT - GM SERIAL NUMBER 6914 AND LATER.

(10) EFFECTIVEPRIOR TO SERIAL NUMBERS IN NOTE 9.
(11) INCLUDED IN VJ0586 KIT FOR GM ENGINE.
(12) INCLUDED IN VJ0587 KIT FOR CUMMINS ENGINE.
(*) THESE NEW PARTS REPLACE COMPARABLEOLD PARTS BY KITS.

IF REPLACINGOLD PARTS IN REPAIR FOR FIRST TIME, IT WILL
BE NECESSARYTO ORDER REPAIR KIT. AFTER INITIAL REPLACE­
MENT, INDIVIDUALPARTS MAY BE ORDERED.

3-71
126



3).1~8 ~
H:>lnl:> :>lln'v'l:faAH- S10l:fl.NO:>

019£ ·~I.:I



8GL lL -2

Tlf03d L 17£9Z~fI a

0311I~0 'Nld L LZ90dO 9Z

H:)1n1:J'OO~ L 1791717dfl SZ

.:lN17Z - ,,8/£ - WV[' 'inN L 17989~ 17Z

3>10A L 69SZd17 £Z

,,17/£X "z£I£ - ~3110:J 'Nld L GZLGZ6 GZ

Nld L 8LSZd17 LZ

8NI~dS L Z£SZU OZ

,,17/£X ,,8/L - ~3110:J 'Nld Z 9SLZZ6 6L

,,8/£ - lV1.:l'~3HSVM Z L17SL:J SL

>lNIl L SZOSU LL

~V L 6Z£Z~fI 9L

3SV3~8 '8NI11I.:l Z 9UGZL SL

NOISS3~dWO:J '8NI~dS L 6ZS0U vL

ll'lf8 L O£SOU £L

,,9L/£ - ~3110:J 'Nld Z 9SSL:J GL

1VI:J3dS '~3HSVM Z £SOSU LL

OVd L 6 LvS017 OL

:JN6 - ,,81L - WV[' 'inN L 8££9:J0 6

"v 1£ L X :JN6 - ,,81L - dVJ 'M3~:JS L £ Lv9NfI S

"Z/L Z X JNOL - "vl£ - dV:J 'M3~:JS L 9v9L:J L

:JNOL - "vl£ - WV[' 'inN L ZZZS3 9

H:Jln1J 'lV03d L 17SSZ99 S

:IN£L - "Z/L - inN Z £ZSL:J v

"Z/L - >I:J01'~3HSVM v OvSL:J £

"Gil l X :IN£l - ,,2/l - dVJ 'M3~JS 2 vl9LJ Z

~3f131 HJln1:J 'l~Oddns l 06LZ99 l

UO!ld !.I JSJ (I ··\lO ·o\: peel '0.1\:
'J<llJ.

3>1V~8 rg H :J1 n 1 J :J I 1 n '17' ~ 0 A H
, S 1 0 ~ 1 N 0 J o L 8 £ 3 ~ n 8 I .:l

~/'-
COB\:IM



Cl31.ti3ANO:)3nOtiOl.-'GAH '~Nldld

119~'~1:f

~11l



WABCC
~

FIG U R E 561 1 PIP I N G, H YD. - TOR QUE CON V E R T E R

•

Ref. Part No. Qty. Description Ref. Part No. Qty. Description
No. No.

1 724068 3 ELBOW 52 720490 1 LOCKNUT
2 HA0490 1 HOSE ASSY 53 VR2821 1 FITTING
3 VL8688 1 CONNECTOR, STRAIGHT (FOR STEEL 54 R5016 1 ELBOW

TUBE) 55 R0900 1 ELBOW
726581 1 UNION, COMPRESSION (FOR COPPER 56 725442 1 VALVE (SEE INDEX)

TUBE) 57 HA0483 1 HOSE ASSY
4 HC1580 2 BUSHING, PIPE 58 HC1612 1 "0" RING
5 HA0485 2 HOSE ASSY 59 121028 1 PUMP (SEE INDEX)
6 VL8689 1 ELBOW, CONNECTOR (FOR STEEL 60 725440 6 STUD

TUBE) 61 C1522 6 NUT
726582 1 ELBOW, COMPRESSION (FOR COPPER 62 SD5164 1 ELBOW, STREET

TUBE) 63 405802 1 TUBE
7 424063 1 CLAMP 64 C1601 2 CAPSCREW
8 VP7181 1 TUBE, STEEL (1) 65 725500 1 PIPE, T.O.E.

VP7180 1 TUBE, NYLON (1) 66 405377 1 CONNECTOR, COOLER
9 720462 1 CLAMP (FOR STEEL TUBE) 67 724302 1 FLEX HOSE

4P2565 1 CLAMP (FOR COPPER TUBE) 68 725464 1 PIPE, THREADED
10 720567 4 NIPPLE 69 VP5613 1 PIPE, T.O.E.
11 SD5207 2 BUSHING, PIPE 70 VP6264 1 ELBOW
12 VP1399 1 VALVE, RELIEF 71 725444 1 EXCHANGER, HEAT (SEE INDEX)
13 SP1263 2 TEE, PIPE 72 H8620 4 CAPSCREW-5/16"-18NC X 1 1/4"
14 HD6331 1 PLUG, PIPE 73 CD0296 5 LOCKWASHER - 5/16"
15 727132 4 PIPE, T.O.E. 74 405341 1 BRACKET, FRONT
16 725883 1 HOSE, SUCTION 75 725383 1 BRACKET, REAR
17 TG7442 1 ELBOW 76 VM1478 2 CAPSCREW-3/8"-16NC X 1 1/8"
18 KC0579 1 HOSE ASSY 77 820354 1 ELBOW, STREET
19 VL6197 14 CLAMP 78 725462 1 BUSHING, PIPE
20 C5768 2 PLUG, PIPE - 1/8" 79 SD5165 1 ELBOW, STREET
21 720568 2 HOSE 80 SD5168 2 TEE
22 424345 1 CLAMP 81 725456 2 BUSHING, PIPE
23 HA0547 1 HOSE ASSY 82 R0086 1 BUSHING
24 VN8321 1 HOSE, SUCTION 83 429746 2 COCK, DRAIN
25 TG0444 1 FITTING, PIPE CROSS 84 SD5208 1 BUSHING, PIPE
26 VM1339 2 ELBOW 85 405358 1 BRACKET
27 SV7011 1 ADAPTOR 86 C1617 1 CAPSCREW-l/2"-13NC X 2 1/4"
28 DC1916 2 FITTING, PIPE TEE 87 VM1454 2 LOCKWASHER - 1/2"
29 HA0146 1 HOSE ASSY 88 725396 1 PIPE, T.O.E.
30 TH3485 1 HOSE ASSY 89 HC9930 1 ELBOW, REDUCING
31 TL5661 2 ADAPTOR 90 405246 1 PLATE, COVER
32 S2916 1 ELBOW, STREET 91 725188 1 FILTER, OIL
33 VM3906 1 ELBOW 92 725166 1 GASKET
34 TC8490 2 ELBOW 93 725179 4 STUD
35 KB7390 1 HOSE ASSY 94 C1522 5 NUT - 3/8" - 24NF
36 TH7594 2 ELBOW - 90° 95 F6769 2 ELBOW, STREET
37 HD1007 1 BUSHING, PIPE 96 726471 2 HOSE
38 405588 1 NIPPLE, ORIFICE 97 725490 1 HOSE, SUCTION
39 TR0455 2 ELBOW 98 VP3382 1 BRACKET
40 SF4094 2 BUSHING, PIPE 99 C5747 1 CAPSCREW-5/16"-18NC X 3/4"
41 SD5203 4 NIPPLE, PIPE 100 405359 1 DIPSTICK
42 725454 1 VALVE, CHECK 101 725463 1 NIPPLE
43 TF5798 1 TEE 102 F4037 1 ELBOW, STREET
44 728644 1 PIPE, T.O.E. 103 VP7319 1 BRACKET
45 DC3418 1 NIPPLE 104 C1611 1 CAPSCREW-l/2"-13NC X 3/4"
46 405973 1 VALVE (SEE INDEX) 105 C1523 1 NUT - 1/2" - 13NC
47 CC8396 2 CAPSCREW-3/8"-16NC X 2 3/4" 106 VP6265 1 NIPPLE
48 VM1405 16 LOCKWASHER - 3/8" 107 121067 1 BRACKET
49 VW9156 1 HOSE ASSY 108 VP5870 1 SPACER
50 726667 1 ELBOW 109 CC8396 1 CAPSCREW-3/8"-16NC X 2 3/4"
51 SV9812 1 "0" RING 110 725571 1 GASKET

NOTE: (1) VP7181 STEEL TUBE AND VP7180 NYLON TUBE REPLACE 726583 COPPER TUBE
IF COPPER TUBE IS BEING REPLACED, ALSO ORDER l-VL8689 ELBOW CONNECTOR
1 - 720462 DAMP AND l-VL8688 STRAIGHT CONNECTOR.

(EFFECTIVE WITH 777BT G.M.)

2-71 130



'DNldld:>lln'v'~aAH .~31~3I\NO:> 3nO~Ol.-

219S "DI.:1

I
I
I
I
I
I
I
I................ I

..................... 1

.,. ........
I ..........
I
I
I
I

........
................ -'



WABCD
~~

FIG U R E 561 2 PIP I N G , H YD. - TOR QUE CON V E R T E R

"

Ref. Part 1\'"0. Qty. Description Ref. Part :\0. Qty. Description
No. No.

1 TH3485 1 HOSE ASSY 42 SD5203 3 NIPPLE, PIPE
2 TG7442 1 ELBOW 43 725454 1 VALVE, CHECK
3 KC0579 1 HOSE ASSY 44 TF5798 1 TEE
4 HA0146 1 HOSE ASSY 45 DC3418 1 NIPPLE, PIPE
5 DC1916 2 TEE 46 SF4094 2 BUSHING
6 SV7011 1 ADAPTOR 47 405588 1 NIPPLE, ORIFICE
7 C5768 2 PLUG, PIPE - 1/8" 48 TH7594 2 ELBOW - 90°
8 720568 1 HOSE, SUCTION 49 HD1007 1 BUSHING
9 VM1339 2 ELBOW 50 726667 1 FITTING, BULK HEAD

10 TG0444 1 CROSS, PIPE 51 SV9812 1 "0" RING
11 727132 4 PIPE, T.O.E. 52 720490 1 LOCKNUT
12 VL6197 8 CLAMP, HOSE 53 405973 1 VALVE (SEE INDEX)
13 VN8321 1 HOSE, SUCTION 54 CC8396 2 CAPSCREW-3/8"-16NC X 2 3/4"

14 724068 3 ELBOW 55 VW9156 1 HOSE ASSY
15 HA0485 2 HOSE ASSY 56 TL5661 2 FITTING, TUBE
16 VL8689 1 ELBOW, CONNECTOR (FOR STEEL 57 VM3906 1 ELBOW - 45°

TUBE) 58 S2916 1 ELBOW, STREET
726582 1 ELBOW, COMPRESSION (FOR COPPER 59 KB7390 1 HOSE ASSY

TUBE) 60 SD5168 1 TEE
17 VP7181 1 TUBE, STEEL (1) 61 426705 1 NIPPLE, PIPE

VP7180 1 TUBE, NYLON (1) 62 725456 2 BUSHING
18 HA0490 1 HOSE ASSY 63 DC4976 1 ELBOW, PIPE
19 720462 1 CLAMP (FOR STEEL TUBE) 64 724303 1 HOSE

4P2565 1 CLAMP (FOR COPPER TUBE) 65 405805 1 CONNECTOR, COOLER
20 720567 2 PIPE, T.O.E. 66 820354 2 ELBOW, STREET
21 SD5207 2 BUSHING, PIPE 67 725500 2 PIPE, LO.E.
22 VP1399 1 VALVE, RELIEF (SEE INDEX) 68 725462 2 BUSHING
23 SP1263 2 TEE 69 R0086 2 BUSHING
24 HD6331 1 PLUG, PIPE 70 726470 1 BRACKET, COOLER REAR
25 725465 1 HOSE, SUCTION 71 429746 2 COCK, DRAIN
26 VL8688 1 CONNECTOR, STRAIGHT (FOR STEEL 72 726465 1 EXCHANGER, HEAT (SEE INDEX)

TUBE) 73 VC3573 4 CAPSCREW-1/4"-20NC X 1 1/4"
726581 1 UNION, COMPRESSION (FOR COPPER 74 VM1404 4 LOCKWASHER - 1/4"

TUBE) 75 726464 1 PIPE, T.O.E.
27 HC1580 2 BUSHING, PIPE 76 726469 1 BRACKET, COOLER FRONT
28 DC4976 1 ELBOW, STREET 77 726762 1 NIPPLE
29 SG3430 1 NIPPLE 78 820248 1 ELBOW
30 121028 1 PUMP (SEE INDEX) 79 424345 1 CLAMP
31 725440 6 STUD 80 VP7319 1 BRACKET
32 C1522 6 NUT - 3/8" - 24NF 81 C1611 1 CAPSCREW - 1/2"-13NC X 3/4"

33 VM1405 8 LOCKWASHER - 3/8" 82 C1540 1 LOCKWASHER - 1/2"

34 TR0455 2 ELBOW 83 C1523 1 NUT, 1/2" -13NC
35 HA0483 1 HOSE ASSY 84 121067 1 CLAMP, HOSE
36 725442 1 VALVE (SEE INDEX) 85 405358 1 BRACKET
37 R0900 1 ELBOW 86 C1617 1 CAPSCREW-1/2"-13NC X 2 1/4"

38 TC8490 2 ELBOW 87 VM1454 1 LOCKWASHER - 1/2"

39 F4037 1 ELBOW 88 725571 1 GASKET
40 728825 1 NIPPLE, PIPE
41 HA0547 1 HOSE ASSY

NOTE: (1) VP7181 STEEL TUBE AND VP7180 NYLON TUBE REPLACE 726583 COPPER
TUBE - IF COPPER TUBE IS BEING REPLACED, ALSO ORDER 1-VL8689
CONNECTOR ELBOW, 1-720462 CLAMP AND 1-VL8688 STRAIGHT CONNECTOR.~-,

(EFFECTIVE WITH 666BT G.M.)

. .

2-71 132



~31.~3/\NO:> 3nO~O..L-·aAH',)Nldld

£19S DI.::I

. .



17El LL-2

(SNIWWnJ 18LLL H1IM 3AllJ3~~3)

13)1SV9 L LL99U 20L
IN£ L - ,,2/L - inN L £29LJ LOL
,,2/L - H3HSVM)lJOl L 0179LJ OOL

,,17/£X JNEl-,,2/L - M3HJSdVJ L LL9LJ 66
13)1JVH8 L 6LUdA 86

dWV1J L 917£17217 L6
~N172 - ,,8/£ - inN 9 229LJ 96 13)1SV9 L 99L9U 817

onlS 9 017179U 96 H3AOJ '31Vld L 91729017 L17
(X30NI 33S) dwnd L 8GOL2L 176 9NIJn03H 'M0813 L 0£66JH 917

9NIH "0,, L GL9 LJH £6 ·3·0·1 '3dld L 96£9U 917
3S0H L £8170VH 26 3S0H L 9069U 1717

(X30NI 33S) 3A1VA L 217179U L6 3S0H c 8990U £t>
3dld '9NIHsn8 L 089LJH 06 133H1S 'M0813 2 69L9~ 217

M0813 L 0060H 68 NOllJnS '3S0H L 06179U L17
M0813 L L£017~ 88 ,,8/9 - H3HSVM)lJOl 2 L896HS 017

9tHllI.:i L L282HA L8 JNLL - ,,8/9 - inN L 929LJ 6£
ASSV 3S0H L L1790VH 98 ,,17/£17X JNLL-,,8/9- M3HJSdVJ L 2179LJ 8£

3S0H L L2£8NA 98 3S0H 'dWV1J L 17629U L£
3dld 'SSOHJ L 171717091 178 ,,9L/9 - H3HSVM)lJOl 9 96200J 9£

M0813 2 6££LWA £8 ,,2 X JN8L - ,,9L/9-M3HJSdVJ 2 6£9LJ 9£
)lJ3HJ '3A1VA L 179179U 28 ,,17/LL X JN8L-,,9L/9- M3HJSdVJ 2 0298H 17£

3dld '331 L 86L9~1 L8 (X30NI 33S) lV3H 'H39NVHJX3 L 1717179U ££
·3·0·1 '3dld L 171798U 08 3dld L 81799U 2£
3dld '31ddIN L 8L17£J0 6L 3S0H L 86179U L£

M0813 2 99170Hl 8L M0813 L L9179U O£
HOldVOV L LLOLAS LL 133H1S 'M0813 L 99L90S 62

ASSV 3S0H L 917LOVH 9L 3S0H 'dWV1J 17L L6L91A 82
lnN)lJOl L 06170U 9L 3dld '9NIHsn8 2 176017~S LZ

9NIH "0,, L GL86AS 17L 3dld '9NIHsn8 2 99179U 92
OV3H)lln8 '9NlllI~ L L999U U 3dld '31ddIN 17 £0290S 92

3JUIHO '31ddIN L 8899017 U 3dld '9NIHsn8 L 80290S 172
331 2 9L6LJO LL 3dld '331 2 89L90S £2

3dld '9NIHsn8 L LOOLOH OL NIVHO ')lJOJ 2 917L6217 22
006 - M0813 2 1769LHl 69 3dld '9NIHsn8 L 9800H L2

ASSV 3S0H L 06U8)1 89 ·3·0·1 '3dld L L09£U 02
ASSV 3S0H L 6L903)1 L9 ,,8/£ - H3HSVM)lJOl 17L 9017LWA 6L

M0813 L 21717L91 99 ,,17/£X JN9L - ,,8/£ - M3HJSdVJ 2 L09LJ 8L
ASSV 3S0H L 9817£Hl 99 38nl L 2089017 LL

133H1S 'M0813 L 9L62S 179 M0813 L 9L617JO 9L
0917 - M0813 L 906£WA £9 31ddIN L 0£17£9S 9L
006 - M0813 2 06178Jl 29 (X30NI 33S) ~3I13H '3A1VA L 66£LdA 17L

sau '9NIllU 2 L99911 L9 3dld '331 2 £92LdS £L
ASSV 3S0H L 99L6MA 09 3dld '9nld L L££90H 2L

,,17/£2 X JN9L-u8/£-M3HJSdVJ 2 96£8JJ 69 3S0H L LL99U LL
(X30NI 33S) 3A1VA L U69017 89 ·3·0·1 '3dld 17 2£LLU OL

133H1S 'M0813 L L£017~ L9 3dld '9NIHsn8 L L0290S 6
31ddIN L £9179U 99 ·3·0·1 '3dld 17 L990U 8

)lJIlSdIO L 69£9017 99 dWV1J L 9992d17 L
JN8L - ,,9L/9 - inN L 029LJ 179 H3ddOJ '38m L LZ£vU 9

"vl£ X JN8L-u9L/9-M3HJSdVJ L LvL9J £9 NOISS3HdWOJ 'M0813 L Z899U 9
13)1JVH8 L 28££dA 29 NOISS3HdWOJ 'NOINn L L899U v
H311I~ L 88L9U L9 M0813 Z 890VU c

inN v 229L::J 09 ASSV 3S0H L 98170VH 2
onlS 17 6LL9U 617 3dld '9nld £ 89L9J L

uondpJsao ·Alb ·oN}.IRd ·oN uondpJsao ·Alb ·oNl·md ·oN
·Jaa ·Jaa

H 3 1 H 3 A N 0 J 3 n D HOi - . 0 A H '9 N I dId £ L 9 9 3 H n 9 I ~

~
D:lBt:fM



9
a:

z

LIJ
~~
La..
a:

o::~
~ cD LIJI"- ~

wa..

10
~~

a:"it w
00::

>
....Jo

C> Z
0

~ 8
~

I
C>
Z
Q..
Q..



9£ l lL-Z

(W'9 18999 H1IM 3AI1J3~~3)

9NDnOll:l 'MOS13 l 0£66JH 6Z

3S0H l 617l17dA 8Z

JN9l - ,,8/£ - InN 17 lZ9lJ a
,,17/£Z X JN9l-,,8/£ - M31:lJSdlfJ Z 96£8JJ 9Z

"Z/l l X JN9l-,,8/£- M31:lJSdlfJ Z 1709lJ 9Z

dlfl:l1S'dWlflJ 17 91708U 17Z

1:l311I~ l 171708U £Z

,,8/£ - 1:l3HSlfM)lJOl Ol 9017lWA ZZ

,,17/£X JN9l - ,,8/£ - M31:lJSdlfJ 9 lO9lJ lZ

8NHl "0,, l Zl9lJH OZ

dWlflJ l Z1708U 6l

3S0H l 817l17dA 8l

31ddIN L OOL£U LL

'H'l - NI:ln131:l'3S0H L L1708U 9L

3sn1 L 91799017 9L

MOS13 Z £990U 17l

NI:ln131:l3AllfA '3S0H l 01708U £l

,,9L/9 - H3HSlfM)lJOl l 96Z00J Zl

JN8l - ,,9l/9 - inN L OZ9LJ LL

,,17/£X JN8l - ,,9l/9 - M31:lJSdlfJ l L17L9J Ol

)lJIlSdIO 'dWlflJ l L1708U 6

)iJIlSdIO l L1799017 8

)lJIlSdIO '3dld l 91708U L

1331:l1S 'MOS13 L L£017~ 9

1331:l1S 'M0813 Z 69L9~ 9

dWV1J I:llf L6l91A 17

'WI:l - Nl:ln131:l'3S0H l 6£08U £

'3'0'1 ':3dld OL L990U Z

MOS13 Z 9L617JO l

u0!ldpJSOlQ ··\It> 'oNPRd 'oN
'J0l1:l

H 311 I ~ H 3 1 I:l3 A N 0 J 8 N I dId 9 L 9 17 :3 H n 8 I ~



\

I .

3Al'v'A -oimo 'i H39N'v'H,)X3 1'v'3H

vl9S ·~I.:l



S£l lL-2

'3NI9N3 SNIWWnJ H1IM 1SLLL H1IM 3AI1J3jj3 (£)
'3NI9N3 'W'9 H11M 1SLLL H1IM 3AI1J3jj3 (2)
'3NI9N3 'W'9 H1IM 1S999 H1IM 3AI1J3jj3 (l) :310N

(2) "vl£ 2 X JN9l - "S/£ - dlfJ'M3~JS l 96£SJJ S£
dlfJ l SS2SU v£

'noa 'Nld l L9l9U ££
~3HSlfM 2 99l9U 2£

~3dOOJ '~3HSlfM l LS6£U l£
9NI~dS l 2SvSU O£

lllfS l 62vldS 62
HSn~S 2 vLSSOv S2

"0,,'9NI~ 2 S92SU LZ
"S/£ - 1lflj'~3HSlfM 2 £Ol£26 92

"s/£ X JN9l - Ol - M3~JS 2 OU226 S2
HSn~S '~30l0H 2 £LSSOV v2

)lJOl '1nN l S92SU £2
~3JlfdS l lLZSU 22

9NIHSnS Z 2LZSU l2
"0,,'9NI~ l 292SU 02

(N01SId H1IM) 3AllfA'AOOS l 66090v 6l
M3dIM '9NI~ l 092SU Sl

JN9l - "s/£ - )lJOl '1nN l £S9l26 Ll
On1S l LS2SU 9l
~lfS l 1925U Sl

~3Nllf13~ '9NI~ l 6S2SU vl
1l0S l 19250v £l

3AllfA l £L6S0V zt
,,9l/s- )lJOl 'M3HSlfM 9l S£SlJ II

"vl£ l X JNSl - ,,9l/s- dlfJ'M3~JS £ £6SLJ
"v/l l X JNSl - ,,9l/s- dlfJ'M3~JS £ 029SH

"l X JNSl - ,,9l/s- dlfJ'M3~JS Ol S6StJ I ' Ol
(£) "vll l X JN9l - "s/£ - dlfJ'M3~JS 9 £09lJ 6

"s/£ - )lJOl 'M3HSlfM S 2l£OJ S
"S/l l X JN9l - "S/£ - dlfJ'M3~JS 2 £V0026 L

(£) M3l00J '13)1J~S l SO£LOV 9
(l) ~lf3M '13)1J~8 l OLv9U
(2) ~lf3~'13)1JIf~8 l £8£SU S

(l) 1NO~j '13)1J~8 l 69V9U
(2) 1NOMj '13)1JIf~S l lv£SOv v

ON3 '13NNOS 2 lOZSLv £
13)1Slf9 Z 2025L17 2

(£)/(2) 1lf3H '39NlfHJX3 l vvv5ZL
(l) 1lf3H'39NlfHJX3 l S9v9ZL l

uondpJsaa 'Alb 'oN }.l1!d
'oN
'Ja}l

•

3AllfAHJ1nlJ ONIf~39NlfHJX3 1lf3H

~
DOBtlM



CONVERTER

CLUTCH

•
FIG. 3873

VALVES-CLUTCH &. TORQUE CONVERTER RELIEF



WASCO
~

FIGURE 3873 VALVES ~ CLUTCH & TORQUE CONVERTER RELIEF

•

Ref. Part No. Qty. DescriptionNo.

1 725442 1 VALVE, CLUTCH RELIEF

2 VP0158 1 STEM, CLUTCH RELIEF VALVE

3 475219 1 "0" RING

4 475221 1 "0" RING

5 VP0045 1 "0" RING

6 VP1399 1 VALVE, CONVERTER RELIEF (30 P.S.1.)

7 475887 1 CAP

8 475888 1 PLUG, ADJUSTING

9 475889 1 NUT, LOCK

10 475890 2 GASKET, CAP

11 VP1378 1 SPRING, PRESSURE

12 475892 1 SEAT, BALL -
13 475893 1 BODY

•

2-71 140



•

•

1.IlAJIl l..:IIl-S3I\l'v'l\

9~17v·~ 1.:1



WASCD
~

FIG U R E 445 6 VAL V E S L 1FT LIM I T

•

Ref.
No. Part No. Qty. Description

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

NS

NS

NS

2-71

VP3874

C1604

C1521

VP4202

VP3949

VP4201

VP3948

C1603

VM1405

TD8842

VP2078

VP2080

C5747

CD0296

E3735

VP3123

VM0315

VP2842

VP3911

VP3873

VP3872

VP3875

SV9812

E3735

E4538

VP0197

VP0198

VP0199

4

4

4

4

4

4

4

8

8

4

2

2

4

4

4

2

4

2

4

8

4

4

4

16

GUIDE, SPRING

SCREW, CAP - 3/8" - 16NC X 1 1/2"

NUT, HEX - 3/8" - 16NC

ACTUATOR BASE (1)

ACTUATOR BASE (2)

CAP, ACTUATOR (1)

CAP, ACTUATOR (2)

SCREW, CAP - 3/8" - 16NC X 1 1/4"

WASHER

SPRING, COMPRESSION

VALVE, CHECK

VALVE, BYPASS (TOP) */#

SCREW, CAP - 5/16" - 18NC X 3/4"

WASHER, LOCK - 5/16"

WASHER, FLAT - 5/16"

VALVE, BYPASS (BOTTOM) */#

PLUG

BRACKET

GASKET

RING, SNAP

BOOT

GUIDE, SPRING

"0" RING

WASHER, FLAT - 5/16"

SCREW, CAP - 5/16" - 18NC X 7/8"8

2

2

2

"0" RING #

LEATHER, BACK-UP #

RING, SNAP #

NOTE: * SPOOL AND HOUSING NOT SOLD AS SEPARATE PARTS, AS THEY
ARE SELECT-HONE FITTED AT FACTORY.

# THESE ITEMS INCLUDED IN VP2080 AND VP3123 VALVES.
(1) EFFECTIVE WITH 666B.
(2) EFFECTIVE WITH 777B.

142



M«

FIG. 4010

VALVE, HYDRAULIC-RAM CONTROL



WABCCI
~

FIG U R E 4 0 1 0 VAL V E, H YD. CON T R 0 L

Ref.
No. Part No. Qty. Description

4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

26
27
28
29
30
31
32
33
34
35
36

37
38
39
NS

VP2082
474566
474557
474556
474554
474563
474552
VP0365
VP0364
474551
474589
474590
474588
474591
VP2893
474595
474596
VP0324
474598
474601
474600

474593
474444
474602
474603
474604
474597
475652
474605
920039
VP2223
724097
724098
724099
724100
C1526

SR9581
923523
VR0998
VR2737

1
1
1
1
1
8 I-
1
1
1
1
1
1
1
1
1
1
1
1
2
2
2
1
1
2 ,-
2
1
2
1
1
1
1
3
1
3
3
3
3
6
6

11
1
1

HOUSING ASSEMBLY, INLET SECTION
NUT, ACORN
NUT, JAM
SCREW, ADJUSTING
CAP
RING, SEAL
GUIDE, SPRING
SPRING
PIN, DOWEL
PLUNGER, RELIEF VALVE
SEAT, RELIEF VALVE
RING, SEAL
HOUSING, INLET SECTION
CAP

VALVE ASSEMBLY, CENTER SECTION (1)
PLATE, RETAINER
WIPER
EYE, PLUNGER
RING, SEAL
SPRING
PLUNGER, CHECK
PLUNGER (NOT SERVICED SEPARATELY)
HOUSING (NOT SERVICED SEPARATELY)
SPACER
RING, SEAL
SPRING
GUIDE, SPRING
CAP
COVER, SPRING

HOUSING ASSEMBLY, END SECTION (3)
BRACKET, MOUNT
SCREW, CAP - 3/8"-16NC X 5/8"
BRACKET, MOUNT
STUD - 7 7/8" LONG (ONE CENTER SECTION)
STUD - 10 1/8" LONG (TWO CENTER SECTIONS)
STUD - 12 3/8" LONG (THREE CENTER SECTIONS)
STUD - 14 5/8" LONG (FOUR CENTER SECTIONS)
NUT - 5/8" - 18NF -
WASHER, LOCK - 5/8"
WASHER, LOCK - 3/8"
SPACER (WITH SEALS) (INCLUDES REF. NOS. 9, 26 & 27) (2)
VALVE SEAL KIT (FOR REPAIR OF SPOOL IN VALVE CENTER SECTION)

NOTE: (1) REPLACED BY VR2883 KIT. EFFECTIVE WITH 666B PRIOR TO
SERIAL NO. 15030. 666BT PRIOR TO SERIAL NO. 6606,
ALSO 6609. 777B PRIOR TO SERIAL NO. 3739, ALSO 3743,
3757 AND 3760. 777BT PRIOR TO SERIAL NO. 6812, ALSO
6815.

(2) REPLACED BY VR2884 KIT. EFFECTIVE WITH 666B PRIOR TO
SERIAL NO. 15198. 666BT PRIOR TO SERIAL NO. 6627.
7778 PRIOR TO SERIAL NO. 3859. 7778T PRIOR TO SERIAL
NO. 6857.

(3) REPLACED BY VR2885 KIT. EFFECTIVE WITH 666B PRIOR TO
SERIAL NO. 15165. 666BT PRIOR TO SERIAL NO. 6624.
777B PRIOR TO SERIAL NO. 3826, ALSO 3841 THRU 3856.
777BT PRIOR TO SERIAL NO. 6851, ALSO 6854.

FOR LATER SERIAL NUMBERS OR AFTER KIT REPLACEMENT,
ORDER PARTS FROM FOLLOWING PAGES.

2-71 144



10~lNO:>'3/\1"'/\

SI9S '£)1..:1

o

01

o



WASCD
~

FIG U R E 561 5 VAL V E, H Y D R A U L ICC 0 N T R 0 L

Ref.
No.

1
j

2
3
4
5
6
7
8
9

10
11
12
13
14
15
16

Part No. Qty.

VP2082 1

VP5415 AR
VS2038 1
VS2039 2
VS2040 1
VS2041 1
474595 2
474597 1
920294 4
VP5414 1
474605 1
474606 1
VP5411 2
VP5412 2
VP5413 4
724097 3
724098 3
724099 3
724100 3
725376 3
725377 3
725378 3
VP4195 3
VP4196 3
VP3708 3
VP3707 3
VP5905 3
921551 6
920715 6
VR2737
VP5417 AR

Description

17
18
NS
NS

NOTE: (1) EFFECTIVE WITH 666B SERIAL NO. 15030 AND LATER.
666BT SERIAL NO. 6606 AND LATER EXCEPT 6609.
777B SERIAL NO. 3739 AND LATER EXCEPT 3745,3757,
AND 3760. 777BT, SERIAL NO. 6812 AND LATER EXCEPT 6815.

(2) EFFECTIVE WITH 666B SERIAL NO. 15198 AND LATER. 666BT
SERIAL NO. 6627 AND LATER. 777B SERIAL NO. 3859 AND
LATER. 777BT SERIAL NO. 6857 AND LATER.

(3) EFFECTIVE WITH 666B SERIAL NO. 15165 AND LATER. 666BT
SERIAL NO. 6624 AND LATER. 777B SERIAL NO. 3826 AND
LATER EXCEPT 3841 THRU 3856. 777BT SERIAL NO. 6851 AND
LATER EXCEPT 6854.

HOUSING ASSY - INLET SECTION (ORDER PARTS FOR THIS ASSEMBLY
FROM PAGE 144, REF. NOS. 4 THRU 17.

SECTION ASSY, VALVE
RING, BACKUP
SEAL
WIPER
PLUG, BLEEDER
PLATE, RETAINER

COV COVER, SPRING
SCREW, CAP - 3/8" - 24NF X 1/2"

SECTION, OUTLET (3)
BRACKET, MOUNTING
BRACKET, MOUNTING
GASKET
"0" RING
"0" RING
STUD - 7 7/8" - 1 VALVE ASSY
STUD - 10 1/8" -2 VALVE ASSY
STUD - 12 3/8" -3 VALVE ASSY
STUD - 14 5/8" -4 VALVE ASSY
STUD - 5 VALVE ASSY
STUD - 6 VALVE ASSY
STUD - 7 VALVE ASSY
STUD - 8 VALVE ASSY
STUD - 9 VALVE ASSY
STUD - 10 VALVE ASSY
STUD - 11 VALVE ASSY
STUD - 12 VALVE ASSY
NUT - 5/8" - 18NF
WASHER, LOCK - 5/8"
KIT, SEAL
SPACER, VALVE (2)

/

2-71 146



FIG. 5616

HYD. CYLINDER-SCARIFIER & LEANING WHEEL



--------------------------------------------------------
WABCD
~

FIGURE 5616 HYD. CYLINDER ASSEMBLY, SCARIFIER VR2331

..

Ref. Part No. Qty. Description
No.

1 VS2455 1 NUT
2 ** 2 RING, PISTON
3 ** 1 SEAL, TEFLON
4 ** 1 "0" RING, LOAD
5 ** 1 SEAL, STATIC
6 VS2456 1 PISTON
8 VS2461 1 SHAFT

10 VS2462 1 HOUSING
11 ** 1 WASHER, BACK-UP
12 ** 1 SEAL, STATIC
13 ** 1 SEAL, "U" CUP
14 ** 1 "0" RING
15 VP0195 1 GLAND, HEAD
16 VS2460 2 SCREW, CAP
17 VP0222 1 RING, THREAD
18 ** 1 SEAL, WIPER
19 ** 1 BLEEDER

NOTE: **INCLUDED IN VP0196 SEAL & RING KIT.

SOME GRADERS ARE EQUIPPED WITH FA1501 HYDRAULIC CYLINDER
AND SOME WITH VR2331, HYDRAULIC CYLINDER. IF THE HEAD
GLAND HAS NOTCHES FOR SPANNER WRENCH, IT IS FA1501. IF
IT HAS HOLES FOR SPANNER WRENCH IT IS VR2331 .

FIGURE 5616 HYD. CYLINDER ASSY, FRONT LEANING WHEEL VR0834 (1)

1 VP0191 1 NUT
2 ** 2 RING, PISTON
3 ** 1 SEAL, TEFLON
4 ** 1 "0" RING, LOAD
5 ** 1 SEAL, STATIC
6 VP0192 1 PISTON
8 VR0089 1 SHAFT

10 VR0061 1 HOUSING
11 ** 1 WASHER, BACK-UP
12 ** 1 SEAL, STATIC
13 ** 1 SEAL, "U" CUP
15 VP0195 1 GLAND, HEAD

NOTE: **INCLUDED IN VP0196 SEAL & RING KIT.

(1) EFFECTIVE PRIOR TO 666B SERIAL NO. 15285 AND LATER.
666BT SERIAL NO. 6636 AND LATER. 777B SERIAL NO.
3898 AND LATER, ALSO 3934 - 3937 AND 3940. 777BT
SERIAL NO. 6881 AND LATER, ALSO 6893.

VR0834 CYLINDER ASSY HAS BEEN REPLACED BY FA1505.
IF REPLACEMENT HAS BEEN MADE, ORDER PARTS AS LISTED
FOR FA1505 CYLINDER ASSY.

2-71 148



FIG. 5617

HYDRAULIC CYLINDER - SCARIFIER



WABCC
~

FIGURE 5617A HYD. CYLINDER ASSY - SCARIFIER FA1501

Ref. Part 1\'0. Qty. Description
No.

1 VZ4529 1 HOUSING
2 TA4960 1 PISTON
3 ** 1 RING, PISTON BRG
4 ** 1 RING, PISTON SEAL
5 VZ4450 1 ROD
6 ** 1 SEAL, ROD
7 ** 1 WIPER, ROD
8 VN4088 1 NUT, LOCK
9 TA4955 1 GLAND, CYL.

10 ** 1 "0" RING
11 ** 1 RING, BACKUP
12 ** 1 "0" RING
13 ** 1 "0" RING
14 VP6260 1 SPACER
15 VM0313 2 PLUG, "0" RING
NS RK1612 AR KIT, REPAIR

** ITEMS INCLUDED IN RK1612 REPAIR KIT.

SOME GRADERS ARE EQUIPPED WITH FA1501 HYDRAULIC CYLINDER AND
SOME WITH VR2331, HYDRAULIC CYLINDER. IF THE HEAD GLAND HAS
NOTCHES FOR SPANNER WRENCH, IT IS FA1501. IF IT HAS HOLES FOR
SPANNER WRENCH IT IS VR2331.

FIGURE 5617[: HYD. CYLINDER ASSY - FRONT LEANING WHEEL FA1505 (1)

1 VZ4539 1 HOUSING
2 VZ3910 1 PISTON
3 ** 1 RING, PISTON BRG
4 ** 1 RING, PISTON SEAL
5 VZ4532 1 ROD
6 ** 1 SEAL, ROD
7 ** 1 WIPER, ROD
8 VN4088 1 NUT, LOCK
9 TA4955 1 GLAND, CYL.

10 ** 1 "0" RING
11 ** 1 RING, BACKUP
12 ** 1 "0" RING
NS RK1612 AR KIT, REPAIR

**ITEMS INCLUDED IN RK1612 REPAIR KIT.

(1) EFFECTIVE WITH 666B SERIAL NUMBER 15285 AND LATER. 666BT
SERIAL NUMBER 6636 AND LATER. 777B SERIAL NUMBER 3898 AND
LATER. ALSO 3934, 3937 AND 3940. 777BT SERIAL NUMBER 6881
AND LATER, ALSO 6893.

2-71 150



©
FIG.4201 A

VALVE, HYD.-FLOW DIVIDER

000

[;;C)o
o o o

FIG.4201 6
VALVE, HYD-RELIEF

VALVE HYD.-CONTROL



WABCD
~

FIGURE 4201A VALVE, HYDRAULIC FLOW DIVIDER (1)

Ref. Part 1110. Qty. Description
No.

1 VP2202 1 VALVE, OUTLET
2 VP0325 1 BODY
3 VP0336 1 PLUG
4 VP0337 1 SEAT, VALVE
5 VP0338 1 SPRING
6 VP0339 1 "0" RING

NS VM0316 1 PLUG (USED WITH 3 - OUTLET VALVES ONLY)

F'GURE 4201B VALVE, HYDRAULIC - RELIEF (1)

..

1 VP2201 I vALVE, INLET
2 VP0325 1 BODY, INLET
3 VP0326 1 PLUG
4 VP0327 1 STEM
5 VP0328 1 NUT
6 VP2207 6 PLATE, SEPARATOR
7 VP0330 1 SPRING
8 VP2204 6 RETAINER, GASKET
9 VP0332 1 "0" RING

10 VP2205 6 WASHER, LATHE CUT
11 VP2206 6 WASHER, LATHE CUT
12 923014 1 PLUG, PIPE - 1/4"N.P.T.F.

FIGURE 4201C VALVE, HYDRAULIC - MOTOR CONTROL (1)

VP2200 4 VALVE
1 VP0340 1 BODY
2 VP0341 1 STEM, VALVE
3 VP0342 1 CAP
4 VP0343 2 RETAINER, SPRING
5 VP2207 6 PLATE, SEPARATOR
6 VP0345 1 SPRING, CENTERING
7 VP2204 6 RETAINER, GASKET
8 VP0347 2 RETAINER, SPRING
9 VP0348 2 SPRING

10 VP0349 1 RING, RETAINER
11 VP0350 1 WIPER
12 VP0351 2 SCREW, HEX HD. SELF THREADING
13 VP2205 6 WASHER, LATHE CUT
14 VP2206 6 WASHER, LATHE CUT
15 VP0352 1 RING, RETAINER (SPIROLOX)
16 VP0353 2 BALL (5/8" DIA.)
17 VP0354 4 "0" RING
18 VP0355 2 "0" RING
19 VP0356 4 SCREW, HEX HD. CAP

NOTE: (1) EFFECTIVE WITH SERIAL NUMBERS 666B - 15000 THRU 15287.
666BT 6600 THRU 6635. 777B 3700 THRU 3903, ALSO 3907
AND 3910. 777BT 6800 THRU 6883.

.

2-71 152



FIGURE 5618 A

IN LET VALVE­
HYDRAULIC RELIEF

12

o o
FIGURE 5618 B OUTLET VALVE - HYDRAULIC FLOW DIVIDER

FIGURE 5618 C VALVE - HYDRAULIC MOTOR CONTROL



WABCD
~

FIGURE 5618A INLET VALVE, HYDRAULIC RELIEF (1)

Ref. Part No. Qty. Description
No.

1 VS2396 1 INLET ASSY
2 VS2397 1 R/V CARTRIDGE
3 VS2398 1 "0" RING
4 VS2399 1 PLUG - 3/4" 00 TUBE

NS VS2400 2 SEAL-1 5/16 0.0. X 1 1/8" 1.0.
NS VS2401 9 SEAL-2" 0.0. X 1 3/16" 1.0.

FIGURE 5618B OUTLET VALVE, HYDRAULIC FLOW DIVIDER (1)

1 VS2402 1 OUTLET ASSY
2 VS2403 1 SPRING, RETAINER CAP
3 VS2404 1 SPRING
4 VS2405 1 SLUG, RETAINING
5 VS2406 2 RING, SNAP
6 VS2407 1 SLUG, ORIFICE
7 VS2408 1 RING, BACK UP
8 VS2409 1 "0" RING
9 VS2410 1 SLUG
10 VS2411 1 CAP, RETAINING
11 VS2412 2 "0" RING
12 VS2413 1 PLUG - 3/4" 00 TUBE

FIGURE 5618C VALVE, HYDRAULIC - MOTOR CONTROL (1)

1 VS2414 1 VALVE SECTION
2 (2) 1 LUG, SPOOL
3 VS2416 2 "0" RING 3/4" 00 X 9/16"10
4 VS2417 2 POPPET, SPOOL CHECK
5 VS2418 2 SPRING, SPOOL CHECK
6 VS2419 3 PLATE, RETAINING
7 VS2420 2 RING, BACK UP
8 VS2421 2 "0" RING 1 3/1600 X 15/16" 10 X 1/8"
9 VS2422 1 CAP, END

10 VS2423 1 SPRING, END CAP
11 VS2424 2 SPRING, RETAINER
12 VS2425 8 SCREW, SOCKET HEAD CAP
13 VS2426 1 BOLT, STRIPPER
14 VS2427 8 WASHER, LOCK
15 VS2428 2 SLUG
NS VS2429 AR BLANK, VALVE SECTION (1)

NOTE: (1) EFFECTIVE WITH SERIAL NUMBERS 666B 15288 AND LATER.
666BT 6636 AND LATER. 7778 3904 AND LATER EXCEPT
3907 AND 3910. 7778T 6884 AND LATER.

(2) NOT SOLD SEPARATELY. INCLUDED IN VS2414.

2-71 154



Ol'

906£·~)I:I



WABCC
""v.'...""",

FIG U R E 3 9 0 8 C Y LIN 0 E R MAS T E R BRA K E

Ref. Part 7\0. Qty. Description::\o.

VP2077 -1 CYLINDER ASSEMBLY - MASTER BRAKE

1 VP0276 1 PISTON ASSEMBLY, MASTER

2 VP0277 1 CLEVIS ASSEMBLY

3 VP0278 1 VALVE ASSEMBLY, CHECK

4 VP0279 1 "0" RING

5 VP0280 1 BOLT, SLEEVE STOP

6 VP0281 1 LINK

7 VP0282 1 CAP AND BALL ASSEMBLY, END

8 VP0283 1 SPRING AND RETAINER ASSEMBLY

9 VP0284 1 RING, BALL RETAINING

10 VP0285 1 RING, PISTON

11 VP0286 1 PACKING, VEE BLOCK

12 VP0287 1 PACKING, VEE BLOCK

13 VP0288 1 WASHER

14 VP0289 1 RETAINER, SNAP RING

15 VP0290 1 SPRING, SPOOL RETURN

16 VP0291 1 SPRING, CLEVIS RETURN

17 VP0292 1 BOOT

18 VP0293 1 GASKET

19 920025 3 SCREW, CAP - 5/16" - 18NC X 1 1/4"

20 920710 3 WASHER, LOCK - 5/16"

21 VP0294 1 PLUG, ADJUSTMENT

22 VP0295 1 CUP, PRIMARY

23 C1605 3 SCREW, CAP - 3/8" - 16NC X 1 3/4"

24 VM1405 3 WASHER, LOCK - 3/8"

25 C1521 3 NUT, HEX - 3/8" - 16NC

2-71
156



~r1nV~aAH-~OlO~

£G99 ·~I.:f

9



WASCO
~

FIG U R E 5 6 2 3 MOT 0 R H Y D R A U L I C

•

Ref. Part No. Qty. DescriptionNo.

VP0803 1 MOTOR, HYDRAULIC

2 VP0300 1 ADAPTOR

3 VP0301 1 COVER

4 VP0302 1 RING, RETAINER

5 VP0303 1 BEARING

6 VP0304 4 BUSHING

7 VP0305 1 PLATE, WEAR

8 VP0306 1 PLATE, WEAR

9 VP0307 8 WASHER, LOCK

10 VP0308 4 BEARING

11 VP0309 4 WASHER, LOCK

12 VP0310 1 SEAL, L.P.

13 VP5413 2 "0" RING

14 VP0312 4 "0" RING

15 VP0313 4 RING, TEFLON

16 VP0314 1 HOUSING

17 VP0315 4 SCREW, CAP

18 VP0316 4 SCREW, CAP

19 VP0317 2 PIN, DOWEL

20 VP0318 1 SHAFT , DRIVE ASSY

21 VP0322 1 SHAFT, DRIVEN ASSY

2-71 158



d~nd :>llnV~aAH

zz.sc ·~I.:I

•



WRBCD

~ ..."""
FIG U R E 387 2 H Y D R A U L I CPU M P

•

Ref. Part 1110. Qty. Descript ion
~o.

1 121028 1 PUMP, HYDRAULIC (/6 -t) 7c,,7
2 475894 1 ADAPTER

3 475906 1 SEAL

4 475905 6 "0" RING

5 475903 3 RING, BACK UP

6 475897 1 PLATE, WARE

7 474120 2 "0" RING

8 475898 1 HOUSING ASSEMBLY

9 475899 1 DRIVE SHAFT ASSEMBLY (Sp1ined)

10 475900 1 DRIVEN SHAFT ASSEMBLY

11 475896 1 PLATE, WARE

12 475895 1 COVER ASSEMBLY

13 475901 4 SCREW, CAP

14 VM1454 4 WASHER, LOCK - 1/2"

(Used With Torque Converter)

2-71 160



~NI~33.LS CJV\Jnd

61S;v·~I.::I



WASCO
~

FIGURE 4519 HYDRAULIC PUMP - STEERING, BRAKES AND CONTROLS

Ref. Part No. Qty. Description
No.

1 VP0422 1 HOUSING
2 VP0423 1 HOUSING
3 VP0424 1 ADAPTOR ASSEMBLY (1)/(4)

VS2034 1 ADAPTOR ASSEMBLY (2)/(3)
4 VJ0568 1 COVER ASSEMBLY (1)/(4)

VJ0569 1 COVER ASSEMBLY (2)/(3)
5 VP0426 1 PLATE, WEAR
6 VP0427 1 PLATE, WEAR
7 VP0428 1 PLATE, WEAR
8 VP0429 1 PLATE ASSEMBLY, BEARING (1)/(4)

VS2036 1 PLATE ASSEMBLY, BEARING (2)/(3)
9 VP0430 1 PLATE ASSEMBLY, BEARING (1)/(4)

VS2037 1 PLATE ASSEMBLY, BEARING (2)/(3)
10 VP0431 1 SHAFT ASSEMBLY, DRIVE
11 VP0432 1 SHAFT ASSEMBLY, DRIVE
12 VP0433 1 SHAFT ASSEMBLY, DRIVEN
13 VP0434 1 SHAFT ASSEMBLY, DRIVEN
14 VP0435 1 COUPLING
15 VP0436 8 SCREW, CAP
16 VP0437 2 SCREW, CAP
17 VP0438 2 SCREW, CAP
18 VP0439 16 WASHER, LOCK
19 VP0440 16 WASHER
20 VP0441 2 PIN
21 VP0442 2 PIN
22 VP0443 2 PIN
23 VP0444 1 "0" RING
24 VP0445 2 "0" RING
25 VP0446 2 "0" RING
26 VP0447 1 SEAL
27 VP0448 1 RING
28 VP0449 1 RING
29 VP0450 1 RING
30 VP0451 1 RING
31 VP0452 2 RING
32 VP0453 1 RING
33 VP0454 2 "0" RING
34 VP0455 2 "0" RING
35 VP0456 1 "0" RING
36 VP0457 1 "0" RING
37 VP0458 2 LETRASEAL
38 VP0459 2 LETRASEAL
39 VP0460 4 SCREW, CAP
40 VP0461 2 INSERT

NOTE: (1) USED WITH VP4461 PUMP (WJTH OUTLET HOLE ON SIDE) ON
6668T & 7778T.

(2) USED WITH VP4364 PUMP (WITH OUTLET HOLE ON SIDE) ON
6668 & 7778.

(3) USED WITH VP7008 PUMP (WITH OUTLET HOLE ON END) ON
6668 & 777B.

(4) USED WITH VP7007 PUMP (WITH OUTLET HOLE ON END) ON
666BT & 777BT.

2-71 162



dV\lnd Jlln~~aAH - ~31d~a~

17299 '81~



WABCD
~

FIGURE 5624 ADAPTOR - FOR VP4461 & VP7007 HYDRAULIC PUMPS

Ref. Part No. Qty. DescriptionNo.

1 C9809 1 BEARING, BALL
• 2 H8190 1 BEARING, BALL

I •
3 HC6253 1 LOCKWASHER, BEARING

4 HC6254 1 LOCKNUT, BEARING

5 TC4709 1 "0" RING (1)

VG7351 1 "0" RING (2)

6 VP2097 3 CAPSCREW

7 VP2099 1 SLEEVE, WEAR

8 VP2177 1 SEAL, OIL

9 VP3714 1 BAFFLE

10 1 PUMP (SEE INDEX)

11 C1613 2 CAPSCREW - 1/2" - 13NC X 1 1/4"

12 VM1454 2 LOCKWASHER - 1/2"

13 C5771 1 PLUG, PIPE - 1/2"

14 VR0911 1 YOKE

15 VR3421 1 ADAPTOR (1)

VR0912 1 ADAPTOR (2)

NOTE: (1) EFFECTIVE WITH 666BT SERIAL NUMBER 6667 AND LATER.

(2) EFFECTIVE PRIOR TO THE ABOVE SERIAL NUMBERS.

2-71 164



~n~a 31.Vld ~'.)V8-3~V~8 ~NI~~Vd
£IS2 ·~I.:I

..



WASCO
~

FIGURE 2513 PARKING BRAKE - BACK PLATE AND DRUM

•

Ref. Part No. Qty. Description
No.

1 722141 8 SCREW, CAP
2 474230 1 PLUG, COVER (BACKING PLATE)
3 475098 1 PLATE, BACKING
4 474238 2 SHOE (WITH LINING)
5 722559 1 LEVER, PARKING BRAKE
6 722561 1 PIN, PARKING BRAKE LEVER
7 921513 1 NUT, SLOTTED - 5/16" - 18NC
8 922121 1 PIN, COTTER - 3/32" X 5/8"
9 474236 1 NUT, ADJUSTING SCREW PIVOT

10 474237 1 SCREW, ADJUSTING
11 474235 1 SOCKET, ADJUSTING SCREW
12 474234 1 SPRING, ADJUSTING SCREW
13 474229 1 SPRING (STRUT TO SHOE)
14 474228 2 PIN, SHOE HOLD-DOWN
15 474227 4 CUP, SHOE HOLD-DOWN SPRING
16 474226 2 SPRING, SHOE HOLD-DOWN
17 722567 1 STRUT
18 722143 1 CYLINDER, PARKING BRAKE (INCL. REF. NOS. 19 THRU 26)
19 471714 1 GASKET, INLET FITTING
20 471712 1 FITTING, INLET
21 471713 1 GASKET, INLET FITTING
22 471711 1 SCREW, BLEEDER
23 471715 1 BOLT, INLET FITTING
24 475109 1 KIT, PARKING BRAKE CYLINDER
25 474224 1 PISTON
26 474223 2 SPRING
27 722881 1 SCREW (WITH LOCKWASHER)
28 474225 2 SPRING, ANCHOR TO SHOE
29 722880 2 LINK, CONNECTING
30 474220 1 NUT, HEX (ANCHOR PIN)
31 474219 1 WASHER, LOCK - 5/8 (ANCHOR PIN)
32 474218 1 WASHER, FLAT - 5/8 (ANCHOR PIN)
33 475099 1 PIN, ANCHOR
34 474216 1 PLATE, SHOE GUIDE
35 662516 1 DRUM, BRAKE
36 920713 2 WASHER, LOCK - 1/2"
37 920072 2 SCREW, CAP - 1/2-13NC X 3/4
38 923640 1 SETSCREW, SOCKET HEAD - 5/8-18NF X 1/2

722525 1 BRAKE, PARKING (INCL. REF. NOS. 2,4,5,8 THRU 11, 13 THRU 15,
21 AND 29 THRU 33)

NOT SHOWN

474231 LINING, PACKING (INCL. 1 SET LININGS AND 20 RIVETS)

2-71 166



S3Wv~9 ~3MOd-gN Id Id

S29S ·€)I.:J

d~nd
llV~S

U:lOd
dOL

'lA::> I
~31SV~

~3all\la
MOl.:!

I
~V3~

~NI~331S
01

'>lNVl
'aAH



89L LL-Z

NOlAN '311 Z ££OLZL SN
,,9L/s - ~3HSlfM)I:JOl L 96Z0GJ 17£

,,17/£ X :JN8L - ,,9LIs - M3~:JSdlf:J L L17LS:J ££
dWlfl:J L 8S66U Z£
3S0H L £ZZOlfH L£

"L X :JN9L - ,,8/£ - M3~:JSdlf:J Z Z09L:J O£
dWlfl:J L L6£Sdfl 6Z

006 - 9NIlII.:l £ 68SLHl 8Z
3S0H L 6LZOlfH LZ
3S0H L L8ZOlfH 9Z

10~lNO:J MOlj '3f11lffl L S90Sdfl SZ
"Z/L Z X :JN8L - ,,9L/s - M3~:JSdlf:J Z LL66H 17Z

( (Z) L 'AID) (L) ~OldlfOIf £ 89L6U £Z
13)1Slf9 L 170££Z17 U
13)1Slf9 L £O££Z17 LZ

13f1IMS '9NIllI.:l L 1708U17 OZ
110S L 96£Sdfl 6L

,,17/£ X :JN8L - ,,9L/s - Olf3H 13)1:JOS 'M3~:JSdlf:J 8 9ZSLHl 8L
133HM '~30NI1A:J 17 17Z£Sdfl LL

:JN9L - ,,8/£ - InN L LZSL:J 9L
,,8/£ - ~3HSlfM)I:JOl £ S017LWfI SL

"Z/L L X :JN9L - ,,8/£ - 110S L 1709L:J 17L
13)1:J~S L 8S68Z17 £L

331 L £SZ£Z17 ZL
3S0H Z . ZLZZdfl LL

jN8L - ,,8/s - InNWlfr. Z L17UOfl OL
3S0H 'NOINn Z ££17£dfl 6
'H'l '3Snl L L179Z~fI 8

dWlfl:J S Z9170U L
'H'~ '3Snl L OSZ£~fI 9

3Snl L £ZSZ~fI S
3Snl L , 6617Z~fI 17

,,9L/s - ~3HSlfM)I:JOl OL 96Z0GJ £
"GIL X JN8L - ,,9L/s - M3~JSdlfJ 8 S9£S~1 G

dW\fl:J 17 £17Z17Z17 L

uondpJsaQ 'Alb 'oNFRd 'ON
'Jall

..

S 3 )I If ~ S ~ 3 MOd 9 N I dId S Z 9 S 3 ~ n 9 I j

~
D::JBt:fM



~3aNllA::> ~3J.S'V~ 'i 3').t'V~8 .LOO..:ll'VnN'V~

10~lNO::> 3~'V~8 100.::1l'VnN'V~



FIGURE 4578A MANUAL FOOT BRAKE CONTROL

•

Ref. Part No. Qty. Description
No.

1 VR2528 1 PEDAL
2 VP6515 1 PAD, SEAL
3 422830 1 LOCK, PIN
4 C1523 1 NUT - 1/2" - 13NC
5 VM1454 1 LOCKWASHER - 1/2"
6 VR2529 1 LEVER, BRAKE
7 VR3250 1 TUBE, BRAKE - R.H.
8 VR2641 1 TUBE, BRAKE - L.H.
9 VR2642 1 TUBE, TRANS. BRAKE

10 722795 1 CYLINDER, MASTER (SEE INDEX)
11 C1604 3 CAPSCREW - 3/8" - 16NC X 1 1/2"
12 C1521 3 NUT - 3/8" - 16NC
13 VM1405 3 LOCKWASHER - 3/8"
14 VP5117 1 ROD, MASTER CYLINDER
15 TG3941 1 JAM NUT - 7/16" - 20NF
16 VR2623 1 LEVER, BRAKE PUSH
17 425350 1 YOKE
18 425353 1 PIN, YOKE
19 922123 1 PIN, COTTER
20 728993 2 BUSHING
21 4P2259 1 PIN
22 922122 1 PIN, COTTER
23 121162 2 SPRING

FIGURE 4578B FOOT BRAKE - MASTER CYLINDER - 722795

•

1 471726 1 CAP, FILLER
2 471727 1 GASKET, FILLER CAP
3 423302 2 BOLT, OUTLET FITTING
4 423304 2 GASKET, OUTLET FITTING BOLT
5 473934 1 FITTING, SINGLE OUTLET
6 423303 2 GASKET, OUTLET FITTING
7 426238 1 PLUG, WELCH
8 472804 1 FITTING, DOUBLE OUTLET
9 471735 1 HOUSING, MASTER CYLINDER

10 923001 1 PLUG, PIPE - 1/8"
11 * 1 VALVE
12 * 1 CUP
13 * 1 PISTON
14 * 1 WIRE
15 * 1 BOOT
16 471741 1 SPRING, PISTON
17 471742 1 WASHER, PISTON
18 471747 1 STRAP, BOOT (LARGE)
19 471746 1 STRAP, BOOT (SMALL)
20 471748 1 LINK, CONNECTING

*INCLUDED IN 475087 MASTER CYLINDER KIT.

2-71 170



~3N'V31:> ~I'V

8 929S O£) 1.:1

6

~3N'V31:> ~ I'V
'V 929S °m..:l

]

6
Dl



WABCC
~

FIGURE 5626A A I R C LEA N E R

•

Ref. Part No. Qty. Description Ref. Part ~o. Qty. Description
No. No.

1 VP7011 1 CLEANER, AIR (1) 4 VM1405 4 LOCKWASHER - 3/8"
VP4712 1 CLEANER, AIR (2) 5 VR2451 1 BRACKET
VY920~ 1 ELEMENT 6 HC5040 4 CAPSCREW -5/16"-18NC X 2 3/4"
VS1860 1 NUT (1) 7 CD0296 8 LOCKWASHER - 5/16"
VP0358 1 NUT (2) 8 VP4718 1 HOOD, AIR INLET
TR7298 1 CLAMP 9 TH5599 1 ELBOW
VS1908 1 BAFFLE 10 TH0247 2 CLAMP, HOSE
VJ0562 1 CUP (1) 11 VR2500 1 ADAPTOR
VS1909 1 CUP (2) 12 TC9220 2 CLAMP, HOSE
475588 1 "0" RING 13 VP4800 1 ELBOW
VG9486 1 VALVE, VACULATOR (1) 14 662781 1 INLET, AIR
VY9210 1 ELEMENT, SAFETY (1) 15 H8620 4 CAPSCREW-5/16" - 18NC X 1 1/4"

2 VD2728 2 BAND, AIR CLEANER NS VP3126 1 INDICATOR, SERVICE
3 C1603 4 CAPSCREW -3/8"-16NC X 1 1/4" NS TA2325 1 PRE-CLEANER, AIR

NOTE: (1) EFFECTIVE WITH 666B G.M. SERIAL NUMBER 15468 AND LATER.
666BT G.M. SERIAL NUMBER 6670 AND LATER.

(2) EFFECTIVE PRIOR TO NOTE #1 SERIAL NUMBERS

FIGURE 5626B A I R CLEANER

•

1 VY9166 1 CLEANER, AIR (3) H9911 2 CAPSCREW - 5/16"-18NC X 2 1/2"
VP4713 1 CLEANER, AIR (4) 7 CD0296 4 LOCKWASHER - 5/16"
VS0048 1 ELEMENT 8 VP4719 1 HOOD, AIR INLET
TR4889 1 CLAMP 9 VP5035 1 ELBOW (4)
VS1024 1 BAFFLE VF1220 1 ELBOW (3)
VS1025 1 CUP (3) 10 TH0247 4 CLAMP, HOSE
VS1910 1 CUP (4) 11 VR2525 1 ADAPTOR
TH7304 1 "0" RING 12 SR3523 1 ELBOW (3)
VS1860 1 NUT 724299 1 ELBOW (4)
VG9468 1 VALVE, VACUATOR (3) 13 724477 1 HOSE, HUMP (1)
VS1764 1 ELEMENT, SAFETY (3) VP6844 1 TUBE (1)

2 DL7009 2 BAND, AIR CLEANER 662653 1 INLET, AIR (2)
3 C1603 4 CAPSCREW -3/8"-16NC X 1 1/4" 14 TG1086 2 CLAMP, HOSE
4 VM1405 4 LOCKWASHER - 3/8" NS VP3126 1 INDICATOR, SERVICE
5 VR2290 1 BRACKET NS TA2325 1 PRE-CLEANER, AIR
6 H5825 2 CAPSCREW -5/16"-18NC X 2 1/4" NS VP7010 1 ADAPTOR (FOR PRE-CLEANER)

NOTE: (1) EFFECTIVE WITH 777B-SERIAL NUMBER 3937 AND LATER. 777BT
SERIAL NUMBER 6914 AND LATER.

(2) EFFECTIVE PRIOR TO NOTE #1 SERIAL NUMBERS.
(3) EFFECTIVE WITH 777B AND 777BT - SERIAL NUMBER 4022 AND

LATER EXCEPT 4031 AND 4034.
(4) EFFECTIVE PRIOR TO NOTE #1 SERIAL NUMBERS.

2-71 172



~'3 N 'v'31,:) ~ I'v'

8 oesv '~)I,:I

•

.. £l

£l

Ol

I I

~3N'v''31,:) ~ I'v'

'v' ossv '91.:1

6

@



WASCO
~

FIG U R E 4 580 A A I R C LEA N E R (1)

Ref. Part No. Qty. Description
No.

1 VP4365 1 CLEANER, AIR O'7?/fd:/~~"y r-<4.?'7
~VP0357 1 ELEMENT //- 7"'7~1 c-/l-S23

VP0358 1 NUT
VP0359 1 CLAMP
VP0360 1 BAFFLE ~.q
VP0361 1 CUP ?i)4~ o~-n"y,,/?W ,r;,

VP0362 1 "0" RING ~6A~ //-9371 ,fA.:.P3~
VJ0561 1 ELEMENT, SAFETY

2 VP3107 2 BAND, AIR CLEANER
3 C1603 4 CAPSCREW - 3/8" - 16NC X 1 1/4"
4 VM1405 4 LOCKWASHER - 3/8"
5 VR2290 1 BRACKET
6 H5825 2 CAPSCREW - 5/16" - 18NC X 2 1/4"

H9911 2 CAPSCREW - 5/16" - 18NC X 2 1/2"
7 CD0296 4 LOCKWASHER - 5/16"
8 VH5995 1 HOOD, AIR CLEANER
9 724301 2 HOSE, HUMP

10 TC9220 8 CLAMP, HOSE
11 VP4714 1 TUBE
12 724298 2 ELBOW
13 VP4715 2 TUBE
NS VP3126 1 INDICATOR, SERVICE
NS CC8062 1 PRE-CLEANER

NOTE: (1) EFFECTIVE WITH 777B CUMMINS PRIOR TO SERIAL NO. 3977.

FIG U R E 4 5 8 0 B A I R C LEA N E R

.. 1 VP7011 1 CLEANER, AIR (1)
VP4712 1 CLEANER, AIR (2)
VY9209 1 ELEMENT
VS1860 1 NUT (1)
VP0358 1 NUT (2)
TR7298 1 CLAMP
VS1908 1 BAFFLE
VJ0562 1 CUP (1)
VS1909 1 CUP (2)
475588 1 "0" RING
VG9486 1 VALVE, VACULATOR
VS2394 1 ELEMENT, SAFETY

2 VD2758 2 BAND, AIR CLEANER
3 C1603 4 CAPSCREW - 3/8" - 16NC X 1 1/4"
4 VM1405 4 LOCKWASHER - 3/8"
5 VR2289 1 BRACKET
6 H5825 2 CAPSCREW - 5/16"-18NC X 2 1/4"

H9911 2 CAPSCREW - 5/16" - 18NC X 2 1/2"
7 CD0296 4 LOCKWASHER - 5/16"
8 VP4718 1 HOOD, AIR INLET
9 TL3687 1 HOSE, HUMP

10 VP5642 2 CLAMP (1)
TH0247 2 CLAMP (2)

11 VR2501 1 ADAPTOR
12 724340 2 ELBOW
13 VN0824 4 CLAMP (1)

TC9220 4 CLAMP (2)
14 VP4730 1 TUBE
NS VP2126 1 INDICATOR, SERVICE
NS TA2325 1 PRE-CLEANER, AIR

NOTE: (1) EFFECTIVE WITH 777BT CUMMINS SERIAL NUMBER 6920 & LATER.
(2) EFFECTIVE WITH 777BT CUMMINS PRIOR TO SERIAL NO. NOTE #1

2-71 174

(!, -



~3N~3l~

L299 °91.:1

/--, _J---, ,--,r------- 1 r-J \ I 1
I l -- I~
I J I

1

."~

£l

L_ ,_

,- - - "
I

r--- r'
1-' I~



9Ll LL-2

~31Vl ONV LL6£ M3SWnN lVIM3S SNIWWnJ SLLL H1IM 3AI1J3~~3 (L) :310N

MIV 'M3NV31J-3Md L 290SJJ SN

,,9L/s- M3HSVM)lJOl 17 96200J SL

,,2/L 2 X JN8L - ,,9L/s - M3MJSdVJ 2 LL66H LL

,,17/L 2 X JNSL - ,,9L/s - M3MJSdVJ 2 S28SH 9L

13)1JVMS L 0622MA SL

131NI MIV 'OOOH L S66SHA 17L

3JIAM3S 'M01VJIONI L 92L£dA £L

dWV1J £ 172S0NA 2L

3Sn1 L 2200XA LL

MOS13 L LOS17dA OL

dWV1J 2 22S0NA 6

MOS13 L 2L62J1 S

3Sn1 L 17LL17dA L

3S0H L 89S62L 9

dWV1J L lr179SdA S

"s/£ - M3HSVM)lJOl 17 S017LWA 17

,,17/L L X JN9L - "s/£ - M3MJSdVJ 17 £09LJ £

M3NV31J MIV 'ONVS 2 2LOS2L 2

M01VnJVA '3A1VA L 9S1769A

1nN L 09SLSA

9NIM "0,, L L9S0PA

dnJ L 99S0PA

31~:lVS L S9S0PA

dWV1J L 179S0PA

A13:lVS'1N3W313 L L9S0PA

1N3W313 L LS£OdA

MIV 'M3NV31J L LS69dA L

u0!ldp;)sao ·Alb ·oNpUd ·oN
·Ja1{

( L ) M 3 N V 3 1 J M I V L29S 3Mn9I~



~31.:1.:1n~

8 eG9S ·91..:1

~3N\f31~ ~I\f
\f eG9S ·91..:1



BLL LL-Z

(SNIWWnJ 18LLL-8LLL-8999 HIIM 3AIIJ3333)

"vl£ L X IN£L - "Z/L - M3~JSdVJ Z SL9LJ SL
13)1J~8 L LLBZ~A vL

lIZX IN£L - "Z/L - M3~JSdVJ v 9L9LJ £L
38NV13 L L£BZM ZL

~3HSVM)lJOl L SOvLWA LL
JN9L - "B/£ - InN L LZSLJ OL

"vl£ Z X JN9L-"B/£- M3~JSdVJ L 96£BJJ 6
3dld lSnVHX3 'dWV1J L LvS£U B

~3133nW L Z£60~A L
~3HSVMIV13 U 6vSLJ 9

dWV1J L 9Z9Z~A S
"Z/L - ~3HSVM)lJOl ZL vSvLWA v
IN£L - "Z/L - InN OL £ZSLJ £

"v/L L X IN£L-,,ZIL- M3~JSdVJ Z £L9LJ Z
~3133nW 'dWV1J L v£v£dA L

8 B Z 9 S 3 ~ n 8 I d

'S~38wnN lVI~3S L# 310N 01 ~OI~d 3AIIJ3333 (Z)
'~31Vl.ONV OZvSL 'ON lVI~3S SNIWWnJ 8999 HIIM 3AIIJ3333 (L) :310N

3JIA~3S '~OlVJIONI L 9ZL£dA SN
~IV '~3NV31J3~d L Z908JJ SN

dWV1J Z ZZBONA 9L
MOS13 L LOBvdA SL

(Z) 3Snl L 86SS31
(L) 3Snl L ZZOOXA vL

(Z) MOS13 L B6ZvU
(L) MOS13 L ZL6ZJl £L

(Z) 3S0H 'dWV1J £ OZZ6Jl
(L) dWV1J £ vZBONA ZL
(Z) 38nl L £v68MA
(L) 38nl L vLLvdA LL

(Z) dWV1J L LOZ60J
(L) dWV1J L vv9SdA OL

dWnH '3S0H L B9S6U 6
131NI ~IV 'OOOH L S66SHA B

,,9L/s - ~3HSVM)lJOl v 96Z00J L
"vl£ Z X JN8L - ,,9L/s - M3~JSdVJ v OvOSJH 9

'H'l '13)1J~8 L LSvZ~A S
"B/£ - ~3HSVM)lJOl v SOvLWA v

"u/L L X JN9L - "B/£ - M3~JSdVJ v £09LJ c
(Z) ~3NV31J ~IV 'ONV8 L 8Z£VU
(L) ~3NV31J ~IV 'ONVS L ZLOBU Z

..,L,L~b - If - (L) Al33VS 'lN3W313 L L9S0PA
(Z) 8NI~ "0,, L B09SLv
(L) 8NI~ "0,, L L9S0PA

(Z) dnJ L 6S6LSA
(L) dnJ L 99S0PA

(Z) 3133'0'8 L BS6LSA
(L) 3133'0'8 L S9S0PA
(Z) dWV1J L v96LSA
(L) dWV1J L v9S0PA

(Z) InN L BS£OdA
tL) InN L 098LSA

(Z) IN3W313 L 996LSA
,I;. 'i';-,L - /1 (L) IN3W313 L LS£OdA

(Z) ~IV '~3NV31J L LLLvdA
(L) ~IV '~3NV31J L LB69dA L

uondpJsaa 'Alb 'oNFBd 'oN
'JaH

..

~ 3 N '0'3 1 J ~ I '0' 'If 8 Z 9 S 3 ~ n 8 I 3

. .._ c I --/:
.-;::, (._ _,"1-_



~31..:l..:ln~

"Gesv ·~I~



WASCD
~

FIG U R E 4 5 8 2 M U F F L E R

Ref. Part No. Qty. DescriptionNo.

1 VP3434 1 CLAMP, MUFFLER

2 C1613 3 CAPSCREW - 1/2" - 13NC X 1 1/4"

3 C1523 7 NUT - 1/2" - 13NC

4 VM1454 7 LOCKWASHER - 1/2"

5 VR2626 1 CLAMP

6 C1549 4 FLATWASHER - 1/2"

7 VR0932 1 MUFFLER (1)/(2)

VR2841 1 MUFFLER (3)

8 723547 1 CLAMP, EXHAUST PIPE

9 CC8396 1 CAPSCREW - 3/8" - 16NC X 2 3/4"

10 C1521 1 NUT - 3/8" - 16NC

11 VM1405 1 LOCKWASHER - 3/8"

12 VP5022 1 MUFFLER (1)

VP2057 1 MUFFLER (2)

13 VP6303 1 BRACE

NOTE: (1) EFFECTIVE WITH 666B-BT G.M.

(2) EFFECTIVE WITH 777B G.M.

(3) EFFECTIVE WITH 777BT G.M.

2-71 180



3"lll}:f9 ~ so;'VI a'V}:f
6~99 °91::1

'. ~0



G8l

'17#310N NI ~38WnN lVI~3S 01 ~OI~d 8999 H1IM 3AI1J3~~3 (S)
'~31Vl aNV 60GSl ~38WnN lVI~3S 8999 H1IM 3AI1J3~~3 (17)

18LLL H1IM 3AI1J3d~3 (£~
8LLL H1IM 3AI1J3d~3 (G
8999 H1IM 3AI1J3d~3 (l) :310N

,,8/s - (9NIlNnOW) ~3HSVM)lJOl 9 l17SlJ SN
"G X (l) ~3ddn '39NV1~ l G9617017 6l

JNll-,,8/s(9NI1NnOW)-M3~JSdVJ 9 0£9lJ SN (£) ~3MOl '39NV1~ l 6017l~A
(£) ~OLVlav~ l 6L80dA SN (G) ~3MOl '39NV1~ l 8017l~A
(G) ~OlVla~ l l880dA SN (l) ~3MOl '39NVld l SSSL017 8l
(l) ~OlVlav~ l 66ZZZ l SN 13)1SV9 l 179Z17U Ll

(£) I (G) 13)1SV9 l 17l0ZdA ,,8/£ - ~3HSVM>lJbl 6 S017lWA
(l) 13)1SV9 l 179G17U 9£ ,,8/£ - 1Vl~ '~3HSVM Ol L17SlJ 9l

"Gil - 3dld '9nld l SOOOG6 S£ "Z/l X JN9l-,,8/£-M3~JSdVJ 6 009lJ Sl
"Gil - 9NIldnOJ l l1780~ 17£ (S) 'H'l NVd 'anO~HS l SGS17U

lIZX "Gil - 3lddIN l GlOS~ ££ (17)'H'l NV~ 'anO~HS l 9L09dA
"Gil - 133~lS 'M08l3 l L£017~ Z£ (£)/(G) 'Wl NV~ 'anO~HS l 0£S9017 17l
,,8/£ - LVl~ '~3HSVM 6 L17SlJ l£ (S) 'H'~ NV~ 'anO~HS l Gl£17U

~OlVIOV~ ')lJ3N l 6SLSL17 O£ (17)'H'~ NV~ 'anO~HS l SL09dA
(£) ~OlVlav~ '3~OJ l 6017SL17 (£)/(G) 'H'~ NV~ 'anO~HS l 6GS90v ct
(G) ~OlVla~ '3~OJ l ll9SLv (£)/(G) 'H'l '~3JVdS l S017SL17
(l) ~lVla~ '3~OJ l lG£SL17 6G (l) 'H'l '~3JVdS l 6l£SLv Gl

3S0H 'dWV1J ~V l£Z17ZL 82 (£)/(z) 'H'~ '~3JVdS l 90vSL17
(£) ~3MOl '3S0H l OlS172S (l) 'W~ '~3JVdS l 8l£SLv II

(G)/(l) ~3MOl '3S0H l 8L917U L2 (£)/(2) 13)1SV9 G L017SLv
~3ddn '3S0H l £O£17ZL 92 (l) 13)1SV9 2 2G£SL17 Ol

NIVHJ/M - 3~nSS3~d 'dVJ l 09LSLv S2 (l) NOINn l £9LSLv 6
dVJ '13)1SV9 l G66Uv v2 (l) MOld~3AO '38n1 l G9LSLv 8

(£)/(G) ~3ddn ')lNVl l vOvSLv (l) M01~~3AO '38n1 l 19L5Lv L
(l) ~3ddn '>lNV1 l 9l£SLv £2 dWV1J £ 29170U 9
(£) ~3MOl ')lNV1 l lvlOdA ,,9l1S- ~3HSVM)lJOl vl 00L8JJ S
(2) ~3MOl ')lNV1 l GvlOdA ,,17/£X JN8l-,,9l/s-M3~JSdVJ 2 LvLSJ 17
(l) ~3MOl '>lNV1 l l800dA G2 "Gil X JN8l-,,9l/s-M3~JSdVJ 2l S9£S~1 £

,,21l - ~3HSVM)lJOl v OvSlJ l2 (£)/(2) ~OlVlav~ '3llI~9 l £2290v
"l X IN£l-,,21l - iHHJSdVJ v Gl9lJ 02 (l) H01Vlav~ '3llI~9 l 2229017 G

(£) ~3ddn '39NV1~ l £99S017 (£)/(2) 3llI~9 '3W~~ l 17229017
(2) ~3ddn '39NV1~ l L£8G~A (l) 3llI~9 '3WV~~ l Ll29017 l

uondpJsaa 'Alb 'oNpUd 'oN uondpJsaa 'Alb 'oNpUd 'oN
"Jall 'Jall

( S N I W W n J ) 311 I ~ 9 a N V ~ 0 1 V I a V ~ 6 2 9 S 3 ~ n 9 I ~

~
D:::::JBt:lM



3-'11~~ OS' ~Ol 'VIa'V~

6~9C; ·gl~



v8l

·18LLL H1IM 3AI1J3~~3 (v)
·8LLL H1IM 3AI1J3~~3 (£)

·18999 H1IM 3AI1J3~~3 (Z)
·8999 H1IM 3AI1J3~~3 (l) :310N

"l X IN£ l - "zl l - M3~JSdlfJ v Zl9lJ OZ
~3HSlfM>lJOl 9 l8S6~S SN (v) ~3MOl '38Nlfl~ l 6L£SOv

"Z X JNll-,,8/s- M3~JSdlfJ 9 0£9lJ SN (£) ~3MOl '38Nlfl~ l Z96vOv
(v) ~Ollflalf~ l 6L80dA SN (Z)/(l) ~3MOl '38Nlfl~ l £99S0V 6l
(£) ~Ollflalf~ l l880dA SN (v) ~3MOl '38Nlfl~ l LlOZ~1\
(Z) ~OllfIOIf~ l Svl9U SN (£) ~3MOl '38Nlfl~ l L£80~A
(l) ~Ollfla~ l 8ZS£dA SN (Z) ~3MOl '38Nlfl~ l £99S0V

(v)/(£) 13>1Slf8 l 17l0ZdA (l) ~3MOl '38Nlfl~ l 06l90v 8l
(z)/(l) 13>1Slf8 l V9ZVU 9£ 13>1sim -t V9ZVU Ll

"Z/l - 3dld '8nld l SOOOZ6 S£ ,,8/£ - ~3HSlfM>lJOl 6 SOvlWA 9l
"zl l - 8NIldnOJ l lv80~ v£ "Z/l X JN9l-,,8/£-M3~JSdlfJ 6 009lJ Sl

"Z X "z/l - 3lddIN l ZlOS~ ££ (v) ·H"l NIf~'anO~HS l v08l~A
"Z/l - 133~lS 'M08l3 l L£Ov~ Z£ (£) ·H·l NIf~ 'anO~HS l VS9S0V
,,8/£ - 1lfl~ '~3HS\fM 6 LvSlJ l£ (Z)/(l) "H"l NIf~'anO~HS l 808S0V vl

~Ollfla~ '>lJ3N l 6SLSLv O£ (v) .H"~ N\f~ 'anO~HS l S08l~A
(v) ~Ollflalf~'3~OJ l 60vSLv (£) ·H·~ NIf~'anO~HS l £S9S0V
(£) ~Ollflalf~'3~OJ l ll9SLv (Z)/(l) .H"~ NIf~'anO~HS l L08S0v rt
(Z) ~Ol\flalf~'3~OJ l lZ£SLv (v)/(£) ·H"l '~3JlfdS l SOvSLv
(l) ~Ollflalf~'3~OJ l OZ£SLv 6Z (z)/( l) ·H"l '~3JlfdS l 6l£SLv Gl

3S0H 'dWlflJ ~If l£ZvU 8Z (v)/(£) .H"~ '~3JlfdS l 90vSLv
(v) ~3MOl '3S0H l 8L9vU (Z)/(l) .H"~ '~3JlfdS l 8l£SLv II
(£) ~3MOl '3S0H l ZO£vU (v)/(£) 13>1Slf8 Z LOvSLv
(Z) ~3MOl '3S0H l 66VSU (Z)I ( l) 13>1Slf8 Z ZZ£SLv Ol
(l) ~3MOl '3S0H l £O£VU a (z)/(l) NOINn l £9LSLv 6

~3ddn '3S0H l ZO£VU 9Z (z)/(l) M01~~3AO '38n1 l Z9LSLv 8
(NI\fHJ/M)3~nSS3~d 'dlfJ l 09LSLv SZ (z)/(l) M01~~3AO '3sn1 l 19L5Lv L

dlfJ'13)1Slf8 l Z66Uv VZ dWlflJ £ Z9vOU 9
(v)/(£) ~3MOl '>lNlf1 l vOvSLv ,,9l/s-~3HSlfM>lJOl vl 00L8JJ S
(z)/(l) ~3MOl '>IN\f1 l 9l£SLv £Z "vl£ X JN8l-,,9l/S-M3~JSdlfJ Z LvLSJ v

(v) ~3MOl ')lNlf1 l lv lOdA «z! l X JN8 h,9l Is- M3~JSdlfJ Zl S9£S~1 £
(£) ~3MOl ')IN\f1 l ZvlOdA (v)/(£) ~Ollfla~ '3llI~8 l £ZZ90V
(Z) ~3MOl '>lNlf1 l Ll£SLv (Z)/(l) ~Ol\flalf~'3llI~8 l ZZZ90V Z
(l) l:!3MOl'>IN\f1 l l800dA zz (v)/(£) 311I~8 '3W\f~~' l vG290v

"Z/l - ~3HSlfM)lJOl v OvSlJ lZ (z)/(l) 3llIl:!8'3W\fl:!~ l LlZ90v l

uondpJsao ··\lb ·0.\1PRJ ·ON UOHdpJsao ··(lb ·0.\1PRJ ·ON
·Ja'H ·Ja'H

..

( 3 N I 8 N 3 W 8) 311 I ~ 8 a N If ~ 0 1 If I a 'II ~ 6 Z 9 S

~
C:::JB\:IM



~3I.:1I~'V::>S
S6vv ·~I.=I



WASCD
~

FIG U R E 449 5 S CAR I FIE R MOD E L # 3 0 & 3 1

Ref.
No. Part No. Qty. Description

f

1 FA1501
VR2331

2 TH7095
3 VR0805
4 C1602
5 VM1405
6 C0315
7 VP4512
8 VP0366
9 R6366

10 VP4375
11 VP4515
12 VR2285

VR2288
13 VP4376

VP4374
14 SR7329

KP0731
15 C1529
15 VM1409
17 VR2292
18 726859
19 726871
20 C1648
21 C1527
22 VM1408
23 VR2629

VP4391
24 VR2630

VP4392
25 VP4514
26 C1558
27 VM1484
28 VP4517

VP4516
29 5P1258
30 VR0865

VR0867
31 152508

429567
32 120747

120745
33 120748

120746

1
1
2
2
2
2
6
2
2
2
1
2
1
1
1
1
4
4
4
4
2
4
4
8
8
8
1
1
1
1
1
6
2
4
4
4
1
1
9

11
9

11
9

11

CYLINDER, HYDRAULIC (SEE INDEX)
CYLINDER, HYDRAULIC (SEE INDEX)
BUSHING
PIN, ANCHOR
CAPSCREW - 3/8" - 16NC X 1"
LOCKWASHER - 3/8"
FITTING, GREASE
BEARING
EXTENSION, LUBE
FITTING, GREASE
SHAFT, LIFT
COLLAR
CRANK, BELL (1)
CRANK, BELL (2)
ARM, LIFT (1)
ARM, LIFT (2)
CAPSCREW - 7/8" - 9NC X 8" (1)
BOLT, SPECIAL (2)
NUT, HEX - 7/8" - 9NC
LOCKWASHER - 7/8"
LINK
SHIM
CAP, BEARING
CAPSCREW - 3/4" - 10NC X 3"
NUT, HEX - 3/4" - 10NC
LOCKWASHER - 3/4"
DRAWBAR - R.H. (1)
DRAWBAR - R.H. (2)
DRAWBAR - L.H. (1)
DRAWBAR - L.H. (2)
PIN, PIVOT
PIN, COTTER - 3/8" X 3 1/2"
NUT, HEX SLOTTED
CAPSCREW - 2"NF X 4 1/2" (1)
CAPSCREW - 2"NF X 4 1/4" (2)
NUT, HEX SLOTTED
BLOCK (1)
BLOCK (2)
WEDGE, LOCK (1)
WEDGE, LOCK (2)
SHANK (1)
SHANK (2)
POINT (1)
POINT (2)

NOTE: (1) EFFECTIVE WITH MODEL 31 (9 TOOTH).
(2) EFFECTIVE WITH MODEL 30 (11 TOOTH).

2-71 186



o

_-

,
-,

\
I
I

,/

--



SSl lL-ZI

I

I

I
i

I

I

I

I

I

l:I3JVdS l vSlvdl'l SN
l:I3110J 'NId Z 96VlW~ VV

03llIl:IO 'NId Z lZ90d £v
3SV3l:15 '5NI11I=I Z 9l£OJI ZV

OV3H 03llIl:IO 'M3l:1JSdVJ v £90£H lv
Wl:IV5NIl:I33IS 'dVJ Z ll99dlll OV

5NIl:I33IS 'Wl:IV l v£VZdlll 6£
"Z X JN9l - "S/£ - M3l:1JSdVJ Z 909lJ S£

5NIl:IV38 'dVJ l 9Slv911 L£
5NIl:IV38 'dVJ l 000l9L 9£

5NIHSn8 l v06ldll 9£
lV3S l Z06l~1I v£

"Z/l Z X JNOl - "vl£ - M3l:1JSdVJ Z 9v9l ££
dWVlJ l l06l~1I ~£

JNll - "S/9 - InN l 9Z9l
"S/9 - l:I3HSVM)lJOl £ lS96~S l£

"vl£ X JNll - "S/9 - M3l:1JSdVJ l L£9l~
,,£ X JNll - "S/9 - M3l:1JSdVJ £ v£9l O£

3IVld l LO£Z¥,II 6Z
5NIl:I33IS 'I=lVHS l l6lvdll SZ

"vl£ - l:I3HSVM)lJOl 9 SOvl1'l1l a
"v/l £ X JNOl - "vl£ - M3l:1JSdVJ v 6V9l~ 9Z

(X30NI 33S) 5NIl:I33IS 'l:IV35 l 06lv II 9Z
"vl£ l X JN9l - ,,8/£ - M3l:1JSdVJ l 909lp' VZ

INIo('-n l L6£ZClII £Z
l:I3110J 'NId l 96vl~1I U

03llIl:IO 'NId l as£dll lZ
5NIl:I33IS 'I=lVHS l LSlvldll OZ

"s/l l X JN9l - "s/£ - M3l:1JSdVJ Z SLvl~1I 6l
5NIl:I33IS'ISOd l 6£09dll 8l

noa Z 09lqU Ll
"S/9 - l:I3HSVM)lJOl l l896l:1S 9l

"vl£ l X JNll - S/9 - M3l:1JSdVJ l 6Z9UJ 9l
dWVlJ 'dVJ l ZVS~99 vl

5NIl:IV38 Z 899U99 £l
"s/£ - l:I3HSVM)lJOl L 90v~WII Zl
JN9l - 8/£ - InN c lZ9LJ II

5N Il:IV38'dVJ Z £l9Q9£ Ol
INIo('-n l 617L5Zy 6

9NINIV13l:1 '5NIl:I l 9v9tDOl 8
31133lS l Ol£~dll L

llV8 Z 09l U 9
9NINIV13l:1 '5NIl:I l 9l£~dll 9
5NINIV13l:1 '5NIl:I l 9606111 v

5NIl:IdS l ll£tdll £
5nld 'Noun8 l 9l£rdll Z

9NIl:I33IS 'l33HM l l8Z l:IlI l

uOlldpJsaQ "\lb 'oN PRd 'oN
'Ja'H

S l 0 l:II N 0 J 5 N I l:I3 3 I S 9 S 9 v 3 l:In 5 I =I

~
C:JBt:lM



•



WABCC
~

FIG U R E 458 9 S TEE R I N G G EAR V P 4 190

Ref. Part No. Qty. Description Ref. Part No. Qty. Description
No. No.

1 472734 1 NUT, LOCK 34 VP0408 1 RING, SNAP

2 C1608 6 CAPSCREW - 7/16" - 14NC x 1" 35 VP0420 1 RETAINER

3 VP0376 6 WASHER, PLAIN 36 VP0373 1 WASHER, BRONZE

VP0418 1 COVER ASSEMBLY, SIDE 37 VP0396 1 SEAL ASSEMBLY

4· VP0417 1 COVER, SIDE 38 VP0378 1 WASHER, STEEL
c· VP0403 1 BEARING, ROLLER 39 VP0468 1 SHAFT, INPUT WORM & FOLLER
,I

6 VP0377 1 RING, BACK-UP 1 BALL·NUT ASSEMBLY (1)
., VP0389 1 WASHER, BACK-UP 1 NUT - L.H. (1)
,
B VP0391 1 SEAL ASSEMBLY - SHAFT 14 BALL (1)

N" VS1967 1 RING, SNAP 14 BALL (1)
.)

N" VS1966 1 PLUG, RUBBER 2 GUIDE (1)
.)

g VP0388 1 SEAL (Side Cover to Housin9) VP0410 1 ADAPTER ASSEMBLY

V31964 1 GEAR SHAFT & SIDE COVER 40 VP0406 1 RING RETAINING

10 VP0399 1 RETAINER 41 VP0394 1 SEAL

11 VP0369 1 SCREW, ADJUSTING 42 VP0395 1 WASHER, BACK-UP

NS VS1965 1 INSERT 43 VP0386 1 RING, SEAL (ADAPTER TO HOUSING)

12 VP0380 2 WASHER, THRUST 44 VP0384 1 "0" RING

13 VP0379 1 BEARING, THRUST 45 1 ADAPTER, HYDRAULIC CONTROL

14 1 SHAFT (1) VALVE (1)

;.5 VP0415 1 HOUSING ASSEMBLY 46 C1614 4 CAPSCREW-1/2"-13NC x 1 1/2"

16 VP0382 1 "0" RING 47 C1549 4 WASHER - 1/2"

17 VP0368 1 SCREW, ADJUSTING 4B VP0385 2 "0" RING

18 TG3941 1 NUT, HEX JAM - 7/16"-20NF 49 VP0371 2 WASHER, THRUST

19 VP0403 1 BEARING, ROLLER 50 VP0372 2 WASHER, SPACER

20 VP0405 1 RING, RETAINING 51 VP0402 2 BEARING, THRUST

VP0411 1 CARRIER, TRUNNION SEAL 52 VP0370 2 WASHER, THRUST

21 VP0391 1 SEAL ASSEMBLY, SHAFT 53 VP0384 2 "0" RINGS

VP0393 1 RING, SEAL 54 VP0419 1 VALVE, HYDRAULIC CONTROL

22 VP0389 1 WASHER, BACK-UP 55 475300 1 LOCKWASHER

23 VP0387 ! SEAL (TRUNNION CARRIER TO 56 VP0374 1 WASHER, TONGUED
HOUSING) 57 VP0414 1 NUT, LOCK

24 1 ADAPTER, SEAL RETAINER (1) 58 VP0467 1 COVER & BEARING ASSEMBLY

25 VN6737 4 CAPSCREW, SOCKET HEAD - 5/16" 59 VP0401 1 BEARING, NEEDLE
- 18NC x I" 60 VP0367 1 SCREW, ADJUSTING

26 VP0397 1 SEAL, DUST 61 SF4358 1 NUT, JAM 5/16" - 24NF

27 VM1413 1 LOCKWASHER - 1 1/2" 62 VP0382 1 "0" RING

28 C8671 1 NUT, HEX - 1 1/2" NF 63 C8558 4 CAPSCREW-3/8"-16NC x 3 1/4"

29 VP0466 1 RACK, PISTON 64 VP0375 4 LOCKWASHER

30 VP0404 1 SCREW, LOCKING 65 VP0392 1 SEAL

31 VP0413 1 RING, PISTON 66 VP0381 1 SPACER

32 VP0398 1 POPPET 67 VP0407 1 RING, RETAINING

33 VP0412 1 SEAT, POPPET 68 VP0409 1 SEAL, DIRT

NOTE: (1) NOT SERVICED SEPERATELY

2-71 190



S30lS OOOH~3MOl i ~3ddn 'dOLOOOH

O£99 '~I:f..
®



Z6L LL-£

'L£6£ M18WnN lVIM3S 01 MOIMd - 8LLL H1IM 3AI1J3dd3 (9)
'M31Vl GNV L£6£ M38WnN lVIM3S - 8LLL H1IM 3AI1J3dd3 (9)

_¥~'18LLL HllM 3AID3dj3 (17)
-'8LLL H1IM 3AI1J3dd3 (£)
'18999 H1IM 3AI1J3dd3 (Z)
'8999 HllM 3AIlJ3dd3 (L) :310N

..



~

~
\
I
HI-I --.,...---~J

FIG. 5631 A

CYLINDER-CLUTCH

o

FIG. 5631 B

MANUAL CLUTCH,HOSES& CONNECTIONS



v6l lL-Z

l:lIV'lN3/\ l LvOlZ9 L

9NIHSnS l LOOlOH 9

331 l ll9Sd/\ S

3S0H l 8£l£lv v

NOINn '9NIllI.:l l 6£l£Zv c
dWV1::l z Z9VOU Z

ASSV 3Snl l Z9SLOv l

SNOI1::l3NNO::lONV S3S0H - H::llnl::llVnNVW Sl£9S 3l:ln9U

.A131Vl:lVd3S 03JI/\l:l3S10N (l) :310N

l:l30331S 'M3l:l::lS

l:l3NIV13l:l'9NIl:ldVNS

100S

(l) 100S '9N Il:l

(l) 9NIl:l100S '9NIl:ldVNS

(l) N01Sld 'OOl:l

ASSJ 9NHI ~ oos

(l) N01Sld 'l:l3NIV13l:l

(l) dVNS '9NIl:l

(l) N01Sld

(l) N01Sld 'dn::l

(l) dn::lN01Sld 'l:l3::lVdS

(l) dIl::l'9NIl:ldS

ASSV OOl:l~ N01Sld

Z68UV

L06lS/\

906lS/\

S06lS/\

v06lS/\ '

l

l

l

l

l

l

l

l

l

l

l

l

l

l

Zl

II

Ol

6

8

L

9

S

v
£

Z

l

(lSISSV l:l3MOd) H::llnl::l'l:l30NI1A::l6l6vd/\ Vl£9S 3l:ln9I.:I



TO
HEATER
INLET

- I

di~
~,

, ~L.J....L.___JH~~~ lOY]-~
OUTLET'- J

o o o
10

o 0

WIRING DIAGRAM

G.M. HOSE HOOK-UP

rbll__---LJn-----1.,O
FROM

HEATER
OUTLETTO

HEATER
INLET

CUMMINS HOSE HOOK-UP

FIG. 4561

HEATER-CAB



96l

·6889 nHHl SH3aWnN lVIH3S lalll ·8l6£

nHHl SH3aWnN lVIH3S alll ·lv99 nHHl SH3awnN lVIH3S

la999 ·l8£Sl ONV 8l£Sl 'Sl£Sl 'lS£Sl '6££Sl SH3awnN

OSlV '£Z£Sl nHHl SH3awnN lVIH3S a999 HIIM 3AIIJ3~~3 (l) :310N

3A33lS Z lll8Zv a
3laVJ Z SSO lZl 9Z

WOOl l 69SZdA SZ

HJIIMS Z 6000dA VZ

3laVJ Z Z9£SdA £Z

8NIHsna l l6ZvZv ZZ

3AlVA l L8LLZv LZ

dWVlJ l 6L6ZU OZ

3S0H L 98 LLZL 6L

8NIHsna L 9VVSU 8L

3lddIN L 98SLdS lL

8NIldnOJ l 9Z6lU 9l

NIVHO ')lJOJ l 8996ZV Sl

"L X JNOZ - "v/l - M3HJSdVJ S 90£lHl vl

WIHS l 99 Ltzl £L

"v/L - H3HSVM L lO£LHl ZL

dWVlJ L 8SUZv Ll

13WWOH8 L 898VZ17 OL

13)1JVHa L l LL60v 6

3S0H 'dWVlJ v l6Z8Zv 8

3lddIN £ l6LLZv t.

8NIHsna v 96S£U 9

133H1S 'Moal3 Z 9vS9Zv S

,,17/L- InN 6 SOSLZ6 v

"v/L - H3HSVM)lJOl 6 6Sl0Z6 £

vl£ X v/l - 38VIHHVJ 'll0a v ZZvlZ6 Z

H31V3H L 00£80v L

U0!ld!.IJSaa ··'\10 ·ONpUd ·oN
·Jall

•

( L) a V J H 3 1 V 3 H L 9 S 17 3 H n 8 I ~

~
C::JBtlM



8\1C> - ~31\13H G£99

6
.18LLL

ONIt
.18 999
~O,j

dn N~n.1

"3100::> 1103S0H a

1t~8 ~3.111,j.13>1::>13n,j 0.1

£Z

S3NIDN3
~D

~3.l113HS~O.lOIN



WASCD
~Ao./

FIG U R E 5 6 3 2 H EAT E R - CAB (1) V R 3 3 8 5

•

Ref. Part No. Qty. DescriptionNo.

1 121010 1 NIPPLE, PIPE
2 121033 1 TIE, NYLON
3 423564 1 NIPPLE, PIPE
4 426309 1 BUSHING, REDUCING
5 426546 2 ELBOW, STREET
6 428303 1 GROMMET
7 428711 2 CONNECTOR
8 429668 1 DRAIN
9 429673 1 ELBOW, STREET

10 720567 3 PIPE,LO.E.
11 720861 1 NIPPLE
12 721926 1 COUPLING
13 721983 1 TEE, SERVICE
14 723783 2 CLAMP
15 H3375 2 NIPPLE
16 CD8419 4 CLAMP, HOSE
17 SC4970 1 ELBOW
18 SC4977 2 NIPPLE, PIPE
19 SF4094 2 BUSHING
20 SR2640 1 GROMMET
21 TF4913 1 ELBOW, REDUCING
22 TF7970 2 ELBOW, REDUCING
23 TR9441 2 CLAMP
24 VH3081 1 ELBOW, REDUCING
25 VPOO10 2 SWITCH
26 VP4425 2 BRACKET, MOTOR
27 H8136 4 CAPSCREW - 1/4" - 20NC X 1/2"
28 VM1404 11 LOCKWASHER - 1/4"
29 VP4426 1 VALVE, SHUTOFF
30 VP4440 1 CORE, HEATER
31 VP4441 1 MOTOR
32 TG2271 4 WASHER, FLAT - #8
33 VM1401 4 LOCKWASHER - #8
34 TV2179 4 NUT - #8 - 32NC
35 VP4631 2 HOSE, HEATER
36 VP5362 2 CABLE
37 VP5625 1 CLOSURE
38 VM1469 7 FASTENER, SEMS - 1/4" - 20NC X 3/4"
39 TD1549 7 NUT - 1/4" - 20NC
40 VP5630 2 ANGLE, FORMED
41 VP5632 1 FILLER
42 VP6089 1 GRILLE
43 729623 2 CLIP
44 VP5358 2 STUD
45 VP6090 2 FAN
46 VP6117 2 CABLE
47 VP6118 1 LOOM
48 VP6119 1 TUBE
49 VP7061 1 PIPE
50 VR3041 1 BOX, CORE

2-71 198



IN3A ~31~3H

o

XOS
3t10~



OOZ LL-Z

'~31Vl

aN'll0689 ~38wnN lVI~3S 18LLL '~31Vl aN'll6L6£ ~38wnN

lVI~3S 8LLL '~31Vl aN'llZV99 ~38wnN lVI~3S - 18999

'L8£9l aN'll8L£9l '9L£9l 'L9£9l '6££9l S~38wnN 1d3JX3

'~31Vl aN'llvZ£9l ~38wnN lVI~3S - 8999 H1IM 3AI1J3~~3 (L) :310N

~3JVdS Z lvZ9dA 9l

vZ - Ol# - 1nN Z LlOO~O Vl

Ol# - ~3HSVM~JOl Z ZOvlWA £l

Ol# - 1Vl~ '~3HSVM Z vv£9JA Zl

,,8/9 X vZ - Olll- 3NIHJVW 'M3~JS Z v9vlWA II

~3A31 l £609dA Ol

JNOZ - "v/l - 1nN v 6v9l01 6

"v/l - ~3HS\fM~JOl v vOvlWA 8

"Z/l X JNOZ - "v/l - SW3S '~3N31SV~ v LOv£Z6 L

~01V1I1N3A L l609dA 9

,,8/£ - 1Vl~ '~3HSVM l 9£vv~1 9

"l X ,,8/l - ~3110J 'Nld l £O£ZJ v

OO~ 03W~0~ l Z609dA £

13WWO~9 l £0£8ZV Z

11'11'8 l Ll09Zv l

U0!ld!,lJSaa "\lb 'ONPlld 'oN
'ja1l

9 8 £ £ M A ( l ) 1 N 3 A ~ 31'11'3 H £ £ 9 9 3 ~ n 9 I ~

~
C::::JBt:lM



I
I
I
I
I
I
I
I
I
I
I
I
I
I

~I

~~

~

\oJ.L 13n:lS3Nll 'V >lNv.



WASCD
~

FIG U R E 5 6 3 4 FIN A L TAN K & LIN E S

.'

Ref. Part No. Qty. Description
No.

1 VR0892 1 TANK, FUEL (1)
VR0891 1 TANK, FUEL (2)

2 V.P0076 1 STICK, DIP
3 474582 1 CAP, FUEL TANK
4 472992 1 GASKET
5 423432 1 STRAINER
6 DP1988 1 ELBOW (GM) (1)
7 409015 1 LINE, FLEXIBLE (CUM) (3)

407664 1 LINE, FLEXIBLE (CUM (2)/(3) )
405706 1 LINE, FLEXIBLE (GM (1)/(2) )
407666 1 LINE, FLEXIBLE (CUMMINS (2) )

8 405705 1 LINE, FLEXIBLE (G.M. (1)/(2) )
9 728283 1 TIE, NYLON CABLE
10 423151 1 NIPPLE, PIPE
11 728386 1 ADAPTOR (CUMMINS (2)/(3)

427060 1 UNION, HALF (GM) (1)/(2)
12 725791 1 VALVE
13 423308 1 STRAINER, LEAVER
14 423617 1 BUSHING, PIPE (GM) (1)/(2)
15 724078 1 ELBOW (GM) (1)/(2)
16 429746 1 COCK, DRAIN
17 723208 1 TUBE, OVERFLOW
18 720462 1 CLAMP
19 721609 1 ELBOW, COMPRESSION
20 723996 1 BUSHING, PIPE
21 406723 1 COVER, L.H.

VR2297 1 COVER, R.H.
22 727691 2 BAR
23 722500 8 NUT, LOCK
24 725949 4 NUT, SPEED
25 423149 1 ELBOW, STREET
26 920019 1 CAPSCREW
27 920710 1 LOCKWASHER

NOTE: (1) EFFECTIVE WITH 666B-BT.
(2) EFFECTIVE WITH 777B-BT.
(3) EFFECTIVE WITH 666B. ,

2-71 202



I;I
" 7I / / I

, "

SWITCH 7
FIG.4553 A

DEFROSTER FAN-REAR

o

I

-~LIGHT
SWITCH

FIG.4553 B
DEFROSTER FAN-FRONT



WASCD
~

FIGURE 4553A DEFROSTER FAN - REAR VR3392

Ref.
No. Part No.

NOTE: (1) EFFECTIVE WITH 666B SERIAL NUMBERS 15324 AND LATER,
EXCEPT 15339, 15357, 15375, 15378 AND 15381. 666BT
SERIAL NUMBER 6642 AND LATER. 777B SERIAL NUMBER
3919 AND LATER. 777BT SERIAL NUMBER 6890 AND LATER.

(2) EFFECTIVE WITH SERIAL NUMBERS PRIOR TO NOTE 1.

1

2
3
4
5
6
7
8
9
10

VR3407
407416
VC3573
407417
VM1464
DF0017
VM1402
VP5362
VP1l41
4P2565
428711

Qty. Description

FIGURE 4553B

1
1
2
1
4
4
4
1
1
4
1

BRACKET (1)
BRACKET (2)
SCREW, CAP - 1/4" - 20NC X 1 1/4"
FAN, DEFROSTER
SCREW, MACHINE - #10 - 24NC X 5/8"
NUT, HEX - #10 - 24NC
WASHER, LOCK
CABLE
CABLE
CLAMP
SLEEVE

1 729588 1 CABLE
2 VP5362 1 CABLE
3 VP2565 2 CLAMP
4 428711 1 SLEEVE

VR3407 1 BRACKET (1)
5 407416 1 BRACKET (2)
6 TD1549 2 NUT, HEX - 1/4" - 20NC
7 TR1306 2 SCREW, CAP - 1/4" - 20NC X 1"
8 VM1404 2 WASHER, LOCK - 1/4"
9 407417 1 FAN, DEFROSTER

10 VM1464 4 SCREW, MACHINE - #10-24NC X 5/8"
11 VM1402 8 WASHER, LOCK - #10
12 DF0017 4 NUT, HEX - #10
13 424868 2 GROMMET

NOTE: (1) EFFECTIVE WITH 666B SERIAL NUMBERS 15324 AND LATER
EXCEPT 15339,15357,15375,15378 AND 15381.
666B1 SERIAL NUMBER 6642 AND LATER. 777B SERIAL
NUMBER 3919 AND LATER. 777BT SERIAL NUMBER 6890
AND LATER.

(2) EFFECTIVE WITH SERIAL NUMBERS PRIOR TO NOTE 1.

•

3-71

DEFROSTER FAN - FRONT VR3391

204



Ol:::l'v'ON'v'.LS-l:::I3d1M 0131HSONIM

---Hf---I &

I

Ol31HSONIM

9E'9S '91.:1

o o

o



,

'6889 n~H1 S~38WnN lVI~3S 18LLL

'8l6£ n~H1 S~38WnN lVI~3S 8LLL 'lv99 n~H1 S~38WnN

hVI~3S 18999 'l8£9l '8L£9 l 'L9£9 l 'L9£9 l '6££9l S~38WnN

OSlV '£Z£9l n~H1 S~38WnN lVI~3S 8999 H1IM 3AI1J3333 (l) :310N

"v/l - )tJOl'~3HSVM Z vOvlWA 6l

"v/l - 1V13 '~3HSVM Z LO£l~l 8l

"z/l X JNOZ - "v/l - dVJ 'M3~JS Z L69LHS Ll

13)1JV~8 l OZ9l~A 9l

8# - )lJOl'~3HSVM Z lOvlWA 9l

JNZ£ - 8# - X3H 'lnN Z 6LlZA1 vl

,,8/9 X JNZ£ - 8# - 3NIHJVW 'M3~JS Z 9VZ931 £l

Ol# - 1V13 '~3HSVM Z 9vvUO ZL

JNvZ - Ol# - X3H 'lnN Z LlO030 II

"l X vZ - JNOl# - 3NIHJVW 'M3~JS Z ZV003 Ol

13)1JV~8 l lZ9l~A 6

318VJ l 8Z00~A 8

318VJ l 9£8Z~A L

~3dIM '30V18 l 9696U 9

Ol# - )lJOl'~3HSVM £ ZOvlWA 9

,,8/l l X JNvZ - Ol# - 3NIHJVW 'M3~JS Z OLvLl1 v

~3dIM '~OlOW l vlOOdA £

~3dIM 'W~V l 8v9£Lv Z

dWV1J v 9£££ZV l

U0!ld!,lJSaa 'Alb 'oN }.11!d
'oN
'JaH

90Z
lL-Z

_-

(l) O~VONV1S - ~3dIM 013IHSONIM

~
C::lBt:fM



INOtl.:l - tl3dlM Ol31HSONIM

L£99 3t1n~I.:I

o o o



WASCO
~

FIGURE 5637 WINDSHIELD WIPER - FRONT (2 SPEED) (1) VR2829

•

Ref. Part No. Qty. DescriptionNo.

1 424243 3 CLAMP

2 VPOO17 1 SWITCH

3 VPOO54 1 BLADE

4 VP0055 1 ARM

5 VP5363 1 CABLE

6 VR0020 1 MOTOR

7 VM1466 3 SCREW, CAP - 1/4" - 28 X 7/8"

8 VM1404 5 LOCKWASHER - 1/4"

9 VR0021 1 HARNESS

10 VR1612 1 CLAMP

11 VC9144 2 SCREW, MACHINE - #8 - 32NC X 1/2"

12 VM1401 4 LOCKWASHER - #8

13 TV2179 4 NUT, HEX - #8

14 VR2656 1 BRACKET

15 SH7597 2 SCREW, CAP - 1/4" - 20NC X 1/2"

16 TF6246 2 SCREW, MACHINE - #8 - 32 X 5/8"

17 C1546 2 WASHER, FLAT - 1/4"

NOTE: (1) EFFECTIVE WITH 666B SERIAL NUMBERS THRU 15323.

ALSO NUMBERS 15339, 15357, 15375, 15378, 15381.

666BT SERIAL NUMBERS THRU 6641. 777B SERIAL

NUMBERS THRU 3918. 777BT SERIAL NUMBERS THRU

6889.

."

2-71 208



•

a131HsaNIMINOH.:I - H3d 1M

B£99 '81.:1

,

£

o II

" +-+ .;.' + + -++ + + p,'
- ~(._ - - - - : J----::-...!-~----- .....

--- 0

o



WASCD
~

FIGURE 5638 WINDSHIELD WIPER ~ FRONT (2 SPEED) (1) (VR3396)

Ref. Part No. Qty. Description
No.

1 424243 2 CLAMP

2 428711 3 CONNECTOR

3 VPOO17 1 SWITCH

4 VP0054 1 BLADE

5 VP0055 1 ARM

6 VP5363 1 CABLE

7 VP6247 1 HARNESS

8 VR3417 1 MOTOR

9 920252 3 SCREW, CAP - 1/4" - 28NF X 1/2"

10 VM1404 3 LOCKWASHER - 1/4"

NOTE: (1) EFFECTIVE WITH 666B SERIAL NUMBER 15324 AND LATER

EXCEPT 15339,15357,15378 AND 15381. 666BT SERIAL

NUMBER 6642 AND LATER. 777B SERIAL NUMBER 3919 AND

LATER. 777BT SERIAL NUMBER 6890 AND LATER.

2-71 210



TO
WIPER MOTOR

""-,-,
"-<,

"--,
"-"-"-"-"- "- -,

""-""" ,'..,,"
FIG.5640

WI NDSHIELD WI PER-AUXI LlARY



WASCO
~~

FIGURE 5640 WINDSHIELD WIPER - AUXILIARY

Ref. Part No. Qty. DescriptionNo.

1 VP5359 1 CABLE

2 VPl199 1 BLADE, WIPER

3 725090 1 ARM, WIPER

4 VPOO14 1 MOTOR, WIPER

5 TF6376 1 MACHINE SCREW - #10 - 24NC X 1 1/4" (1)

TL7470 1 MACHINE SCREW - #10 - 24NC X 1 1/8" (2)

6 VM1402 1 LOCKWASHER - #10

7 DFOO17 1 NUT - #10 - 24NC

8 VP6281 1 SPACER (1)

CP0134 1 SPACER (2)

9 VP1l56 2 SPACER (1)

VP2013 1 SPACER (2)

NOTE: (1) EFFECTIVE WITH 666B SERIAL NUMBER 15324 AND LATER.

EXCEPT NUMBERS 15339, 15357, 15375, 15378 AND 15381.

666BT SERIAL NUMBER 6642 AND LATER. 777B SERIAL

NUMBER 3919 AND LATER. 777BT SERIAL NUMBER 6890

AND LATER.

(2) EFFECTIVE PRIOR TO SERIAL NUMBERS IN NOTE #1.

2-71 212



KEY SWITCH
IN INSTRUMENT BOX

TOP OF
WINDOW FRAME

FIG.5644

WINDOW WIPER-REAR



WASCO
~

FIGURE 5644 WINDSHIELD WIPER - REAR

•

Ref. Part No. Qty. Description
No.

1 VP6319 1 CABLE

2 4P2565 2 CLAMP (1)

VP2565 6 CLAMP (2)

3 VPOO14 1 MOTOR, WIPER (1)

VP0022 1 MOTOR, WIPER (2)

4 HD6007 1 MACHINE, SCREW - #10 - 24NC X 3/4"

5 VM1402 1 LOCKWASHER - #10

6 DFOO17 1 NUT - #10 - 24NC

7 VP1156 1 SPACER

8 473648 1 ARM

9 729595 1 BLADE (1)

725091 1 BLADE (2)

10 522077 2 WASHER

NS 424868 1 GROMMET (1)

NOTE: (1) EFFECTIVE WITH 666B SERIAL NUMBER 15324 AND LATER.

EXCEPT NUMBERS 15339, 15357, 15375, 15378 AND 15381.

666BT SERIAL NUMBER 6642 AND LATER. 777B SERIAL NUMBER

3919 AND LATER. 777BT SERIAL NUMBER 6890 AND LATER.

(2) EFFECTIVE PRIOR TO SERIAL NUMBERS IN NOTE #1.

2-71 214



9i799 '91.:1

-h
: )



•

,;:.:,.':t~:'X"'--'-
~h:

WABCC
~AY'

FIG U R E 5 6 4 5 P U M P D R I V E

Ref. Part No. Qty. Description
No.

1 427578 1 BREATHER

2 474784 1 SEAL
'-

3 820137 3 BEARING

4 5P1708 2 DOWEL

5 C5771 1 PIPE PLUG - 1/8"NPT

6 R3188 1 ELBOW -'

r'

7 CC9658 1 NIPPLE

8 TG3775 1 RING, RETAINING

9 TC4709 1 "0" RING

10 VP3932 1 GEAR

11 VP3937 1 GEAR

12 VP4212 1 COVER

13 C1603 7 CAPSCREW - 3/8" - 16NC X 1 1/4"

14 VM1405 7 LOCKWASHER ~ 3/8"

15 VP4213 1 HOUSING

16 VM1405 5 LOCKWASHER - 3/8"

17 C1522 5 NUT - 3/8" - 24NF

18 VP4317 1 BEARING

19 VP4318 1 BEARING

20 VP4319 1 GASKET

21 * 1 PUMP

23 C1613- 2 CAPSCREW - 1/2" - 13NC X 1 1/4"

23 VM1454 2 LOCKWASHER - 1/2"

24 VR2258 1 S8AFT ASSY, P.T.O. (l)
- ./VR2298 1 SHAFT ASSY, P.T.O. (2)

25 TH1l91 1 RING, RETAINING

NOTE: *FOR BREAKDOWN OF VP4364 AND VP7008 PUMPS SEE INDEX.

(1) USED ON 666B AND 777B EQUIPPED WITH GM ENGINE.

(2) USED ON 666B AND 777B EQUIPPED WITH CUMMINS ENGINE.

2162-71



CONVERTER
HOUSING

FIG. 5646A

FILTER

FILTER-TORQUE CONVERTER

FIG. 5646 B

OIL

CLUTCH

PUMP

FI LTER - OIL CLUTCH

01L CLUTCH
HOUSING



WASCO
~A./'

FIGURE 5646A FILTER - TORQUE CONVERTER

•

Ref. Part No. Qty. Description
No.

1 122673 1 FILTER ASSEMBLY

VS2033 1 ELEMENT, FILTER

2 C1603 3 CAPSCREW - 3/8" - 16NC X 1 1/4"

3 VM1405 3 LOCKWASHER - 3/8"

4 122674 1 GASKET

5 TH7589 1 FITTING, 90° ELBOW

6 TH7590 FITTING, CONNECTOR

7 VR2810 1 HOSE (1)

VR2815 1 HOSE (2)

8 VR2809 1 HOSE (1)

VR2816 1 HOSE (2)

NS 121033 2 TIE, NYLON

NOTE: (1) EFFECTIVE WITH 777BT GM ENGINE.

(2) EFFECTIVE WITH 777BT CUMMINS ENGINE.
,

FIGURE 5646B FILTER - OIL CLUTCH

1 122673 1 FILTER ASSEMBLY

VS2033 1 ELEMENT, FILTER

2 C1603 3 CAPSCREW - 3/8" - 16NC X 1 1/4"

3 VM1405 3 LOCKWASHER - 3/8"

4 122674 1 GASKET

5 TH7590 2 FITTING, CONNECTOR

6 VR2817 1 HOSE

7 VR2815 1 HOSE

8 TR0455 2 ELBOW - 45°

NS 121033 2 TIE, NYLON

(EFFECTIVE WITH 666B/777B GM & CUMMINS)

2-71 218



NOJ~38 8Nll~10~

o 0



OZZ LL-Z

(L) WOOl L 8LL9dl\ OZ

11tNIWl:l31 L Z9£LU 6L

l:lOlJ3NNO::J L LLL8Zv 8L

(Z) 31SIt::J L 8809dl\

(L) 31SIt::J L LLL9dl\ LL

H::JlIMS L 6L9LZv 9L

ssns 'l:l3010H L LZ£9dl\ 9L

OLD - I1t1.:!'l:l3HSItM c L9L6NI\ vL

l:l3SWIf 'NO::J1t3S L 9£LZdl\ £L

(L) ,,8/9 X ::JNOZ - "v/L - M3l:l::JSdlt::J v 8v9L.:Il ZL

(L) ll:lOddnS L 90v£l:l1\ L L

::JNOZ - "v/L - InN 9 6v9L.:Il OL

(Z) ZL# - I1t1.:!'l:l3HSItM L 9vv£.:lO 6

"v/L - l:l3HSItM)I::J01 9 vOvLWI\ 8

(Z) "Z/L X ::JNvZ - OLD - 9Nlddltl 031101S 'M3l:l::JS v 9L£L9S L

(Z) dWlf1::J 9 999Zdv

(L) dW1t1::J L 999Zdv 9

(L) 13WWOl:l9 Z £L909S 9

,,9L/9 - InN L OZ9L::J v

,,9L/9 - l:l3HSItM)I::J01 L 96Z00::J £

(Z) "vl£ X ::JN8L - ,,9L/9 - M3l:l::JSdlt::J L LvL9::J

( L) tlZ/L X ::JN8L - ,,9L/9 - M3l:l::JSdlt::J L 99£9l:l1 Z

(Z) dWlf1::J L 999Zdv

( L) dWlf1::J L £vZvZv L

u0!ld!.lJsaa ·Alb ·oN l·1Ud ·oN
.Jil'H

ZOvOl1\ IH9I1 NO::J1t3S 9NIlltlOl:l Lv99 3l:ln9I.:I

"



.lH911 3WOa

8f19g -91.:1



WABCC
~

FIGURE 5648 DOME LIGHT VR3397

Ref. Part No. Qty. DescriptionNo.

1 4P2565 AR CLAMP

2 VP2720 1 CABLE

3 VP2721 1 LIGHT, DOME

4 HD6007 3 SCREW, MACHINE - #10 - 24NC X 3/4"

5 VM1402 3 LOCKWASHER - #10

6 DFOO17 6 NUT - #10 - 24

2-71 222



~313~oao

ZvOv o!>l.:I



WASCO
~~

FIG U R E 4 0 4 2 o D 0 MET E R

•

Ref. Part No. Qty. Description
No.

1 402664 1 PLATE, DRIVE

2 VP2048 1 GASKET

3 VP2558 1 PLATE, COVER

4 VM1405 16 LOCKWASHER - 3/8"

5 C1602 16 CAPSCREW - 3/8" - 16NC X 1"

6 728317 1 ODOMETER (MILES) (13:00 X 24 - 14:00 X 24 TIRES) (1)

728318 1 ODOMETER (KILOMETER) (13:00 X 24 - 14:00 X 24 TIRES) (1)

VP5902 1 ODOMETER (KILOMETER) (14:00 X 24 TIRES) (2)

VP5903 1 ODOMETER (MILES) (14:00 X 24 TIRES) (2)

VP5917 1 ODOMETER (KILOMETER) (16:00 X 24 TIRES) (2)

VP5918 1 ODOMETER (MILES) (16:00 X 24 TIRES) (2)

7 429618 1 GASKET

NOTE: (1) EFFECTIVE WITH 666B AND 666BT.

(2) EFFECTIVE WITH 777B AND 777BT.

2-71 224



~3Z0alln8

6t799 ·E>I.:I

o



WABCC
~

FIGURE 5649 BULLDOZER - MODEL NO. 14

Ref. Part No. Qty. DescriptionNo.

1 404482 1 HINGE, LOWER

2 404483 1 HINGE, UPPER

3 404532 1 MOLDBOARD, BULLDOZER (INCL. REF. NOS. 4,5, AND 6)
• 4 425784 1 BLADE

5 SG7352 10 BOLT, PLOW - 5/8" - 11NC X 1 1/2"

6 921674 10 NUT - 5/8" - llNC

7 428890 4 PIN

8 C1557 8 PIN, COTTER - 3/8" X 2 1/2"

9 723410 4 BOLT, SHOULDER

10 TL5471 4 NUT - 1 1/2" - 7NC

11 C2508 8 PIN, COTTER - 5/16" X 3"

12 723446 2 PIN (2)

13 726618 1 CYLINDER, HYDRAULIC (SEE INDEX)

14 VR2512 1 UPRIGHT

15 E0258 4 CAPSCREW - 1 1/4" - 7NC X 4 1/4"

16 VM1412 4 LOCKWASHER - 1 1/4"

• 17 C1533 4 NUT - 1 1/4" - 7NC

2-71 226



FIG. 3996

HYD. CYLINDER-BULLDOZER



8ZZ

9NIsnOH L £LSSLv ZL

'!:l3dIM L SvvSLv LL

9NDI:JVd 'ONVl9 L ZvvSLv OL

9NI.:l.:lnlS'X08 L 9L99Lv 6

13S 9NDI:JVd L 9£v9Lv 8

9NIHSn8 L v£vSLv L

9NI'!:l"0,, L Z£vSLv 9

InN L LG17SLv 9

NOlSId '9NDI:JVd L ZZvSLv v

9NI'!:l"0,, L vZv9L17 £

.:!lVH 'NOlSId L 8LvSLv Z

NOlSId 'OO'!:l L vL99Lv L

UO!ldplsaQ 'Alb 'oN l·I8d 'oN
'Jaa

I

8L99ZL H3Z00lln8 - ASS'll'!:l30NIlA:J'OAH 966£ 3'!:ln9I.:!

~
D:::JBtlM



l.HS>I~dn~ MOld MONS

tit
SZ tZ



O£Z

JIlnV~OAH '~30NI1AJ L 8V69U 9v
JNL - "v/L L - 1nN v ££9LJ vv

"v/L L - )lJOl '~3HSVM v ZLvLWA £v
"v/L v X JNL - "v/L L - dVJ 'M3~JS v 89Z03 ZV

1H9I~dn L v9vZ~A Lv
3S0N A L vOZ£~A OV

'Wl '30V19 L L6v9dA 6£
'H'~ '30V19 L 06v9dA 8£

"l X ,,9L/£- ~3110J 'Nld v 999LJ L£
0311I~O 'BAlM v £9Z0d)l 9£

Nld 9 908£U 9£
Nld L 999£U v£

'OS 'MV9 v V99£U ££
MV9 Z Z99£U Z£
HV9 L L99£U L£
Nld L ZV9£U O£

)lNIl30HS 'Nld L v LLvZv 6Z
1NO~.:I'30HS L £89Z 8Z
~V3M '30HS Z Z89Z a

"v/L Z X JNLL - ,,8/9- MOld '1109 Z 9LL8S 9Z
lIZX JNLL - ,,8/9- MOld '1109 9Z £LL8S 9Z

JNlL - ,,8/9- 1nN 9Z 9Z9LJ VZ
3S0N '~3NNnH L 9v6L £Z

Nld L LL8£U ZZ
.c X ,,8/£- ~3110J 'Nld L 6L86NA LZ

MV9 L l89£U OZ
"Z/L L X "v/L - H3110J 'Nld Z v9L90A 6L

Nld l £L9£U 8L
"z/L Z X ,,9L/9 - M3110J 'Nld 8 8L86NA LL

Nld v LL9£U 9L
Nld L V99£U 9L

9NIMdS L 999£U vl
MVllOJ L Lv9£U £L

"Z/L L X ,,9L/£- M3110J 'Nld 8L L90L~ ZL
Nld Z £v9£U LL

lIZX "v/L - M3110J 'Nld 9 8L9LJ OL
Nld l Z£9£U 6

H3HSVM L vL90Z9 8
"v/l Z X ,,9L/9- M3110J 'Nld Z 98vLWA L

IN,,vIL L - 031101S '1nN OL lLv911 9
M301nOHS'1109 Z 9L9ZZv 9

3dld 1.:1Il l L09vOv v
30In9 )lNIl L £09vOv £

H3Hsnd l 9L9£MA Z
~3A31 l 009vOv L

u0!ldpJsao '.\lb 'ON loIlld 'oN
'JaR

OL 'ON 1300W - 1H9I~dn ONV MOld MONS



FIG. 5578

8

HYDRAULIC LINES



LL-Z

NOlAN' 311 ~\f ££OLGL SN

(X30NI 33S) JIln\f~OAH '~30NI1AJ >f. 8v96Zv LL

ASS\f38n1 L £SLZ~A OL

006 8nl '8NIHI.:I £ 68SLH1 6

006 8nl '8NIHI.:I Z SZ££dA 8

NOINn '8NIHI.:I Z 9£6£WA L

oSv 8nl '8NIHI.:I Z Zv9£dA 9

3S0H L 6G09dA S

3S0H L 8Z09dA v

3S0H G L96SdA c
ASS\f38n1 G SSG£~A G

ASS\f3801 L GSLZ~A L

UOnd!.IJSOlQ 'Alb 'oN 1·18d 'oN
'JOla

•

('d'S OL 'ON) S3NIl JIln~OAH 8LSS 3~n8I.:l

~
D:::JBt:lM



5

/
J

/
2

FIG. 5650

HYDRAULIC CYLINDER - NO. 10 SNOW PLOW



•

r

•

WASCO
~

FIG U R E 5 6 5 0 H Y D R A U L ICC Y LIN D E R ( NO. 10 SP.)

Ref. Part No. Qty. DescriptionNo.

726948 CYLINDER, HYDRAULIC
-,

1 475527 1 ROD, PISTON

2 475443 1 GLAND, PACKING

3 475446 1 WIPER

4 475440 1 BOX, STUFFING

5 475437 1 PACKING (SET)

6 475432 1 RING, 0

7 475435 1 BUSHING

8 475526 1 TUBE, CYLINDER

9 475419 1 PISTON, HALF

10 475425 2 RING, "0"

11 475422 1 PACKING PISTON (SET)

12 475420 1 PISTON, HALF

13 475428 1 NUT, ROD

2-71 234



M01d MONS

IS9S'~I:I



9£2 lL-2

"vl£ l - "v/l - ~3110J 'N1d l 212226 lv
JN8 - "l - 031101S X3H 'lnN l Ll8£01 OV

03111~0 '1108 l 08vldd 6£
"v/l l X ,,9l/£ - ~3110J 'N1d l 261226 8£

IN£l - ,,2/l - 031101S X3H 'lnN l 88U.:lA L£
30HS'1108 l lv60dd 9£

,,2/l l X "v/l - ~3110J 'N1d v v9lS0A S£
l~Oddns 30HS '13A1~ V £S20d)l v£

~'u'3M'~3HS'u'M 2 8SV£U ££
8N11snro'u'30HS 1NO~.:l'~'u'8 l L£8v2v 2£

JNll - ,,8/s - X3H 'lnN 6 vL9l26 l£
,,2 X JNll - ,,8/s - MOlcl '1108 6 uttzs O£

'H'l '30'u'18 l L6Lv2v 62
IN II - ,,8/5 - X3H 'lnN 6 VL9l26 82

,,2X IN II - ,,8/s - MOld '1108 6 ll£l26 L2
. H"~ '30'u'18 l 96LV2v 92

,,2/l l X ,,9l/£ - WULOJ 'N1d Ol LSOl~ S2
(30HS ~O.:l)03111~0 'N1d S 2SLv2v v2

l~Oddns 30HS 'l.:l'u'HS v 88S172V £2
"v/l l X "v/l - ~3110J 'N1d 2 602226 22

~'u'88N11snro'u' 'N1d L £17lv217 L2
llnd 30HS 1NO~.:l')lN1l 2 ££lv217 02

,,2/l l X ,,9l/£ - ~3110J 'N1d 2 LSOl~ 6l
)lNIl 30HS 'N1d l vll172v 8l

IN£l - ,,2/L - X3H 'lnN v £2SlJ Ll
,,2/L - ~3HS'u'M)lJOl 17 V2S£26 9L

,,2/L l X IN£l - ,,2/l - MOld' 1108 v 20£l26 vl
30HS 1NO~.:l'318N'u' 2 089L2v £l

(L l ON'u'sr v l'£ L .SON ·.:l3~'lJN1) 1NO~.:l301M '30HS l 2U17017 2l
IN£l - ,,2/L - X3H 'lnN 8 £2SlJ II

,,2/l - ~3HS'u'M)lJOl 8 V2S£26 Ol
,,2/L l X IN£L - ,,2/l - MOld' 1108 8 20£l26 8

30HS ~'u'3~'318N'u' v l89L217 L
(lL ON'u'Ol'8'L 'SON ·.:l3~'lJN1) ~'u'3~301M '30HS 2 OLL20v 9

MONS "A" 'MOld l v02l0v S
JNll - ,,8/s - X3H 'lnN v vL9l26 v

"v/l 2 X JNll - ,,8/5 - MOld '1108 2 2l£l26 £
,,2X JNll - ,,8/5 - MOld' 1108 2 ll£l26 2

3S0N '31'u'ld l Sv6l l

uOlldpasaa 'Alb 'oN PBd 'oN
'JaM

..

•

•

!

•

II 'ON 1300W - MOld MONS

~
D::JBt:lM



2999 "91.:1..

•

<,
0 0 ~
0 0

c 0
~

0
~

~~

0
0
0

(]I 91



8£Z lL-Z

"Z X ,,17fl- ~3110J ' Nl d 17 8l9l:J 6l

Nld l 617179dfl 8l

3N17l - ,,8fL - X3H 'inN 17 0£9lJ Ll

13Il 'ao~ Z ££££U 9l

13f1IMS 'inN 17 9L9Z99 9l

38NIH 'Nld l l17££U 17l

,,17flZ X ,,9lf9 - ~3110J 'Nld 9 8L£Zdfl £l

JNL - ,,17fll - a31101S X3H 'inN 9 lL17911 Zl

~3a1nOHS '1108 9 9L9ZZ17 II

~3ddn '38NIH l 691717017 Ol

JI1n~~aAH '~3aNI1AJ l 9£8Z~fI 6

JN9 - "Zfl l - W~(, X3H 'inN Z 069Z1fl 8

"Zfl l - lnJ '~3HS\fM 9l 88l9JA L

38NIH '8NI~~38 l Z91717017 9

JNL - ,,17fll - X3H 'inN 17 ££9lJ 9

,,17fll - ~3HS\fM)lJ01 8 Zl17lWfI 17

,,17fl17X JNL - ,,17fll - M3~JSd~J 17 89Z03 £

lH8I~dn l Zl9Z~fI Z

~3M01 '38NIH l ££Z£017 l

UO!ldpJsaa 'Alt> 'oN 1.18<1 'oN
'JaH

t

('d'S ll'ON) i u e r u a n Z 9 9 9 3 ~ n 8 I 3

~
D:::JBt:fM



FIG. 5578

HYDRAULIC LINES



------- --------- - - -- - ----------------------------------------------------------
WASCD
~

FIGURE 5578 HYDRAULIC LINES (NO. 11 S.P.)

•

Ref. Part No. Qty. DescriptionNo.

1 VR2752 1 TUBE ASSY

2 VR3255 2 TUBE ASSY
,

3 VP5967 2 HOSE

4 VP6028 1 HOSE

5 VP6029 1 HOSE

6 VP3642 2 FITTING, LUB - 45°

7 VM3936 2 FITTING, UNION

8 VP3325 2 FITTING, LUB - 90°

9 TH7589 3 FITTING, LUB - 90°

" 10 VR2753 1 TUBE ASSY

11 VR2835 * CYLINDER, HYDRAULIC (SEE INDEX)

NS 121033 AR TIE, NYLON

./IIf' •• i

2-71 240



~lln~~aAH - ~3aNllA~

£999 ·~I.:I

•



LL-Z

(5 L ONIf £L' ZL' II '0 r 5' 17'c 'SON '.:l3~ 'l:JNI) llf3S '11)1 MIf £917ZSA SN

5NI~ dn-)l:JlfS Z 17850(,fI 5l

Olf3H l £850(,fI 17l

~3dIM 'llf3S l Z850(,fI £l

dn:J-n l l850(,fI Zl

dn-)l:JlfS '~3HSlfM l 0850(,fI II

5NI~ "0,, l 6L50(,fI Ol

3SIf:J l £OlO~fI 6

l.:llfHS l ZOlO~fI 8

~3:JlfdS l 9L50(,A L

N01SId l 5L50(,fI 9

5NI~ .o, l 17L50(,fI 5

OlfOl '5NI~ "0,, l £L50(,fI 17

NOl.:l31 'llf3S L U50(,fI £

N01SId '5NI~ l lL50(,A Z

lnN)I:JOl l OL50(,II l

uOlldpJsaa 'Alb 'oNped 'ON
'JaH

'_

II

,.

('d'S II 'ON) 5£8Z~{I - ~30NIlA:J :JIln~OAH £595 a..ln5I.:l



a~~08alOIl\l 8NIM MONS

17999 ·81.:1



LL-Z

Hsnd ')lJ018 L V96VU LL

X3H'lnN Z Z96VU OL

"vl£ L X .,,9L/£ - ~3UOJ 'NId Z S6lZZ6 6

JNB - "l - 031101S 'lnN Z LlB£Ol B

031lf3~11lf3H)3NIHJVW '1108 Z BS6vU L

1.:1Il 'dOOl Z 6L£LU 9

IN£l - "Z/L - 1nN vl £L9LZ6 S

"vl£ l X IN£l - "Z/l - MOld' 1108 vl LL£LZ6 v
30\f18 l L6SSZv c

(lL n~H1 £ ON\f l 'SON 'j3~ 'lJNI) H18N31 ,Zl '0~\f08010W l SSBSOv Z

srn '8NIHU l £LLOS£ l

u0!ldpJsaa 'Alb 'oN }.lHd 'oN
'Jall

..

f

BZ 'ON 1300W - 0~\fOS010W8NIM MONS

~
C:::JEilt:fM



IH81tJdn
~~9~ °81.:1

..

v-» M311\



9vZ LL-Z

(L9 'ON '~3~ ~O 1~Vd) On1S L L98LZv Z9
(Z9 'ON '~3~ '13N1) 3011S L 6LvLOv L9

Sn1 '8N1111~ Z 8990dv 09
Sn1 '8N111U £ L990dv 6v

(X30N1 33S) (30rSNI) 311nV~OAH '~30N11A3 L LU6U 8v
"v/£ X ~NOZ - "Z/L - M3~3SdV3 L v66£0 Lv

dV3 L OU6U 9v
(3A331S H11M) 31SV3 L OVUU 9v

31SV3 L 6£UU vv
(X30N1 33S)'(301S1nO) 311nV~OAH '~30N11A3 L LL69U £v

"v/£ L X ,,9L/£ - ~31103 'N1d Z 96LZZ6 ZV
JN8 - "L - 031101S '1nN Z L96vOl Lv

(031V3~1 1V3H) 3N1HJVW '110S Z L96vU OV
3~nSS3~d '3S0H L ££90VH 6£
3~nSS3~d '3S0H L Z£90VH 8£

"L - 1nJ '~3HSVM 9 £99LJ L£
03111~0 'N1d L 98££U 9£

,,9L/9 - 1nJ '~3HSVM £ 9£L£3 9£
,,8/9 X JN8L - ,,9[/9 - M3~3SdVJ £ 698£~ v£

331 '0131HS L £8££U ££
31SV3 '31SW1H1 v 6L££U Z£

'31SVJ L 99££U L£
"Z/L Z X "v/L - ~3110J 'N1d L LL86NA O£
"v/£ L X "v/L - ~3110J 'Nld t1 ZLZZZ6 6Z

3AV3HS 'UVHS 9 8L9LU 8Z
3AV3HS L 99LL99 LZ
~3JVdS L LL£vZ9 9Z

,,9L/9 - ~3HSVM)l301 v 96Z00J 9Z
lIZ X JN8L - ,,9L/9 - M3~JSdV3 L 6£9LJ VZ

dWV1J '~VS Z £99£Z9 £Z
IN£L - "Z/L - 1nN OZ £Z9LJ ZZ

31SVJ 'dWV1J OL 90LZZ9 LZ
8N1~V3S '3A331S L OZ17LZ17 OZ

"Z/L [ X ,,17/L- ~31103 'N1d Z 179L90A 6L
N1d L £17L17Z17 8L

,,17/£L X ,,17/L- ~3110J 'N1d 17 ZLZZZ6 LL
N1d L £LL17Z17 9L

"Z/L - ~3HSVM)l301 9 17917LWA 9L
"L X ~NOZ - "Z/L - M3~JSdVJ 9 LL9LJ 17L

dVJ L L617L017 £L
JN8 - u l - 1nN L L£9LJ

JN6 - ,,81L - 1nN Z 6Z9LJ ZL
"L - ~3HSVM)lJ01 L O[17LWA

,,81L - ~3HSVM)lJOl 17 6017LWA LL
,,9X 3NL - "L - M3~JSdVJ L L17178H

"L X JN6 - ,,81L - M3~JSdVJ Z 9£U~S OL
(99 'ON '~3~ 'lJN1) 1H81~dn L 9L17L017 6

)lJ01S L 88Z9017 8
,,£X ,,8/£ - ~3110J 'N1d L 6L86NA L

Wn~Jln~ ')lJ01S [ 8ZZ9017 9
31SVJ '13)1JOS L 9L917017 9

3AV3HS '1~OddnS L OL1717017 17
Sn1 '8N111U Z £LL09£ £

13A1MS '~31SV3 L 9£6L Z
3AV3HS 17 99LL L

uondpJsaa 'Alb 'oN l,n~d 'ON
'J<JH

It

t

( M S 8 Z • 0 N ) 1 H 8 I ~ d n 9 9 9 9 3 ~ n 8 I ~



Sl~Vd 8NIHJ'VllV lH81~dn

9999 "81.:1

"

31Vld ~N 11NnOV\l

I
I
I
I
I
I
I
I
I
I
I
I
I

~;::::r:h]__ -- ---.:: .::.::=- =- = = .::==s:== z: ..::z: .:: .:: z: ..::= = .::= -:...-=l- ~ -:... F= ::;
I I I ~
L!__ J i~~~~========~~~~~~~~==~~~~-~:====:=:~



8vZ LL-Z

"vl£ 9 X JN8 - "L - M3~JSdVJ L 6£ZvNfI LL

~V8 L SL8£~fI 9L

~V8 L SL98Zv SL

,,8X JN8 - "L - M3~JSdVJ L 899LJ vL

AVIS 'Wl 'ao~ L SS98ZV £L

AVIS 'W~ 'ao~ L 68L6U Zl

,,6X JN8 - "L - M3~JSdVJ L 9SvLWfI Ll

AVIS 'H'~ 'ao~ l Z9vZU Ol

JN9 - "Z/L l - wvr 'InN Z 06SZlfl 6

3l)lJn8N~nl Z vLLOdS 8

lISX JN8 - "L - M3~JSdVJ L Lvv8H L

AVIS 'Wl 'ao~ L Z696U 9

JN8 - "L - InN Z L£SLJ S

"l - ~3HSVM)lJOl v OLvLWfI v

WIHS Z LSZOd3

"L - InJ '~3HSVM Z l86L9I £

"z/L £ X JN8 - "L - M3~JSdVJ Z 699LJ Z

3JV~8 Z 8696U l

uondpJsaa 'Alb 'oNPRd 'oN
'Jaa

..

f

('M'S 8Z 'ON) SI~Vd 9NIHJljIIV IH9I~dn



3d08S3l31 aN\1 ~\18M\1~a

L999 '81.:1



OS2 lL-2

WIHS v 2lL6U O£

(lNOl:l.:l)30I S 'H'l '31IJld l £6vLOv 62

"v/l 2 X "v/l - l:l3110:J'NId 2 vl2226 82

0311Il:l0 'Nld l £880dS L2

"v/l l X ,,9l/£ - l:l3110:J 'NId l 261226 92

3dId 3dO:JS3131 'NId l 9t80dd S2

3mlNOl '3>10A l lOSl89 v2

3A3 l 66Ll99 £2

,,2/l 2 X "v/l - l:l3110:J 'NId l LL86NA 22

13AIMS 'NId l 9£LL2v l2

13AIMS 'Nld l S2LL2v 02

:JN6 - ,,81L - inN £ 62Sl:J 6l

,,81L - l:l3HSlfM>I:JOl 9 60vlWA 8l

3lfS ,,81L - In:J 'l:l3HSlfM 9 £Lv9l:l1 Ll

ltV X :JN6 - ,,81L - 3NIH:J1fW '1108 £ 680126 9l

ltV X ,,8/£ - l:l3110:J 'NId l S886NA Sl

:JN2/l v - ,,2 - 031101S 'inN l 68vlNA vl

,,2 - In:J 'l:l3HSlfM l v6L6NA £l

"vl£ - l:l3HSlfM)I:JOl 9l 80vlWA 2l

"v/l £ X :JNOl - "vl£ - M3l:l:JSdlf:J 8 6v9l:J II

:JNOl - "vl£ - inN 8 L2Sl:J Ol

(0l:llfn93dld 'l:JNI) 9NIM 'l:llf8M\fl:l0 l 96vLOv 6

,,21l 2 X ,,8/£ - l:l3110:J 'NId l LSSl:J 8

:JN9 - ,,2/l l - 031101S 'inN l vO£OWA L

llfSl:l3AINn 'lNIor l 99020v 9

30ISlno '3dO:JS3131 l v9020v S

30ISNI '3dO:JS3131 l £9020v v

sm '9NIHI.:I l £LLOS£ £

"l X ,,8/l - l:l3110:J 'NId 2 £O£2:J 2

0311HlO 'Nld l lOS02£ l

uondpasaa 'Alb 'oN l-l8d 'oN
'JiJ1I

,

('M'S 82 'ON) 3dO:JS3131 ONIf l:llfSM\fl:lO LS9S 3l:ln9I.:I

~
D:::JBt:lM



o
S3NIl ~lln~t1aAH

ss s s ·91.:1



(X30NI 33S) 13I1 'W~ l lU6U 8l

(X30NI 33S) 13I1 8NIM 'WV~ l ll69U Ll

3S0H l 6617£~A 9l

3Sn1 l £Z££~A Sl

3Sn1 l ZZ££~A 17l

3Sn1 l lZ££~A £l

3Sn1 l OZ££~A Zl

006 - MOS13 17 SZ££dA II

3Sn1 '8NIHU Z 9£6£WA Ol

MOS13 006 '8NIHU Z 68SLH1 6

3Sn1 '8NIHI3 Z 06178J1 8

3S0H l ££90VH L

3S0H l Z£90VH 9

3S0H £ 6LZOVH S

,,8/£ - ~3HSVM)lJ01 Z Zl£OJ 17

"Z/l l X JN9l - ,,8/£ - M3~JSdVJ Z 1709lJ £

dWV1J '3SVS Z 17090U Z

dWV1J '3SVS Z Sl170U l

UO!ld!,I;lSaa 'Alb 'oNPud 'ON
'JaH

S 3 NIl J I 1 n V ~ 0 A H 6 S 9 S 3 H n 8 I 3

~
C:::JBtlM

--------- - - --



('M'S 82 'ON) 3alSNI - V\I~~ .L.:fll

099~ '91.:1 o

Zl



WABCD
~

FIG U R E 5 660 L I F T RAM INS IDE

Ref. Part No. Qty. DescriptionNo.

1 475750 1 TUBE, CYLINDER

2 475751 1 ROD, PISTON

3 E4132 1 PIN, COTTER

4 475752 2 PISTON, HALF

5 475753 1 PACKING, PISTON

6 475754 2 RING, "0"

7 475755 1 NUT, ROD

8 475756 1 RING, "0"

9 475438 1 PACKING (SET)

10 475757 1 BOX, STUFFING

11 475758 1 GLAND, PACKING

12 475447 1 WIPER

13 RAM, LIFT (729721) (HYCO) (INCL. REF. NOS. 1 THRU 12)

2-71 254



('M'S 82 'ON) 30lS1nO - lAI'i1tJ l.:lll



WRSCD
~

FIG U R E 566 1 L 1FT RAM

"

Ref. Part No. Qty. DescriptionNo.

1 475414 1 TUBE, CYLINDER

2 475416 1 ROD, PISTON

3 01560 1 PIN, COTTER - 3/16" X 3"

4 475420 2 PISTON, HALE

5 475422 1 PACKING PISTON

6 475425 2 RING, "0"

7 475428 1 NUT, ROD

8 475432 1 RING, "0"

9 475435 1 BUSHING

10 475437 1 PACKING (SET)

11 475440 1 BOX, STUFFING

12 475443 1 GLAND, PACKING

13 475446 1 WIPER

14 RAM, WING LIFT (726911) (INCL. REF. NOS. 1 THRU 13)

2-17 256



lln:)~I:) ~3MOd NIVV'J - ~Nldld

>IN'Vl

N~n13~
9N 1~331S

13lNI dwnd
ll'VWS

>lN 'V8
31\l'Vl\

>IN'V8
31\l'Vl\ 13l1nO

OlO.:lIN'VW

2899 .~ 1.:1



WABCD
~

FIGURE 5682 PIPING, HYD - MAIN POWER CIRCUIT

1

Ref. Part No. Qty. DescriptionNo.

1 C5770 1 PLUG
2 DL3340 1 TEE (2)/(4)

TA2991 1 TEE (1)/(3)
3 SD5168 1 TEE
4 SG0524 2 NIPPLE, PIPE
5 TC8490 1 FITTING - 90° ELL
6 TD9741 1 ELBOW (2)/(4)

VP5952 1 ELBOW (1)/(3)
7 TF4633 1 ELBOW
8 TH7590 1 ADAPTOR
9 VC4571 1 ELBOW

10 VF7264 1 FITTING - 90° ELL (1)/(2)
VH0579 1 FITTING - 45° ELL (3)/(4)

11 VH0841 1 FITTING - 45° ELL
12 VM1338 1 ELBOW
13 VM3491 1 ADAPTOR (2)/(4)

VP6038 1 ADAPTOR (1)/ (3)
14 VM3979 1 FITTING
15 VP3325 1 FITTING - 90° ELL
16 VP3477 1 ADAPTOR - 90° ELL (2)/(4)

TC8490 1 ADAPTOR - 90° ELL (1)/(3)
17 VP4198 1 NIPPLE, PIPE
18 VP4558 1 FITTING - 90° ELL
19 VP4790 1 MANIFOLD
20 C1639 2 CAPS CREW - 5/16" - 18NC X 2"
21 CD0296 2 LOCKWASHER - 5/16"
22 C1520 2 NUT - 5/16"
23 VP5125 1 SPACER (2)/(4)
24 C1620 3 CAPS CREW - 1/2" - 13NC X 3"
25 C1549 3 FLATWASHER - 1/2"
26 VM1454 3 LOCKWASHER - 1/2"
27 C1523 3 NUT - 1/2" - 13NC
28 VP5126 1 SPACER (2)/(4)
29 VP5326 1 HOSE (1)/(2)

VP5325 1 HOSE (3)/(4)
30 VP5329 1 HOSE (1)/(2)

VP5328 1 HOSE (3)/(4)
31 VP5330 1 HOSE (2)/(4)

VG3772 1 HOSE (1) / (3)
32 VP6311 1 BRACKET
33 R6402 1 CAPSCREW - 3/8" - 16NC X 1 1/2"
34 CC8396 1 CAPS CREW - 3/8" - 16NC X 2 3/4"
35 VM1405 6 LOCKWASHER - 3/8"
36 VP6312 1 CLAMP
37 C1601 2 CAPS CREW - 3/8" - 16NC X 3/4"
38 VR2793 1 TUBE ASSY (2)/(4)

VR3274 1 TUBE ASSY (1)/(3)
39 VR2794 1 TUBE ASSY (2)/(4)

VR3254 1 TUBE ASSY (1)/(3)
40 VR2796 1 TUBE ASSY
41 VR3012 1 "un BOLT (2)/(4)

VP3090 1 "un BOLT (1)/(3)
42 VM1404 2 LOCKWASHER - 1/4"
43 C5780 2 NUT - 1/4" - 20NC
44 VR3296 1 TUBE ASSEMBLY
45 VR2888 1 VALVE (SEE INDEX)
46 H8524 3 CAPSCREW - 3/8" - 16NC X 5/8"
47 VR3358 1 VALVE (SEE INDEX) (1)/(3)

VR2440 1 VALVE (SEE INDEX) (2)/(4)
48 C1053 2 CAPS CREW - 1/2" - 13NC X 6 1/2"
49 C1616 1 CAPSCREW - 1/2" - 13NC X 2"

NOTE: (1) EFFECTIVE WITH 666B SERIAL NUMBERS 15288 AND LATER
777B SERIAL NUMBERS 3904 AND LATER, EXCEPT 3907
AND 3910.

(2~ EFFECTIVE PRIOR TO SERIAL NUMBERS IN NOTE #1.
(3 EFFECTIVE WITH 666BT SERIAL NUMBERS 6636 & LATER.

777BT SERIAL NUMBERS 6884 AND LATER.
(4) EFFECTIVE PRIOR TO SERIAL NUMBERS IN NOTE #3.

"

:~

\..

4-71 258



.._

."
G)-oz
I




